1082 BODY
ec?S,0o  FORD CAR PARTS
GROUP | vEaR BODY TYPE DES |
NUMBER CRIPTION ! PART NUMBER QrYy.
\
40110 DOOR ASSY. - LUGGAGE COMPARTMENT - Less Lock and Hinges, Drill Holes as required, ‘
- A -
[61 | A(54A, 624, 654, T5A) | [CTAB 6240110-B 1
[ 61 | A58, 63A, 64, T6B) i [CIAB 6340110-B i
61 | A(except 59, T1) Bumper I 374218-5 (CC27) [ 2
62 | A(54,62,65,75) C2AZ 6240110-B 1
| ! [ No.8-15x1/2"Cross recess panhead screw 52726-S13(U381) 4
[62 | A(76) i IC2AZ 7640110-B 1
|62  [A(54,62,65,75,76) | Bumper [ 374218-5(CC27) [ 2
63 | A(except 71) ! _ |C3AZ 6240110-A 1
64 A(except 71) IC4AZ 6240110-A 1
| | [5/16"-24 x 1 1/8' Hex, washer head screw | 353483-S2(BB588) 4
-8 -
62/63 | B(except 71) | [C20Z 6240110-B I 1
| "Bumper assy. C20Z 6243634-A | 2
64 [ B(except T1) I [C40Z 6240110-B | 1
-8 -
61/63 | S(63) [CISZ 6340110-B I
61/63 | S(76) [CISZ 7640110-B 1
64 i S(63) |[C4S7Z 6340110-A 1
|84 | S(76) [c4SZ 7640110-A | 1
- X -
60/62 ' X(58A,62C, 84) i [C2DZ 6240110-B 1
63 | X(54,62,63,76) | | 1
| 64 i X(54, 62, 63, 76) i jC4DZ 6240110-A | 1
i T T
| !
40130 BRACKET ASSY. - LUGGAGE COMPARTMENT DOOR BUMPER
[64/ [S(76) [ [C4SZ T640130-A ] 2
1 | | |
402A06 RETAINER - TAIL GATE LOWER WEATHERSTRIP ASSEMBLY - Paint to Match
}63/ 1A(71) "From 5/15/63" ] [C3AZ T1402A06-A | T
| | | No. 6 x 1/2" Binding head sheet metal screw | 32921-87-8(U334) | 11
63/ [B(71) T [C30Z 171402A06-C i
64/ |B(71) No, 8-15 x 1" Cross recess oval head screw | 52376-513(U296) Tor8
63/ X(59,171,78)-"From 4/15/63" IC3DZ 59402A06-A 1
I I
| | | 4 |
40248 RETAINER - BACK BELT MOULDING
- A -
163 [A(63) | _[C3AZ 6340248-B [ 3
B A(53) [ Outer IC3AZ 6340248-C | 2
No.8-15x 5/8"Cross recess oval head screw " 53027-513(U278) 2
63/647 A(63) Intermediate IC3AZ 6340248-D 2
- X -
63/647 X(63) "Before 5/1/84™ [ Used with vinyl roof cover 6340248-A 6

[C3DZ
]

64/ [ X(63) "From 5/1/64" [ Reler to Group 20850 ‘ |
| | | ! |
40282 LETTER - GRILLE, LUGGAGE COMPARTMENT DOOR, LOWER BACK PANEL, SPARE WHEEL COVER OR TAIL GATE -
- Includes attaching parts
- A -

80 | A(except58F, 59, 64H,66C, 71)[ "F -On outside spare wheel cover B8A 7040282-A 1
! "o B8A 7040282-B 1
- B8A 7040282-C 1
| pr BSA 7040282-D 1
178" Sleeve nut 373528-S32(MM227) 8
60 A(58A, 64A) "F"_Includes attaching parts COAB 16606-A 1
XL COAB 6440282-A 2
g COAB 6440282-B 1
“R" COAB 16606-C 1
" COAB 6440282-C 1
o COAB 6440282-D 1
g COAB 6440282-E 1
L [1/8" Sleeve nut [ 373528-532(MM227) | 16

l




1083

FORD CAR PARTS BODY
SECTION 400
N%Rrgggn\ YEAR} BODY TYPE DESCRIPTION PART NUMBER ary.
|
40282  LETTER - GRILLE, LUGGAGE COMPARTMENT DOOR, LOWER BACK PANEL,
SPARE WHEEL COVER or TAIL GATE - continued - Includes attaching parts
- A -

82 | A(54, 62,85, 175, 16) G [C2AZ 6240382.A Y
‘ 63 | A(except 54E, 62E, 71) i ! I
; | TrAT 'C2AZ 6240282-B 2

L |C2AZ 6240282-C 1

\ "y .C2AZ 6240282-D P

@ e IC2AZ 6240282-E S

| | LUE IC2AZ 6240282-F L1

163 | A(54E, 62E) Refer to Chassis Group 16606 ‘ !
|64 | A(54E, 62E) " 'C4AZ 6240282-E 1

! o ‘C4AZ  6240282-F 1

‘ Ry C4AZ 6240282-G 1

D C4AZ 6240282-H 1

T6a  A(54A,B,57,62A,8,63,76) | IC4AZ 6240282-A 1
"o C4AZ 6240282-B 1

| 'R IC4AZ 6240282-C 1

l L' C4AZ 6240282-D 1

64 [ A(TIB,C) 'Refer to Chassis Group 16606 1
i 1 I |

- B - V A
64 B . "F"'-On hood C407Z 6240282-A 1

| 64 }5(54,62,65) ' -On hood and tailgate 1
l 64 B(71) -On tailgate 1
{ lo C40Z 6240282-B 1
| |Re! C40Z 6240282-C 1
1 i C40Z 6240282-D L1
l | i 1 e

<X -

61 [ X(58A,649) F" [C1DB  6440283-A 1

! \"A“ /CIDB  6440282-B 1
| L ,C1DB  6440282-C 1
‘ e CIDB  6440282-D !
{ "'o" |CIDB 6440282-E | 1
1 | N {C1DB  6440282-F R
] | 1/8" Crown nut (self-threading) . 374046-97 -8(MM116) 10
] | 1/8" Sleeve nut-for letter "C" 353577-S2(MM222) 2
| ; |
I'62 X(58A, 594, 644, T1) TETOC T C3DZ 16606-A 1
|63 | X(54A, 59, 62A, 63C,71,76B,78)] : P

] ["A"-Cut studs as required IC2DZ 6440282-A ! 1
| ["L"-Cut studs as required IC2DZ 6440282-B 1
] ["c IC2DZ  6440282-C 1
| | | "o C2DZ 16606-B 1
| | ['"'N"_Cut studs as required IC2DZ  6440282-D 1
162 X{(62C; 64C) ET " C3DZ 16606-A 1
163 X(54B, 62B, 62C, 63B, 76A) | : \ 1
] "y |C2DZ  6440282-E L1
| ol |C2DZ 6440282-F S
[62 [ X(62C, 64C) U [CoDZ  6440282-G 1
T63 X(54B, 62B, 62C, 63B, 76A) G [C2DZ 6440282-E T 1
‘62 X(62C, 64C) "R"-Cut studs as required |C2DZ 16606-C 1
163 X(54B, 624, 62C, 63B, 76A) i
; ! (TAT IC2DZ  6440282-A 1
I'64/ | X(except 66,78) e 'C4DZ16606-A 1
; AT C4DZ  6240282-A 1
] L 'C4DZ  6240282-B 1
] e C4ADZ  6240282-C 1
i o C4DZ 16606-B 1
| N iC4DZ  6240282-D 1
[64/ X(66,78) Refer to Chassis Group 16606

1

l

1




1084 BODY
et 0o  FORD CAR PARTS
\GROUP 1 vEAR BODY TYPE ] DESCRIPTION ‘f PART NUMBER ary.
40300 PANELASSY.-BACK
160/ : X(66) ‘ |[CODB  6640300-B 1
. 160/ 1 X(66) i No.8 x 3/8" Cross recess pan head screw ‘\ 52720-S8 (U380) | 11
| 1 '
403C08-9 GUSSET - LOWER BACK PANEL - SIDE
) 64/ 'S o T R.H. T C4SZ 63403C08-A | 1
| | |L. H. IC4SZ 63403C09-A | 1
40310 PANEL ASSY.- UPPER BACK
- A -
61 | A(54A,62A, 65A, 75A) i [*C2MB6240310-A 1
62 | A(54, 62,65, 75) ‘ *C2AB 8240310-A 1
63 | A(54, 62,65, 75) i C3AZ 6240310-A 1
83 A(63) IC3AZ 6340310-B 1
163 A(76) \ |C3AZ 7640310-A 1
64 ' A(BT) ! IC4AZ 5740310-A 1
164 | A(54,62) ‘ |C4AZ 6240310-A i
164 A(63) f IC4AZ 6340310-A 1
64 TA(76) N [C4AZ 7640310-A 1
- B .
762/ | B(54,62) g C20Z 6240310-B 1
63/ | B(65) C30Z 6540310-B 1
-8 -
[60 | S(63A) *B8S 6340310-A [ 1
61/63 | S(63) |C1sZ 6340310-C 1
| ! |1/4"-20x 1, 18" Bolt & retainer assy. %350152-82 5
; ‘ | No. 10 Internal tooth lockwasher 34903-58(X96) 5
! | 1/47-20 Hex. nut 33795-87(M49) 5
164/ | 5(63) T ) IC4SZ  6340310-A 1
- X -
65 T X(65C) I [C2DZ 6240310-A 1
163 | X(54,62) ; 1
63 [ X(63) ! [C3DZ 6340310-A 1
163 | X(76) , icsnz 7640310-A 1
64/ [X(54, 62) - |C4DZ 6240310-B 1
64/ | X(63) o ' .
537 TX(7) CaBsTedoH0 A1
403C10  BRACKET - LOWER BACK FINISH PANEL
164/ Is f ‘\c4sz 63403C10-A | 2
‘ [
4°3C12-3 BRACKET - LOWER BACK FINISH PANEL - SIDE ‘ K
|64/ |s 'RH. 'C4SZ ~ 63403C12-A | 1
l L.H. C45Z  63403C13-A | 1
40320 PANELASSY.-BODY - LOWER IACK - Also refer to Group 40324
60 Alexcept 59, 71} [*COAB 8440320-7 1
62 A(except 71) \ Less holes C2AZ 6240320-A 1
63 A(except 71) "Less holes C3AZ 6240320-A 1
64 A(except T1) i {C4AZ 6240320-A 1
62 B [ Less holes [C20Z 6240320-A 1
63 B(except 71) Less holes |C30Z 6240320-A 1
64 B(54, 62, 65) |C40Z  6240320-A [ 1
[64/ [X(54, 62,863, 76) i [C4DZ 6240320-B 1
40324 PANEL - LOWER BACK - Also refer to Group 40320
|61 T A(except 59, 71) \ [CIAB 6240324-A 1
|61 TA(BS, 7T) } [C3AZ T140374-A& 1
|63 | A(T1) { i | 1
|82 T TA(TT) ! [CAAZT140324-K T
164 | A(T1) ; ; 1
617637 S | When used on S(63)-use (2) C1SB 63403A40-A [CISZ™ T640322-B I
| | | braces ‘ |
|64, ]5(63) \ [C65Z 6340324-A | 1
| 84/ | 5(76) [ [CBSZ 7640324-A 1
I'60/62 | X(584, 62C, 84) | [C2DB 6440324-B 1
l63 | X(54,62,63,76) \ | 1




FORD CAR PARTS BODY
SECTION 400
Rour | YEAR BODY TYPE DESCRIPTION PART NUMBER ' ary.
403A24-5 PANEL-BODY REAR SIDE - UPPER
|60/ | X(66) R.H. ICODB 66403A24-A | 1
| \ JL H. |CODB_66403425-A H 1
403826-7 PANIL - LOWER BACK PANIL O BUMPIR
61/63 | S(63) ’ ICISZ 63403B26-A 1
l61/63 | S(76) \ Cut openings for luggage compartment hinges } 1
84/ s [ Fcesz 63403B26-A 1
l : , i
403C28 GRILLE ASSY. - UPPER BACK PANEL VENTILATING AIR
H64/ | (63) 1 ‘C4SZ_ 63403C328-A # 1
1 f
403C30-1 FILLER ASSY. - UPPER BACK PANEL
|64, [s(76) 'R, H. |C45Z 76403C30-A | 1
1 |L. H. C4SZ 76403C31-A | 1
\ | | No. 8-18 x 1/4'" Pan head screw '*52715-82 2
| [ | 1 |
403834 SHIELD - LOWIER BACK PANEL SPLASH v
61/63 | 5(63) 'R.H.-20.84" long IC1SZ  63403B34-A 1
'L.H. -Cut to fit : 1
61/63 \sme) Outer-Cut to fit | 2
| R.H. -Inner-cut to fit | i 1
| 'L, H. -Inner-cut to fit i | 1
|61/63 'S [Clip | 374526-52(GG205)  |i4orld
i64/ | 8(16) i C4SZ 76403B34-A 1
{ ‘1 : No. 8~15 x 1" Cross recess oval head screw ‘ 52376-513(U296) 11
\ [ ‘ |
40338 REINFORCEMENT - LOWER BACK CENTER PANEL
”64/ Is f o 'C457  6340338-A 1
i !
403A40-1 nAc: LOWER BACK PANEL UPPER FLANGE TO FLOOR ‘
\62/63 i B(except 1) [R.H. iC20Z 62403A40-A | 1
'L.H. 'C207 62403A41-A | 1
\61/63 1 S(63) ‘ IC1SB 63403A40-A | 2
403C50  SHIELD - LUGGAGE COMPARTMENT DOOR TO FILLER
fea/  s(83) "Black o /C4SZ  63403C50-A 1
| | I Tight Gray {C4SZ 63403C50-AAC| 1
! | . Retainer [C20Z 6204439-A 16
! \ 3 - | |
403A32 LIFT ASSY. - UPPER BACK FINISH PANEL - LESS MOTOR & COUPLING - Refer to Group 46593 for coupling
160 | S(76A) Including R. H. hinge assy. 'B9SB  76403A52-A | 1
[81/63 | 5(76) | Including R. H. hinge assy. IC1SZ 76403A52-A \ i
[B0/B3 | 5(76) [5/16™-18 Retainier assy. (nuf) [ 370378-S2(MMIEE) 1
1 | 15/16"-18 x 7/8" Hex. head bolt © 20366-S8(B52) 3
| | I'5/16" Lockwasher I "34806-57(X64) 3
| ; [ 1/47-20 x 5/8" Hex. head bolt | 20324-58(B41) 2
l | I1/4" Lockwasher (external tooth) I 34940-57-8(X88) 2
| | [ T/47 Flat washer [ 744719-S8(X17) 2
5 | 174730 Hex. nut - 33795-57(M49) 2
[64 15(76) ' Includes R.H. hinge assy. IC45Z 176403A52-C | 1
} 84/ | | 5/16"-24 Retainer assy. 359952-S2(MM198) | 3
i 1 15/167-24 x 1" Hex. head bolt © 20387-58(B157) 2
| | 15/18" Flat washer | 44722-88(X19) 2
? |5/16"" Lockwasher . 34806-S7(X64) 2
‘ | 15/16""-24 Hex. nut ' 33798-S8(M62) 2
|60/ 18(76) I'L.H. hinge-refer to Group 403A62-3 I
! 1 5 !
403€52 RETAINER - UPPER BACK PANEL VENTILATING AIR GRILLE

'C4SZ 63403C52-A

| 5or7

]

|64/ |5(63)

l

1

[




scfion'avg FORD CAR PARTS

NROUE. | YEAR | BODY TYPE i DESCRIPTION ’[ PART NUMBER | QY.
S03A63 HINGE ASSY. - UPPER BACK FINISH PANEL
o )1/ 83 S(76) L.H. CiSB 76403A63-A | 1
60,63 - S(16) 5/167-18 Retainer assy. (nuf) 370328-52(MM188) 1
5,16°-18 x 7/8" Hex. head bolt [ 20366-58 (B52) 2
5/16' Lockwasher | 34806-S7(X64) 2
1/47-30 x 5/8" Hex, head bolt | 20324-58(B41) 2
1/4™ Lockwasher (external tooth) 34940-S7-8(X88) 2
1/4" Flat washer 44719-S8(X17) 2
- 1/4"-20 Hex. nut 33795-S7(M49) 2
64 S(76) "L.H. |c4sz 76403A63-B 1
? : 5/16"-24 Retainer assy. (nut) | 359952-S2(MM198) | 3
‘ 5/ 16'-24 x 1 1,8'" Hex. washer head bolt | 353483-S2(BB588) 3
5/16'-24 x 1" Hex. head bolt I 20387-58(B157) 2
5/16" Washer (fTaf) [ 44722-S8(X19) 3
5/16' Lockwasher | 34806-37(X64) [ 2
5/16" Hex. nut I 33798-S8(M62) |2
80/ s(76) R.H. -Refer to Group 403A52 [ I
| ! 1 !
40368 !Ij}lﬁﬂil! ASSY. - LOWER BACK un;ugouwmo
61 A(except 59, 71) [CIAB 6240368-A [ 8
163 | A(54A,62A,63,65 7113,c,75,76)‘ Front fender [C20Z 6240368-A [ 6
[64 ‘ A(63,71B,71C) [ Back belt moulding-with vinyl roof cover AR
762 | B(54DB, 62B) | [CZ0Z 6240368-A B
83 B(54B, 62B, 65) | 6
64 B(54A, 62A) |C40Z 6240368-A 6
163 X(63C) "Back belt moulding-used with vinyl roof cover |C20Z 6240368-A 2
‘ ‘ ; J |
403A70 MOULDING - TAIL GATE OUTSIDE BELT - continued - Includes attaching parts
160/63 . X(66A) Paint to match |CODB 66403A70-A 1
"61/62  X(66A) o | Chrome ICODB 66403A70-B 1
64/  X(66A) : ‘ 1
83/ X(66D) ‘ | |
| T I
Tb‘ﬂT!_Moﬁmmu ‘ ‘ |
160 A(54A,62A,63A,T5A,76B) R. H. -Includes attaching parts |COAB 6440372-A 1
: L.H. ICOAB 6440373-A 1
i Retainer CO0AZ 6442527-B 6
' No. 10-24 Nut & washer assy. 353911-S100(MM191-E 6
403A72 pun LOWER BACK PANEL NAME -Includes attaching parts
- 64 ‘B(54A,62A) T D%Fairlane” C407 62403A72-A 1
__ B0 ' X(58A,644) ["Falcon” CODB 64403AT2-A 1
: T ‘ ] ]
403A78 PANEL ASSY. - UPPER BACK FINISH
T Iel/e3s(Me)y 1 [C18Z 76403A78-B | 1
64 S(76) [C48Z  76403A78-C 1
! ‘ \ 1 |
40380-1 PANEL - LOWER BACK SIDE
T ey s ) I'R.H. [C4SZ 6340380-A 1
|L.H. jc45Z 6340381-A 1
40382 FILLER - LOWER BACK CENTER PANEL TO REINFORCEMENT
'ea/) 's(63) [C4SZ 6340382-A 1
6y s(16) ' [C4SZ 17640382-A 1
] ' ! 1
403A84-5 BRACE ASSY. - LOWER BACK PANEL TO FLOOR - OUTIR
64 1'8(76) 'R.H. o [C4sZ ™ 76403A84-A | 1
1 ‘ /L. H. lc4SZ 76403A85-A 1
40392 SCREEN - UPPER BACK PANEL VENTILATING AIR GRILLE
6 | 8(63) | i|c4sz 6340392-A 1
40396-7 BRACE - LOWER BACK PANEL FLOOR - INNER
[64/ | S(76) IR.H. IC58Z 7640396-A 1
! iL.H. 552 7640397-A 1

1 |




o BODY 1087
;ORD c‘R v ‘RTS SECTION 400
T
N%RI\%)BUSR! YF—ARiT BODY TYPE | DESCRIPTION PART NUMBER QTYy.
i |
404A10-1 PROP ASSY - LIFT GATE
.60 "A(59C,E,T1) R.H. 'COAB 59404A10-B 1
‘ : .L.H. COAB 59404A11-B 1
‘ i Spacer-. 40" thick-Top B8A™ 5943958-A 2
‘ ? ‘Spacer-1.01"" thick-Bottom - ‘COAB 5943958-A 2
i . 51" Special spring washer 356468-S13(XX363) 4

5/16'-24x 1. 23" Hex. head shoulder bolt- Bottom 370637-s100{BB484) 2

; 5/16"-24 x 1. 88" Hex. head shoulder bolt-Top 359329~ SlOO(B‘BmfAZA
i : "5/16"™ Internal tooth lockwasher 34906-58{X98) 4
40426 BUMPER ASSY.-TAILGATETO PILLAR
T63 BT "Before 13/15/62 1 On tail gate 'C30Z 71404%6-A 5
63/ | B(11) "From 12/15/62" "On tail gate or pillar 'C30Z 7140426-B 2
| 1 [ No, 8-18 x 3/8" Pan head self tapping screw | 52720-58(U380) \
40440 n:mroncmsm - LOWER BACK PANEL-CENTER -
'64/ S(76) IC45Z 7640440-A 1
\ ‘ i _ i
N‘{,Rﬁg’é}l YEAR BODY TYPE DESCRIPTION FART NUWMBER QTY.
RIGHT HAND | LEFT HAND
40462-3 PANEL - REAR CORNER INNER FINISH - LOWER
761/63 | A(69, 71) | Paint to match [ C2MY TI40462-A | CIMY TI40463A 7 1
| 61 [ A(59,71) | Retalner | * CIAB 59423A78-A {C1AB 59423A78-A \ 2
164 JA(TT) | | C4AZ T140462-A 1‘C4AZ 7140463 -, I 1
| 61/ A(59,71) [ No.8x11/4"Cross ; 351746-513(UU89) | “351746-ST3(UUSY) 40r8
; ' recess washer head i i
I ! screw i i
[ 63 A(T1) | No.8xI"Crossrecess j 52376-S13(U296) i 52376-513(U296) 2
l | oval head screw : | :
i 63/ \B('ﬂ) 1 ‘ C30Z T140462-A ‘iCSOZ 7140463-B 7\ 1
63/ [B(TL), X(71) [ No.8-15 x 3/4" Cross | 52360-SI3(U294) | 52360-SI3(U204)
| | | recessovalheadscrew | i ‘
1 60/64 |X(59, 71, 78) CODB 5940463-AD | 1
[€0/ | X(59,71,78) : 'CODB  5940463-AP 1
| | | No.8 x I7 Cross recess i 52376-513(0296) | 52376 -S13(U296) i 8
| | | oval head screw ] i
| i | No. 8 x1/27 Cross I 52342-513(U290) | 52342-S13(U290) T 6
| | recess ovalheadscrew . 1 ‘
NGURA‘A)éJé’R‘ YEAR | BODY TYPE DESCRIPTION ‘ PART NUMBER I Qry.
40502 PANEI. ASSY. - UPPERBACK FINISH —
T80 | 5(16A) AB8S_ 7640502-A 1
| ! ' ‘
403A08 HINGE ASSY. - FUEL FILLER DOOR
1 61/631 S ; C1SB 63405A08-A 1
‘\ i | ‘ 1
405812 HOUSlNG ASSY. - FUEL TANK FII.I.ER _PIPE - CENTER
64/ 8 - T T C48Z 63405B12-A 1
No.10-12 x 1" Hex. washer head screw ~  42152-7-8(U251) °~ 4
'No. 10-24 x 172" Hex. washer head screw . 40918-S8(U260) . 4
403513 PANEI. LOWER BACK PANEL FUEL FILLER LID FINISH _ Ajyminum
) : A(54A,62A,63A,’75A,76B) ! 'COAB 6240513-A 1
;‘61 | A(54A,62A,63A,65A,75A, 168 ‘Cl1AB 6240513-A 1
|82 | A(544, 624, 65, 75, 76) 1 \C2AB  6240513-B~ | 1
63 | A(54A, 624, 63, 65, 75, 76) ‘ [C3AZ 6240513-B | 1
163 | A(54B, 62B) | Includes attaching parts [C3AZ 6240513-A 1
64 | A(54A, 57, 624,63, 76) [Bright finish-Includes attaching parts [C4AZ 6240513-C !
‘62 ' B(54B, 62B) ' ‘C20Z 6240513-A : 1
63 B(54A, 62A) 1 IC30Z 6240513-B 1
~ 63 D(54B, 628, 65) 1 (C30Z 6240513-A | 1
64 B(54B, 62B, 65) 'Includes attaching parts 'C407 6240513-A 1
403A18 LID ASSY. - FUEL FILLER OPENING - WITH HINGES
161 A(except 59, 71) i Drill holes as required .C1AB 64405A18-A 1
61 A(59,71) Refer to Group 405A26
161 'S

| Refer to Group 405A60




1088 BODY
sec?a00  FORD CAR PARTS
N%Rl\?gEPR YEAR{ "BODY TYPE { DESCRIPTION PART NUMBER QrY.
: i !
405A22 BUMPER - FUEL FILLER OPENING LID
62/63 | A(except 71) i Use 375838-5(CC-32) P2
61/63|S Use 375838-5(CC32) I
] ‘
403A24-3 SPRING - FUEL FILLER OPENING LID HINGE
| 81 | Afexcept 59, 71) 1 'C1AB 62405A24-A | 1
[ 63/84[A(TT) [ Top-Painted Black IC3AZ T1405A24-A | 1
\ | | Bottom- Pariited Yellow C3AZ TI405A25-A | 1
164 | A(except 71) } C4AZ 62405A24-A | 1
i 62 :) 1 1C20B  62405A24-A" | 1
|83 : B(except T1) i ‘ |1
[64 | B(54,62,65) ~ C40Z 62405A24-A 1
1 61/83[8 ‘ CISB 63405A24-A 2
,_,q_.{s_‘z__;‘s | 'C4SZ_ 63405A24-A : 1
| ! ' ‘
405A26 LID ASSY.- FUNL FILLER OPENING
- A -
L6l . A{except 59, T1) " Refer to Group 405A18 ‘
61 YA(59, T1) ‘ 'C1IAB 59405A26-C | 1
! ! ‘No.12-11x 5/8" Crossrecesspanhead screw 3173284-S7(BB630) )
! ! ! & washer assy. | |
162 A(T1A,D,E) With wood graln transfer C2AB T1405A26-A | 1
. 62 A(T1B, 71C) . Without wood grain transfer C2AZ 71405A26-B 1
[62 | A(TD | Bumper 354860-S(CC6) 1
162 | A(except 71) ~  NOTE 2 'C2AB  624056A26-A | 1
163 |A " "'NOTE 2 C3AZ 62405A26-B | 1
[62/63 [ A(except T1) | Bumper ! 375838-S(CC32) 2
' 'No,12-11x5/8"" Cross recess pan head screw | 373284-57(BB630) 4
‘ ? and washer assy. ;
|63 64’ AT i [C4AZ TI405A26-A | 1
| ! [ Bumper | 358713-S(CC16) L1
| | ' No, 12-11 x 5/8" Pan head screw & washer assy. | 373284-S7(BB630) 3
164 [ A(except 71) } IC4AZ 62405A26-A 1
-8 -
\62/63 \B(except 71) | NOTE 2 IC20Z  62405A26-A | 1
| | | Bumper i 372617-5(CC24A) 172
J 62/63 ‘! B ‘1 No.12-11 x 5/8"Cross recess pan head screw 373284-S7(BB630) | 20r4
I | | and washer i :
|64 [ B(544, 624) ] IC40Z " 62405A26-B | 1
64 B(54B, 62B, 65) 1 ~ 'C40Z 62405A26-A | 1
64 B(except 71) ' Bumper -  1375838-8(CC32) | 2
[ No. 10-24 x , 62" Hex. head screw & washer assy, #376632-58 4
-8 -
61 T8 | Refer to Group 405A60 I
64/ | S | |C4SZ 63405A26-B | 1
64 | s . Bumper 375838-8(CC32) 2
|
405A48 MOULDING - LOWIR BACK PANEL FUEL FILLER LID = Tncindes attaching parts
lso | A(54A, 62A,63A, T5A, T6B) Aluminum ICOAB 63405A48-A 1
| Retainer CUAZ 6442527-B 7‘2
NG. 10-22 Nut & washer assy. 353911-S100(MMI91-E] 2
64 B(54A, 62A) IC40Z 62405A48-A 1
64 B(54B, 62B, 65) 1C40Z 62405A48-B | 1
64 B(71D) IC40Z 71405A48-A 1
64 S [C4S7 63405A48-A | 1
64 X(86, 71B) ! T _|C4DZ_ 59405A48-A4 | 1
{ ! y
403A60 PANIEL ASSY. - FULL FILLER DOOR
61 | A(except 59,71) | Refer to Group 405A18
61 | A(59,T1) [ Refer to Group 405A26 1 \
61/63 | S [ |CISB  63405A60-A | 1
| Bumper | 375838-3(CC32) [ 2

[

I

Note 2 - Refer to Group 40513 when finish panel is desired
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FORD CAR PARTS BODY
SECTION 400
N%Rn?éjgrz‘ YEAR‘ BODY TYPE DESCRIPTION PART NUMBER aty.
408A66 MOULDING ASSY. - FUEL FILLER OPININO LiD
]61 \ A(except 59, 71) : Includes attaching parts ClAB 62405A66-A | 1
] | | No. 8x 1/2" Cross recess pan head screw 52726-S13(U381) | 2
|64 | B(71B) \ Includes White finish panel & attaching parts 'C40Z 71405A66-A | 1
j Includes Red finish panel & attaching parts iC4OZ 71405A66~B 1
|1 ]} I.ncludes Black finish panel & attaching parts r‘C4OZ 71405A66-C ’1‘ 1
-405A70 RETAINER - FUEL FILLER OPENING I.ID ORNAMENT _ Includes attaching parts
161 [A(58,64) ! ClAB 64405A70-A = 1
| | ;‘ 3/16'" Nut (self-threading crown) . 373049-S(MM117) | 2
62 A(54A, 82A, 654, 754, T64A) | IC2AB  62405A70-B | 1
\ [3/167Nut (self-threading crown) "373049-S(MM117) [ 4
40582-3 HINGE ASSY.-UPPERBACK FINISH PANEL
160/ | 8(76) | R. H. -Refer to Group 403A52
! | i L. H. -Refer to Group 403A62-3
405A86 _ORNAMINT ASSY. - FUEL FILLER OPENING LID - Includes attaching parts
|61 | A(58,64) i Less attaching parts 'CIAB 64405A86-A | 1
80 ! , A(except Fairlane) " On hood : |
i 61 A(58,64) Retainer ‘C1AB 64405A70-A ; 1
‘ 3/16" Nut (self-threading crown) © 373049-S(MM117) |2
1 62 A(54A, 624, 65A, T5A, T6A) 500" -less attaching parts C2AZ 62405A86-A , 1
i Retainer 'C2AB 62405A70-B . 1
1 3/16"7 Nut {self-threading crown) 373049 -SIMMIIT) y 4
62 A[65B,765) 500 XTI TCZAZ 16405A86-A 1
63 A(52A, 624, 63B, 65A, 754, T64] 500" [C3AZ 63405A86-4 | 1
63 A(63C, 65B, 75C, 76B) 7300 XL |C3AZ 65405A86-A | 1
64 A(54B, 62B) : ‘C4AZ 62405A86-A | 1
62 B(544, 624) 1 T.C20Z 62405A86-A | 1
62 B(54B, 62B) C20zZ 62405A86-B | 1
63 | B(except 71) ‘ |1
) ‘ ‘ !
A05A90 EXTENSION - FUEL FILLER HOUSING
|62 | A(except T1) ;Refer to Group 40320 | [
\ | w I |
405A98 COLLAR - QUARTER PANEL FUEL FILLER OPENING
|63 1A(TY) ‘ C4MY T71405A98-A | 1
| 64 [A(T1) | C4AZ TI405A98-A T 1
| ! { ? F
406A00 BRACKET AS3Y. - LUGGAGE COMPARTMENT DOOR HYDRAULIC LIFTTOFLOOR
| 61/63 | S(76) | C1SB 76408A00-A | 2
84/ | s(76) i :C45Z 176406A00-B | 2
61/ | S(76) "'5/16"-24 x 1 1/47 Hex. head bolt " 20427-58(2158) T4
| | ''5/16" Flat washer | 44725-88(X22) I 4
é | ; 5/16" Lockwasher (internal & external tooth) | 356300-S7(XX299) | 4
1 ‘ | ‘ 5
406A06-8 HOSE ASSY. - LUGGAGE COMPARTMENT DOOR HYDRAULIC LIFT
| 60 | 5(76A) . Lower-approx. 62" long ICOSB 76406A06-A ' 2
] | " Upper to pump-approx. 159" long !BQSB T6406A07-A | 2
| 61/62: S(76) Lower -approx, 83" long 'CISB  76406A06-A | 1
i | [ Upper to pump-approx. 103" long [CISB T6406A07-A" | T
. 61/63  S(76) Lower to pump -approx. 16" long _C1SB76406A08-A | 1
} 63 ' 5(76} Lower-approx, 82 1/2" long |C35Z 176406A06-A [ 1
| \ | Upper to pump-approx. 102 1,/2" long |C38Z2 T6406A07-A 1 T
164/ . S(76) Upper -approx. 128" long C4SZ 76406A07-A 1
| ‘ ; Lower-approx, 94" long IC45Z 76406A08-A | 1
40610 NUT and HOUSING ASS'Y. - I.UGGAGE COMPARTMENTDOOR LOCK
180 i S(76A) | '*B9SB 7640610-A l 2
80 - 8(76A) 3/8"-24 x 1. 62" Hex. head bolt | .359431-58(BB505) | 2
| 1 "1 3/4" Cup washer "%359448-S8 P2
f ' 3/8" Flat washer (rubber) — | 359447-8(XX148) 4
{ ;  3/8"-24 Hex. nut 33925-S7(M33) L2

l | ‘

I
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BODY
ec2%8 0o  FORD CAR PARTS
NGURh%JEPR YEAR\} BODY TYPE ‘[ DESCRIPTION PART NUMBER QTY.
406A10 1LIFTASSY.-LUGGAGE COMPARTMENT DOOR HYDRAULIC
’i' 61[__5 5(176) | Refer to Group 432A34 J
i f !
_ "61/62 S(76) C1SB 76406A10-A ‘f 2
__les [se) 1‘ C35Z 76406A10-A 2
184/ 15(76) 5 o |C4SZ 76406A10-A 2
60,  s(76) |_Pin (flat head shouider) | 373022-S8{NN65) 2
| ‘ "1/21.D. x 1 1/16" 0.D. x 7/64" thick 441735-88(X32) 3
] : | 3/87x 1 13716 Pin (clevis) [*76073-58 2
} ‘ ~1/16" Pin (self-locking) I| 352358-S(NN127) !1 4
40618-9 TRANSMISSTON ASS Y. - LUGGAGE COMPARTMENT DOOR LOCK ’
| 60 S(76A) R. H. -Less casing and cable | BTA 5140618-A I 1
] | (L. H. | BTA 5140619-A !
{60 5(76A) 5/16"-24 x 1.625" Round head square shoulder |*359458-58 I 1
| [ bolt [ f
f * 15/16"-24 x 1 3/4" Carriage bolt [#23499-S8 [ 3
| | 5/16' Flat washer | 44722-58(X19) K
! | ) { 5/16"-24 Nut(check) | 33923-S7(M32) "4
_ I 61/63I S(776) it Refer to Group 427A44-5 i; I
40628 LID ASSY.- LOWER BACK PANEL FUEL FILLER OPENING - WITH HINGES ' ]
| 60 | A(except 59, 71) i Refer to Group 40676 i |
[61 | A(except 59, 71) [ Refer to Group 405A18 | ]
[ 62 ‘f A, B Iy Refer to Group 405A26 | [
| i f f
40639 BUMPER - FUEL FILLER OPENING LID
|61 | A(except 59, T1) | Refer to Group 28631 ] |
|61 | A(59,71), 8 ! Refer to Group 405A22 ]‘ l
|62 | A(except T1) | | |
40639 BUMPER - SPARE WHEEL WELL COVER PANEL
[60 | A(54A,58A,58E,58F,62A,63A | Used with fuel filler opening 1id [C3AZ 7140639-A [ 2
| | 644, 64F, 64G, 64H, T5A, T6B) ! f |
63 /64 | A(T1) | 4
\
40630-1 BRACKEY - LUGGAGE COMPARTMENT DOOR LOCK NUT MOUNTING
164/ 18(76) R H. iC4SZ  7640650-A i
‘ | |L.H. [C4SZ 17640651-A | 1
40654-5 LIFT ASSY. - LUGGAGE COMPARTMENT DOOR - LESS BRACKET
Iy 60/ | S(76) ’f Refer to Group 406A10 I[ ;[
i | I
40670 CASING and CABLE ASSY. - LUGGAGE COMPARTMENT DOOR LOCK DRIVE
60 | S{76A) [* COSB 7640670-A [ 2
| 61/ T S(76) ‘ 1C1SB~ 7640670-A 2
| i [ No, 8 x 1/2" Cross recess pan head screw [ 52726-513(U381) 4
| I I l I
40676 LID ASSY. - FUEL FILLER OPENING - WITH HINGES
160 | A(except 59, 71) | Drill holes as required % COAB 6440676-F 1
61 ! Alexcept 59, 71) [Refer to Group 405A18
l[ 62/ [ A,B,S [ Refer to Group 405A26 } {
| | |
40704 COVER ASSY. - TAIL GATE PANEL - INSIDE
[61/64 1 A(71) [Red-6.75" x 49. 30"~ Note 2 - Note 4 IC2AZ 7140704-AAT | 1
162 | A(718B,C,D) [Green - Note 1 - Note 4 [* C2ZAZTI40704-AAC ] 1
63 [ A(71) [ Beige - Note 4 C3AZ T140704-A 1
| [ Blue. Note 4 C3AZ 7140704-B 1
| Turquoise - Note 4 C3AZ 17140704-C 1
64 |A(T1) Blue - Note 4 C3AZ 7140704-B 1
| Medium Beige - Note 4 C4AZ T140704-AFF 1
‘ | Medium Palomino - Note 4 C4AZ T140704-AFG 1
| Medium Turquoise - Note 4 C4AZ T140704~-AFH 1
[64 | A(71A,E) [ Black - Note 4 C2MY 7140704-AAH 1
[No.8-18 x . 38" Cross recess truss head screw | 376376-8101(UU97) | AR

| 63/64 |! A(T1), B(T1)

NOTE 1 - Not to be used with C1AZ 7140709-G Tall Gate

NOTE 4 - Includes Skid Strips

NOTE 2 - Used with C1AZ 7140709-G Tail Gate Only
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SECTION 400
N%R@é’gni YEAR‘ BODY TYPE { DESCRIPTION PART NUMBER ary.
40704 COVER ASSY. - TAIL GATE PANEL - INSIDE - continved
163 | B(1]) [ Medium Beige Metallic [C30Z 7140704-A b1
163 I B(T1) [Medium Blue Metallic |[C30Z 17140704-B [t
[ 63 | B(71B) | Medium Turquoise Metallic [C30Z T140704-E { 1
l64  |B(11B,D) | ‘; L1
\63/64\ B(71B) [ Red [C30Z T140704-C 1
| Black |C30Z 17140704-D [ 1
|64 | B(71D) Medium Beige Metallic 'C40Z 1T140704-AFA | 1
|64  B(71B) Medium Palomino ‘IC4OZ 7140704-AFC | 1
i i il |
40703 PANEL ASSY. - TATL GATE INSIDE COVER
[60/ | X(66) | [CODZ 6640705-D [ 1
160/ X(59,71,78) Remove belt moulding retainer 1 P
\ | [No.10-32 x 3/8" Panhead screw& washerassy. | 42802-58(U33) 113
40709 GATE ASSY. - TAIL - LESS HOLES and HINGES _ 1cgs paint and trim
i
60 | A(59,71) ! [ COAB 5940709-B | 1
tGl ll A(59,71) | Kit-Inside vinyl clad cover size 16, 75" x 50" - [C1AZ 17140709-G i 1
: ‘ IRefer toGroup 40704 for Colored Inside Cover Assy.! ;
Consists of
1-C2MB 7140709-G  Tail gate 1-C2AZ T1407A26-A Weatherstrip-R, H, 1-C2MB 71425A20-AP Panel
1-C2AZ 7T1407A27-A Weatherstrip-L. H,
|61 | A(59, T1) | Plug (button)-4.52" long-inside panel | 375781-5(PP14B) Pl
{62 | A(T1B,D) | | 1
62 [ A(71) | [C4AZ T7140709- A [ 1
[6a | A(mY) | : L1
163 | A1) ] [C4MY 7140709-A [ 1
- B -
163/ [B(11) 1 [C30Z 7140709-B 1
[63/ | B(T1) I Plug (button)-.907/. 86" x 2.91"/2.87" {7378688-S(PP14C) |
| | "Plug (button)-1.40" x 3. 41" | 377844-S(PP14A) |1
- X -
60/63 X(59, 66, 71, 78) [C3DZ 5940709-A I
60/64 ] X (59, 66,71,78) R. H. -Bumper assy. on pillar ICODZ ™ 66439A00-B | 1
} L |L.H. |coDZ 66439A01-B | 1
| i | No.10-16x5/8"Crossrecesspan head screw *52855-S8 2
J4571.D, x .75" O,D. Spring wave washer- 356383-S7(XX362) 2
use as tensioner between gate & support |
|64/ | X(59,66,71,78) 1 iIC4DZ 5940709-B 1
407A10  RETAINER - TAIL GATE PANEL COVIER - Paint to match
T61 | A(59,TI) [ TC1AB 59407A10-BP | 1
62 [ A(TD 1 C2AZ TIA0TAI10-A | 1
164 TA(T1) 1 ; Do
[63° T A{M) IC3AZ T1407A10-A | 1
[61/63 | A(59, T1) [No.8 x 3/8"" Cross recess pan head screw | '52720-S8(U380) [ 4or5
| ! ! s
407A12 RETAINIR ASSY. - TAIL GATE OUTSIDE MOULDING
lel | A(59,T1) ! IC3AZ 71407A12-A | 6
63 | A(T1B,0) | | 6
l64  [A(T1B,O) { IC4AZ T1407A12-A | 3
64 A(71B,€) C4AZ T1407A12-B 2
63 B(54B, 623, 65, 711B) Front fender C30Z 59407A12-A 16
163 | B(54B, 62B, 65, T1B) | Front door i | 120r16
| 63 | B(54B, T1B) Rear door ' 12
| 63 B(54B, 62B, 65, T1B) | Quarter “ 200r32
63 [ B(71B) [1/2" wide IC30Z 71407A12-B | 12
63/ | B(71B, E,G) [ T15/327 wide [C30Z 71407A12-A |5tol2
407A16-7 STRIP ASSY. - TAIL GATE INSIDE COVER PANEL
160/ [X(59,71,78) \R.H. ICIDB ™ 59407A16-B 1
| | L.H. ICIDB 59407A17-B 1
f | No.6-18 x 1/2" Binding head screw | 32921-58(U334) | 4

5
I

i 1
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SECTION 400

GROUP - yepp BODY TYPE DESCRIPTION

PART NUMBER |

NUMBER j an.
407A18 SHIELD ASSY. - TAIL GATE INSIDE covn PANEL
160/ . X(59,71,178) CODB 59407A18-A 1
|
i i
40722-3 TRANSFER-TAILGATEGRAINING
; 63 A(T1A,E) \ Upper -Walnut grained-6 1/2" x 51 3/4" |[C3AZ 7140722-A ] 1
. : . Lower-Walnut grained-6""x 51 3/4"” ‘C3AZ T140723-A Y
63 | A(7T1A, E),B(71E,G) [Water soluble transier solution | M 3412-A [ AR
i Bonding coat M 4584-A . AR
163/ | A(T1A,E),B(71E,G) | Refer to Group 20748 ! |
|63 | B(7TIE.Q) [ Walnut grain C30Z 17140722-A [
64/ B(71) ’ [Refer to Group 20748 ! |
s x(my | ’ l
T ‘ i |
40726 PANEL - TAIL GATE INSIDE FINISH
60 A(59,T1)  Refer to Group 11488 in 1960 Soft Trim Section [*CDAZ 7140726-A [ 1
| i 3 j [
407A26-7  WHEATHERSTRIP ASSY. - TAIL GATE INNER PANEL TO BELT REINFORCEMENT
61 A(59,71) R. H -Used with C1AZ 7140709-G tail gate only  C2AZ 71407A26-A | 1
l62/63 | A(71) 'R 1 | 1
61 A(59, 1) | L.H. C2AZ T71407A37-A | 1
162/63 A(T1) |L.H, |1
| No. 6 x 1/2" Binding head screw I 32921-S(U334) 2
‘ [No. 10 Flat washer [ 44710-58(X10) [ 2
| | [Fastener (button) |CTAB 6220807-A [ 3
410A06-7 MOULDING - REAR CORNER PILLAR OUTSIDE - REAR
| 63/ ' B(71) i R. H. -Includes attaching parts IC30Z 71410A05-B ‘
% 'L, H. ‘bsoz 71410A07-B [‘
T i
41018-9 MOULDING - TAIL GATE OUTSIDE _ 1, udes attaching parts
160 T A(59C, E,71) K. H. -Bright Tinish % COAB 5941018-A 1
| : |L.H. COAB 5941019-A 1
‘ , 73/16" Nut (self-threading) B [ 373504-S7(MM285B) | 6
61 A(59,71E, F,H) | [CIAB 5941018-C 1
T61 | A(71G, J) { [CIAZ 7141018-A [ 1
83 T A(71B, O) ‘5 [C3AZ 7141018-A 1
| 64 1 A(711B.C) i |[C4AZ 7141018-A 1
[63 ' B(7IB, F) [ Lower-51 3/16" Tong [C30Z 7141018-A 1
63/ [ B(7IB, E) [ Upper-52 3/4" Tong {C30Z 7141018-B 1
164 B(71B) "Lower-51 3/16" long iC40Z T141018-A T
T ! | |
Noore ! YEAR BODY TYPE DESCRIPTION PART NUMBER arv.
RIGHT HAND { LEFT HAND
41022-3 PILLAR ASSY.. REAR CORNER - LOWER
[ 80763 [X(59, 71, 18) | CODZ 35541022-B  |CODZ 5941023-B 1
| 60/63 | X(66) ' R.H. -Cuttofitatbelt | CODZ 5941022-B | *COAB 6641023-B 1
62 X(59,71,78) | [ CADZ 5941022-A | C4DZ 5941023-A 1
184  |X(66) : R.H.-Cut to fit at belt 1 | 1
] | | |
410A30 RETAINER ASSY. - REAR CORNER PILLAR OUTSIDE REAR MOULDING
(637 TB(TD C30Z " 7TI1Z10A30-A |C30Z TI4I0A30-A 7
| l
41032-3 PILLAR ASSY. - REAR CORNER
(82 [A(TD) [ Refer to Group 412A04-7] I ]
[ 63 [A(TT) \ | C3AZ T7141032-A |C3AZ Ti41033-A [ 1
73 A(TT) CZIAZ TI31032-A  [CAAZ TI2T033-A B
63/64 [A(TI) Inner-Refer to Group
412A04-7
41038-9 PILLAR - REAR CORNER
61/62 [A(59,7T) Reler to Group 412A0%-T7]
537 | B(TI) C30Z T131038-A  [C30Z 7I41030-A 1

60/ X(59,71,78) CIDZ 5941038-A

CIDZ 59%41039-A
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| YEAR BODY TYPE J DESCRIPTION PART NUMBER ar.
I RIGHT HAND . ;‘» LEFT HAND
41050-1  FILLER - REAR CORNER PILLAR - UPPER
163/ | B(T]) , [ C30Z TI41050-A  |C30Z TI4I051-A | 1
058-9 REINFORCEMENT - REAR CORNER LOWER PILLAR
83 [A(TD) \ [ C3AZ TI4I058-A |C3AZ 7141050-A [ 1
84 [A(7TD) [ CIAZ TI4I058-A  [CAAZ 7I41059-A 1
63/ | X(59, 11, 18) \ C3IDZ 5941058-& 1
B0 X(59, 71, 18) \ CODB 5041059-A 1
41078 ANTI-SQUEAK - REAR CORNER PILLAR
60 A(59C, 59E, 71) Rubber -50" long COAB 5941078-A  COAB 5941078-A 3
[61/63 1A(59,71) [ Rubber-35 7/8" long-Cut] | BTA 5041078-A 1
| 2 pieces each 16" long | |
64 JA(T]) ‘ | | 1
212A02-3 PILLAR ASSY. - REAR CORNER - |NNER
163/64 | B(71) C30Z 71412A02-B |C30Z T1412A03-B 1
160/63 |X(59, 71, 78)- "Before 5/1/63" C2DZ 59412A02-A |C3DZ 59412A03-A 1
163/64 [X(59,71,78)-"From 5/1/63" C3DZ 59412A02-A | C3DZ 59412A05-A 1
| 60,64 | X(66) CODB  66412A02-C ' {CODB 66412A03-C 1
412A04-7 PILLAR ASSY. - REAR CORNER - OUTER and INNIR
‘\ 61 A(59,171) | Outer-Refer to Group k “
5 ] . 41032-3 1 .
61 [A(59,71) | Inner | C2AB 71412A06-A [C2AB 71412A07-A 1
62/64 | A(T1) \ | 1
163/64 |A(T1) | Outer-Refer to Group \
i | 41032-3
41210-1 PILLAR - REAR CORNER INNER FRONT - UPPER
183, IB(71) | €302 7141210-A _1C30Z 71412171-A 1 1
41228-9 ~ PILLAR - REAR CORNER INNER FRONT - LOWER
183/ I B(T1) ‘ I C30Z 7141228-A  |C30Z T141229-A | 1
41230-1 PANEL - REAR CORNER OUTER
163 BTN "Before 11/26/62" C30Z 17141230-A  |C302Z 17141231-A 1
183/ IB(T1) "From 11/26/62" C30Z 17141230-B  |C30Z 17141231-B 1
213A00-1 EXTENSION - BACK WINDOW HEADIR - INNER RAIL
162/63 AT | C2AB 1T1413A00-A (C2AB 71413A01-A 1
lea  [A(T1) | _C4AZ 171413A00-A |C4AZ T71413A01-A 1
| * i !
NGURI\?BUEPREYEAR* BODY TYPE ‘ DESCRIPTION ‘ PART NUMBER ary.
31302 RAILASSY.-LIFT GATE or BACK WINDOW HEADER
61764 A(T1) ; IC2AZ 17141302-B [ 1
[ 63,647 B(71) 1 [C30Z 7141302-A [ 1
160,63 X(59,71.78) "Before 5/1/63" | [CODB 5941302-A 1
63/ | X(59,7178) "From 5/1/63" | [C3DZ 5941302-A 1
41608 WEATHERSTRIP ASSY. - TAIL GATE
|60 A(59,71) 1 [COAB 5941608-B 1
61 A(59C, T1) ICTAZ 5941608-C 1
1627 AT ‘ "°C2AZ 17141608-B |1
| 64 A(71) Pl
63 T A(TL) i [C3AZ 7141608-A 1
[ 60/ A(59,71) | Fastener (button) IC1AB 6220807-A 2or4
163, A1) "No,6 x 3/8" Cross recess pan head screw ;*52718-58 40r8
163 B(71) - C30Z TI4T608-13 !
[No.6-20 x 3 /8" Cross recess truss hd.tap,screw . 353803-S8(UU95) [ 2
763/ | B(T1) - 'Nn.6 x 3/8" Cross recess pan head screw | #5271§-58 | 4ors
T60/63  X(50,11,18) "Before 5/1/63" | CIDZ 5041608-C 1
63/ X(59,71,78) C3DZ 5041608-B 1
‘ ; [ Fastener-at top [CIAB 6220807-A | 4
i No.8 x 1" Cross recess oval head screw | 52376-813(U296) |2
41610 WEATHERSTRIP - TAIL GATE OUTER PANEL TO BELT
163/ 1B(T1) | TiC30Z 7141810-B° | 1
“\ ‘ [ No.8 x 3/87 Cross recess pan head screw [ 52720-58 (U380) 3
! 1
41662 WEATHERSTRIP - TAIL G'A"‘—_W_réu LOWER GLASS CHANNEL ‘
762, A7) [C2AZ 7141662-A [ 1
\60/63 {X(59, 71, 78) \ : [CODB  5941662-A T
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‘ FART NUMBER
NOBTR| YEAR BODY TYPE DESCRIPTION ART NUMBE arv.
RIGHT HAND |  LEFT HAND
41704-5 BRACKET - BELT SIDE RAIL TO WHEELHOUSE
64, [S(76) f C4SZ T641704-A | C4SZ TBATTO5-A | 1
41708-9  RAIL - QUARTER BELT SIDE - FRONT
763/ [X(76) g [ C4DZ 764IT08-B  [C4DZ 7641709-B | 1
41732-3 RAILASSY.- QUARTER BELT SIDE
- A -
63 1A(16) | | _C3AZ 7641732-A  |C3AZ 7641733-A | 1
164 laqe C4AZ 7641732-A  [C4AZ 7641733-A | 1
-9 -
64, |S(63A) [ Inner | 482 6341732-B  [C4SZ 6341733-B | 1
164/ |S(63B) | | ; |
64, S(76) [ Tnner | C45Z 7641732-B  [C4SZ 764I733-3 I
“ ! | 5/16"-24 x .42" Round | *377899-S8 [%377899-58 | 2
| | head square neck bolt | ; |
| ! 5/16"-24 x .62" Hex. |  350605-S8(BB590) | 350605-S8(BB590) | 2
: | washer head screw 3 | |
| | 5/16" Lockwasher | #34941-87 [%34941-57 |2
| | 5/16'-24 Hex. nut | 33923-S8(M32) | 33923-58(M32) [ o
: ! 5/16"-24 Nut & retainer | #375598-52 [ %375598-S2 T 2
- X -
163 |X(16) 1 | _C3Dz 7641732-A  [C3DZ_ 7641733-A | 1
164, 1X(76) | | C4DZ 7641732-A C4DZ 7641733-A [ 1
41736-7 RAIL- QUARTER BELT SIDE
- A -
63 lar83) | | _C3AZ 6341736-A | C3AZ 6341737-A | 1
.63 1A(65) ! |__C3AZ 6541736-A _[C3AZ 6541737-4 | 1
164 1A(63) 1 C4AZ 6341736-A  [C4AZ 6341737-A | 1
- B -
[63/64 | B(65) I C30Z 6541738-A  [C30Z 654IT3T-A | 1
-8 .
| 61/63 [ 5(63) | Outer | C1SZ 6341736-A  |C1SZ 6341737-A | 1
1 64/ | S(63A) | Outer | C4SZ 6341736-A [C4SZ 6341737-A | 1
184/ |S(63B) | ! | ]
164/ [S(76) [ | C4SzZ 7641736-B  |C4SZ 7641737-B |1
oUE YEAR BODY TYPE | DESCRIPTION '\ PART NUMBER “ ary.
f |
41745 STRIP ASSY. - BACK BELT RAIL TACKING - CENTER
- 61/62 "A(76) : IC2AB 7641745-A I
§0/62 A(T6) 174720 x 1 5/8" Hex. head bolt T 357913-S(BB127) T AR
‘ [ T/4" Flat washer | 44719-88(X17) [ AR
| No. 10-16 x 1" Cross recess pan head screw *52815-58 | AR
____ 63 A { [C3AZ 7641745-A | 1
84 A(76) 1 iC4A7Z 17641745-A | 1
T A T
‘ 3 | | |
] 61/ 5776 R _ TServiced in assembly-refer to Group 46506 i |
— 83, X(76) — ‘ [C3DZ 7641745-A 1
NiGoeR| YEAR f BODY TYPE DESCRIPTION PART NUMBER | ar.
| RIGHT HAND | LEFT HAND |
41772-3 STRIP ASSY. - BELT SIDE FRONT TACKING
[63  [A(76) | Trim off rear end | C4MY 7641772-A _ [CAMY 7641773-A 1
64  |A(76) | C4AZ 7641772-A _ [C4AZ 7641773-A 1
60/ |A(78) | 1/4" Flat washer 44719-S8(X17) [ 44719-S8(X1T) AR
| 1/4""-20 x 1 5/8" Hex. 357913-3(BB127) | 357913-S(BB127) AR
| head bolt | |
61/ |A(76) No. 10-16 x 1'" Cross *52815-S8 [*52815-38 AR
| | recesspanhead screw |
63/ | X(16) 1 C3DZ 17641772-A  |C3DZ 7641773-A | 1
83 X(76) [1/4" Filat washer [ 44719-58(X17) [ 44719-88(X17) [ AR
|83/ I X{T6) | 1/47-20x T5/8" Hex. |  357913-S(BB127) | 357913-S(BBi27) | AR
| | | head boit | l |
[63/ [X(76) | No,10-16 x 1" Cross | w%52815-Sg | #52815-38 [ AR
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SECTION 420
Nnoure| Year BODY TYPE DESCRIPTION PART NUMBER arv.
RIGHT HAND | LEFT HAND
41782-3 STRIP ASSY. - BELT SIDE REAR TACKING
64 A(T6) | C4AZ 7641782-A  IC4AZ 7T641783-A | 1
No, 10-16 x 1" Cross | *52815-S8 I%528135-58
recess pan head screw |
60 5(76A) 1 B8S 17641782-A | B8S 17641783-A 1
61/63 | S(76) Q CiSB  7641782-A  {C1SB 17641783-A 1
No. 10-16 x 1/2" Cross 52345-S6(U302C) | 52345-S6(U302C) 8
recess oval head screw ! |
64, |S(76) | C4S5Z 17641782-A | C4SZ  7641783-A 1
] No. 10-16 x 1/2" Cross | %*52064-S8 | %52084 -58 8
recess flat head screw { !
41836 BRACKET - LUGGAGE COMPARTMENT DOOR LIFT ON DOOR
64/ S(76) | C4S5Z 7641836-A .C4SZ 7641836-A 2
’ '5/16"-24 x 1" Bolt T 23409-S7(U26) - 23409-S7(U26) 4
1 (carriage) | \
| -18 x oIt T %33333-52 [*33353-52 T
! | (carriage) | 1
' [5/16" Flat washer 44722-88(X19) I 44722-88(X19) 4
l '5/16" Lockwasher 34806-57(X64) "734806-S7(X64) T4
| | [5/167-18 Hex, nut 33797-S7(M50) 33737-ST(M50) 4
i | |5/16"-24 Hex. nut 33798-S8(M62) ' 33798-88(M62) i
41858 BRACKET - LUGGAGE COMPARTMENT DOOR COUNTER BALANCESPRINGTO FLOOR
| 80/63 [ S(76) [ Refer to Group 406A00 | ; [
| i i ! | |
41868 BUMPER - LUGGAGE COMPARTMENT DOOR COUNTER BALANCE SPRING ARM STOP
60 S(76A) *B8S 7641868-A  |*D8S 1641868-A 2
|
#1974-5 FRAME - BACK WINDOW - LOWER SIDE
60 A(54A.62A, T5A) l | *COAB 6241974-A *COAB 6241975-A 1
63/64 | A(63) I | C3AZ 6341974-B C3AZ 6341975-B 1
64 A(54.62) l | C4A7Z 6241974-A C4AZ 6241975-A 1
64 A(5T) | | C4AZ 5741974-A C4AZ 5741975-A 1
N%R,ﬁ’é’gk YEAR BODY TYPE & DESCRIPTION PART NUMBER Qry.
|
420A00 WEATHERSTRIP ASSY. - BACK WINDOW GLASS AT BELT
[61 [ A(59,71) [Refer to Group 423A98 ‘
60/ [X(59,71,78) IC3DZ 59420A00-A | 1
‘ \ [No.8 x 1/2"" Cross recess pan head screw i 52726-S13(U381) " 2016
| | % -
NUMBER| YEAR BODY TYPE DESCRIPTION l PART NUMBER QY.
RIGHT HAND ] LEFT HAND
42002-3 RETAINER - BACK WINDOW WEATHERSTRIP LOWER
64/ \S(63) } C487 6342002-A |C4SZ 6342003-A 1
NUMBER| YEAR BODY TYPE DESCRIPTION ! FART NUMBER Qry.
. i CLEAR [ TINTED
42004-6 GLASS - BACK WINDOW - TEMPERED Nags
Number
ol A nd —
60 A(58, 64) B3022 | COAB 6442006-C ! *COAB §442006-D 1
60 A(59,171) B3024 | COAB 5942006-A  |*COAB 5942006-B 1
61 A(58, 64) B3074 C1AB 6442006-A |[C1AB 6442006-B 1
61 A(B3A) | B3072 | CI1AB 6342006-A |C1AB 6342006-B 1
1 61/63 1A(54,62,65,75) [ B3073 | CI1AB 6242006-A  |[C1AB 6242006-B [ 1
61/63 TA(59,71) B3125 | C2AB 7142006-C _ |C2AB  7142006-D 1
63/64 | A(63)-used w/weatherstrip B3198 C3AZ 6342006-A |C3AZ 6342006-B 1
installation
64 A(54.62) B3283 C4AZ 6242006-A C4AZ 6242006-B !
64 A(5T) B3282 | C4AZ 5742006-A C4AZ 5742006-B 1
64 A(63)-identified with notch B3199 C4AZ 6342006-A \C4AZ 6342006-B 1
painted yellow top center-
used w/adhesive installation i I
64 A(T1) B3284 | C4AZ 17142006-A l‘C4AZ 7142006-B 1




1096

BODY
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N%Rﬁé’gk} YEAR ’ BODY TYPE | DEsCRIPTION PART NUMBER ary,
| CLEAR ! TINTED . B
42004-6 GLASS - BACK WINDOW - TEMPERED - continued Nags
Number
-B -
[ 62/63 | B(54. 62) B3124 | C20Z 6242006-A  |C20Z 6242006-B 1
63/ |B(65) B317C | C30Z 6542006-A | C30Z 6542006-B 1
63/ IB(11) 1063T | C30Z 17142006-A  [C30Z 7142006-B 1
| 64/ |IB(54.62) ‘ B3285 | C40Z 6242006-A [C40Z 6242006-B 1
-8 -
| 61/63 [5(63) 1 B3084 | C1SB  6342006-A |CI1SB 6342006-B 1
64/ Is(63) ] ! B3286 | C45Z 6342006-A | C45Z ©342006-B 1
- X -
60/62 | X(58A., 64) B3025 | CODB 6442006-C | 1
60/63 | X(59.71,78)-"Before 5/1/63" 1039T | CODB 5942004-C | 1
60/ 1X(66) 1042T | CODB 6642006-A | 1
61/62 | X(584,64) "From 5/1/61" B3025 |CODB _ 6442006-D 1
61/63 | X(59, 71, 78) 10390 |CODB ™ 5942004-D 1
| | "From 5/1/61 to 5/1/63" | l '
161/ [ X(66) "From 5/15/61" 1042T | |C1DZ 6642006-A 1
‘; 62 X(62C) B3134 | C2DZ 6242006-A C2DZ 6242006-B 1
163/ |X(54,62) 1
163/  1X(59,71,78)-"From 5/1/63" | 1074T |  C3DZ 5942006-A C3DZ 5942006-B 1
[ 63/ 1x(63) | B3198 | C3DZ 6342006-A C3DZ_ 6342006-B 1
i \ | |
NOSTRl YEAR BODY TYPE DESCRIPTION PART NUMBER ary.
RIGHT HAND | LEFT HAND
420A22  SPACER - BACK WINDOW GLASS LOWER
184 1A(63) | Use with adhesive C4AZ 63420A22-A \C4AZ 63420A22-A | 2
‘ | installation \ ;
420A28  SEAL - BACK WINDOW GLASS
164 “A(63) [ 168" long-Used with i *C4A7Z 63420A28-A [AC4A7Z 63420A28-A 1
| adhesive installation | R/B CSAZ 19562-€ (7-66) } R/B C5AZ 19562-C (7-66)
I : I \ |
WGROUP | veAR | BODY TYPE DESCRIPTION 1 PART NUMBER ary.
42042-3 WEATHERSTRIP - BACK WIND - STBE '
160/63 | X(59,71,78)'Before 5/1/63" | R, H. From 5/1/63, Refer fo Group 422A36 |[CIDB 5942042-A [ 1
| g |L.H. |CIDB 5942043-A | 1
61 | A(59,71) [R.H.-15. 21" long |C1AB 5542042-C 1
62/63 | A(T1) | 1
| 15 L.H. ’}CIAB 5942043-C | 1
| ! 1
42072 WEATHERSTRIP ASSY. - BACK WINDOW GLASS - INNER
81/63 [ A(59, 71) 47. 08" long [CIAB 5942072-B 1
62 LA(TT) Refer to Group 425A20
|83 B(71) Refer to Group 422A36
160/ 1X(59,71,78) [43. 16" Tong C2DZ 5%42072-A 1
5 [ No. 4-24 x 3/8™ Cross recess flat head screw 52003-S13(U159) 2
42084 WEATHERSTRIP - BACK WINDOW GLASS
- A -
160 | A(5462,75) \ [COAB™ 6242084-A I
{60 | A(58,69) \ [COAB 6442084-A I 1
160 | A(59,71) : {COAB 5942084-A 1
161 | A(58,64) ‘ |C1AB 6442084-C I 1
[61 | A(63) C1AB 6342084-B 1
161/63| A(54,62,65,75) CIAB 6242084-A 1
| 63/64 ] A(E]) Not used with adhesive installation C3AZ 6342084-A 1
64 A(54, 62) ! [C4AZ 6242084-A 1
64 A(57) { IC4AZ 5742084-A 1
- B -
| 62/63 [ B(54, 62) i IC20Z 6242084-A 1
763/  B(65) ‘ [C30Z  6542084-A 1
[64/ [ B(54,62) ‘ [C40Z 6242084-A 1

I
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OURe | YEAR BODY TYPE ' DESCRIPTION ‘ PART NUMBER ary.
42084 WEATHERSTRIP - BACK WINDOW GLASS - continved ‘
-8 -
[ 61/63 | S(63) f [CISB 6342084-A [ 1
64/ 5(83) i |C4SZ 6342084-A [ 1
- X -
160/62 | X(58A, 64) ] ICODB 6442084-A 1
160/ | X(866) |CODB_ 6642084-A i1
62 {X(szc) : iC2DZ  6242084-A [T
|83/ | x(54,62) \ | |1
1]63/ | X(83) } ‘C3DZ 6342084-B [
r l I I
422A06 FRAME - BACK WINDOW GLASS - UPPER
162/63 | A(T1) o ] iC2AZ T1422A06-A 1
| 627631 A(T1) ' No. 8-32 x 3/8" Cross recess flat head screw | 51053-S7-8(U209H)
[ 60/64 | x(59 71,78) } ICODB 59422A06-A | 1
| ! [
FTIROT CHANNKL A‘T——ECWNWS Y -9 LASS ‘
61 | A(59,71) 'C1AB 59422A08-A | 1
162,63 ] A(T1) [ IC2AZ 714322A08-A | 1
164 | A(T1) 3 IC4AZ T1422A08-A | 1
63 B(71) : 'C30Z 71422K08-A | 1
60 lx(59,’71,78) \ .C3DZ 59422A08-A | 1
| ‘ !
- - = .
42220 FRAME - BACK WINDOW - UPPER
- A -
[60 [ A(54A, 624, 754) | IC2AZ 6242220-A 1
’61 'A(54A, 62A, 65A, 754) : | 1
62/63 | A(54, 62, 65, 75) | : !
| 63/64 | A(83) : (C3AZ 6342220-A 1
64  |A(54,62) ‘ 'C4A7Z 6242220-A !
64 | A(BT 'C4AZ 5742220-A 1
- B - -
62/63 | B(54, 62) ] [C20Z 6242220-A 1
63/ | B(65) | {C30Z 6542220-A T
64/ | B(54,62) \ o ~ C40Z 6242220-A | 1
-5 .
64, [5(63) ‘ C45Z  6342220-A | 1
- X -
[60/62 | X(58A, 64) 1 *CODB 6442230-A T 1
62 ' X(62C) ! IC2DZ  6242220-A I
83/ | X(54, 62) ! j [ 1
63/ | X(63) | " "C3DZ 6342220-A !
| ‘ ? |
NUMBER YEAR BODY TYPE DESCRIPTION PART NUMBER QTy.
RIGHT HAND ' LEFT HAND
422A320-1 RUNASSY.-BACK WINDOW GLASS - LOWER SIDE
- A -
61 A(59,T1) f | C1AB 59422420-C [C1AB 59422A21-C 1
1'5/16"-24 x ,62" Hex.hd.!  359605-S8(BB590) | 359605-S8(BB590) 4
screw & washer assy, | }
‘ \ \
62/63 [A(T1) | | C2AB 71422A20-A |C2AB T71422A21-A 1
64 A(T]) | C4AZ 1T1422A20-A [C4AZ T1422A21-A 1
62,/64 [A(71) 5/16"-24 x .68 Hex. |  371578-S2(BB594) | 371578-S2(BB594) | 4
| washer head screw & '
| washer assy,
! |
-8 -
63/ _|B(T1) [ C30Z 171422A20-B [C30Z 71422A21-B 1
62/64 |B(71) 5/16"-24 x .68" Hex. 371578-52(BB594) ‘ 371578-S2(BB59%4) 4
washer head screw & |
washer assy. ; }
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SECTION 420

FORD CAR PARTS

N arel YEAR BODY TYPE DESCRIPTION PART NUMBER ar.
RIGHT HAND | LEFT HAND
422A20-1 RUN ASSY. - BACK WINDOW GLASS - LOWER SIDE - confinued
- X .
60,  X(59,71.78) | CODB 59422A20-E | CODB 59422A20-E 2
5/16" Lockwasher ; 356309-S7(XX299) 356309-S7(XX299) 4
(internal & external tooth)
j | 5/16"-18 x 1 1/2" Set *379356-S2 [ *379356-52 4
‘ Screw
‘ ; 5/16"-18 Hex. nut | 33922-38(M27) 33922-S8(M27) 4
; 60,64 |X(59,71.178) | 5/16'"-24 Hex. nut | 33923-S7(M32) 33923-S7(M32) 4
i 1 5/16"-24 x 1 1/2" Set 370278-S7(UU108C) | 370278-ST7(UU108C) 4
| screw
_mmwus SIDE UPPER - Includes Retainer
| 64 [A(T1) C4AZ 1T1422A24-A [C4AZ T1422A25-A 1
1 60/63 | X(59,71,78)" "Before 5/1/63" | For Units "From 5,1/63] C1DZ 59422A24 -AP |C1DZ 59422A25-AP 1
: } Refer to Group 42374 |
| ‘ | No. 8 x 3/4" Cross 52360-S13 (U294) 52360-S13 (U294) 6
; “ recess oval head screw g
N%Rl\?éng YEAR ! BODY TYPE DESCRIPTION ‘ PART NUMBER QTY.
422A28  MOULDING -BACK WINDOW GLASS - TOP
60,63 X(59,71,78) "Rustiess steel ' |CODB 59422A28-B | 1
63/ . X(T1) | | 1
422A386 ASSY. - BA [ASS - TOP
164 A(T1) | Refer to Group 422A24-5 [ !
84 AT [Top-48. 20" long [CZIAZ TI493A38-B | 1
h 163/ ! B(71) Top and sides-76.22"long [C30Z T1422A36-A | T
60/63 = X(59,71,78) 45, 20" long 'CODB 59422A36-B 1
- 83/ T X(59,71,78)"From 5/1/83" | Top and &ides-72" Tong-For Units "Belore IC3DZ 59422A36-A | 1
! 5/1/63" Refer to Group 42072 ? |
427A38-9  RUN ASSY. . - BACK WINDOW GLASS - UPPER SIDE
61 A(59,71) 'R.H. [C1AB 59422A38-D | 1
162/63: A(T1) j | ; 1
| L. H. [C1AB 59422439-D | 1
: | No.8 x 3/4" Cross recess pan head screw [ 52742-58(U385) 6
164 TA(TI) "Before 12/9/63" | Refér to Groups 422A36 & 42374-5 5
. ied TA(Th "From 12/9/63" !Refer to Group 422A24-5 [
: ‘ ‘ E |
42248 _g FRAME ASSY. - BACK WINDOW - SIDE
60/ X(686) R H [%CUDB 6642248-A [ 1
‘ | L. H, |CODB _ 6642249-A [ 1
422A54 RETAINER and MOULDING ASSY. - BACK WINDOW GLASS RUN - TOP
60/ X(59,71.78) | Paint to match-Includes attaching parts [C3DZ 59422A54-C | 1
422A66 RUN and MOULDING ASSY. - BACK WINDOW OUTSIDE
o {61 | A(59,71) 49.52" long C1AB 59422A66-C 1
162/63 | A(T1) ’ 1
| [No.8-15 x 3/4" Cross recess pan head screw [ 52742-S8{U385) 7
T64 A(T) ] [CIAZ TI423A66-B T
422A76 SEAL - BACK WINDOW GLASS-TOP
61 1 A(59,71) [ 46" long CIAB 59422A76-B | 1
|62/63 | A(T1) | [
164 FA(TT) [ Refer to Group 422A36 [ !
423A00 MOULDING ASSY. - BACK WINDOW OUTSIDE UPPER
[ 60  A(54A,62A,75A) \ COAZ 62423A00-A 1
'61 | A(54A, 624, 654, T5A) | ) 1
| 62/63 | A(54, 62, 65, 75) f | | 1
60,617 A(54, 62, 65, 75) [No. 8 x 1" Cross recess oval head screw [ 52376-513(U206) [ 3
o _#ﬁ?f/@ [‘ A(54, 62, 65, 75) [ No.8-18 x 1" Cross recess oval head screw | 52445-813(U317) | 8
42312 NOZILE - BACK WINDOW HOUSING DRAIN | [
164  |S(83) "Before 10/1/63" | IC4SZ  6342312-A [ 2
|64/  TS(63) “From 10/1/63" | " C457  6342312-C 2
423812 CLAMP . BACK WINDOW HOUSING DRAIN TUBE
o 64/  T5(63) [ [C45Z  63423BI2-B | 2
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SECTION 420
—FEJEEBUER‘ YEAR BODY TYPE DESCRIPTION | PART NUWBER ar.
RIGHT HAND | LEFT HAND
423A18-9 MOULDING ASSY. - BACK BELT - OUTSIDE - SIDE - INCLUDES ATTACHING PARTS
- A -
61/62 | A(T6) | Ci1AB 76423A18-A |C1AB 176423A19-A 1
63 A(63) C3AZ 63423A18-A |C3AZ 63423A18-A 1
63 A(76) . C3AZ 76423A18-A [C3AZ 176423A19-A 1
63 A(16) "From 1/2/63 Seal-120"long-Black . C3AZ 7T76546A02-A 1
61/63 | A(76) [ No.8-32 x 15/32™ Stud 359274-5S100(HH16) | 359274-S100(HH16) AR
| fastener |
| [ No, 8-32 Nut(tee) i 373248-S8(MM230) | 373248-S8(MM230) AR
| 64 | A(T6) i C4AZ 76423A18-A |C4AZ T6423A19-A 1
- X -
[63 | X(16) | " C3DZ 76423A18-A [C3DZ 76423A19-A | 1
[61/63 [X(76) [No.8-32 x 15/32" Stud | 359274-S100(HH16) | 350274-S100(HH16) | AR
{ fastener 1 i
\ | | No. 8-32 Nut (tee) | 373248-SB(MM230) | 373243-S8(MM330) | AR
164/ | X(16) I . C4DZ T76423A18-A [C4DZ T76423A19-A [] 1
I l 1
423A .ll l ] - K - - CENTER - INCLUDES ATTACHING PARTS
- A -
61/62 |A(76) | [T C1AB 76423A20-A |CIAB 76423A20-A 1
63 A(63) Without vinyl roof cover C3AZ 63423A20-A |C3AZ 63423A20-A 1
63 A(63) With vinyl roof cover C3AZ 63423A20-B |C3AZ 63423A20-B 1
63 A(76) C3AZ T76423A20-A |C3AZ 76423A20-A 1
"From 1/2/63" Seal-120" long-Black C3AZ 176546A02-A |C3AZ 176546A02-A 1
64 A(63) C4AZ 63423A20-A |C4AZ 63423A21-A 1
64 A(76) C4AZ 76423A20-A |C4AZ 76423A20-A 1
61/ A(78) No. 8-32 x 15/32" Stud 359274-S100(HH16) | 359274-S100(HH16) 9
] l | fastener
| | No. 8-32 Nut (tee) 373248-S8(MM?230) | 373248-S8(MM230) 9
B 1 1
-X
|83/64 [X(63) [ With vinyl roof cover C3DZ 63423A20-A |[C3DZ 63423A21-A 1
63 X('16) C3DZ 76423A20-A |C3DZ 76423A20-A 1
64/ X(63) "From 4/1/65" Retainer assy. C2MY 6220850-A C2MY 6220850-A 6
| Retainer assy. C4AZ 6242527-B C4AZ 6242527-B 2
| 3/18" Nut & washerassy.-| *373504-S35 *373504-S35 6
| self-threading I
|64/ |X(76) ] | C4DZ 76423A20-A | C4DZ 76423A20-A | 1
[61/ |X(76) [No.8-32 x 15/32" Stud |  359274-S100(HH16) | 359274-S100(HH16) | 9
\ fastener ‘ \ |
| | [ No. 8-32 Nut (tee) | 373248-S8(MM230) | 373248-SB(MM230) | 9
| I | ! | I
N%R,\%JEPRE‘ YEAR | BODY TYPE : DESCRIPTION PART NUMBER ary.
423A26 RETAINER - BACK WINDOW OUTSIDE LOWER CENTER MOULDING
63 TA(TD) \ [C2MY 71423A26-A | 4
| 64 RA(sv) ['Alternate with C3AZ 63423A26-A IC4AZ 5T423A26-A 12
|64 A(63) { Used with adhesive installation 14
63 Al63) Painted Green-Alternate with C4AZ 57423A26-A 'IC3AZ 63423A%6-A 14
\64 | A(63) : Used with adhesive installation | ‘ 14
. i
423A28 MOULDING ASSY. - BACK WINDOW OUTSIDE LOWER CENTER
j61 [A(59,71) [ ICIAB 59423A28-F | 1
| | | Retainer |*C1AB 59423A26-A | 4
' s [ Seal [C1AB 59423A98-D | 1
| | | No.8 x 3/8" Cross recess pan head screw | 52720-58 (U380) | 8
. 82/64] A(T1) | Includes seal or weatherstrip and attaching parts [C3AZ 71423A28-A 1
1 1 \ \
423A42-3 PANEL - LOWER BACK FINISH - INCLUDES ATTACHING PARTS
SA -
61 A(54A, 62A,63A,65A,75A,'765)| R.H, 'C1AB 62423A42-A 1
"L, H, C1AB 62423A43-A 1
. Retainer C1AB 62423A64-A 8
| 1/8" Sleeve nut . 353577-52(MM222) 8
1 62 t A(54A, 624, 65,75, 76) R.H, C2AZ 62423A42-B 1
l L.H. C2AZ 62423A43-B 1




1100

BODY
<echor, . FORD CAR PARTS
NGUR'\%JER)YEARZ BODY TYPE l DESCRIPTION PART NUMBER QTYy.
423A42-3 PANEL - LOWER BACK FINISH - INCLUDES ATTACHING PARTS - continued
- A -
|63 [A(52A,62A, 63, 65,75,76) [R.H. C3AZ 62423A42-B | 1
\ ; | L.H. IC3AZ 62423A43-B | 1
163 | A(54B,62B) IR.H. IC3AZ 62423A42-A | 1
i | L.H. 'C3AZ 62423A43-A | 1
[63 | A(71B,71C) I [C3AZ 71423A42-A | 1
64 | A(54A,57B, 624,638, 76A) | R. H. -Bright finish -Inciudes name blate [CAAZ 62423A42-C | 1
L.H. C4AZ 62423A43-B 1
l6a | A(54B, 62B) ! C4A7 62423A42-A 2
L64 | A(57C, 63C, T6B) [R. H. -Bright finish-Includes name plate IC4AZ 63423A42-B 1
| L. H. C4AZ 62423A43-B 1
T64 | A(T1A,E) 'Before 1%/27/63" [ Light Walnut transfer-Includes name plate |Canz 71423A42-A | 1
164 | A(TIA,E) "From 12/27/63" | Dark Walnut transfer-Includes name plate IC4AZ 71423A42-C | 1
T6a | A(71B,71C) TncTudes name plate C4AZ T1423A42-D 1
- B -
162 | B(54B, 62B) 1 [C207 62423A42-A | 1
[63 ¥ B(54A, 624) [R.E 'C30Z 62423A42-B | 1
\ | IL.H C30Z 62423A43-B | 1
|63 | B(54B, 62B, 65) [ IC30Z 62423A42-A | 1
|63 | B(71B) I [C30Z 7T1423A42-B i
|63 [ B(71D) ; IC30Z T1423A42-A I
[64 | B(54B,62B,65A) R.H IC40Z 62423A42-A T 1
| | | L. H, C40Z 62423A43-A | 1
'64 | B(65B) |R.H. IC40Z 65423A42-A | 1
\ ! | L. H. [C40Z 62423A43-A | 1
[64 | B(71B) i [CZ0Z 71423A42-A | 1
|64 | B(T1D) I [C407 71423A42-B | 1
- X -
T84 | X(54B, 62B, 635, 63C, 76A,76B) Includes name plate iC4DZ 62423A42-A ] 1
‘1. 64 li X(63D, 63E, 76D, T6E)-"Sprint | Includes name plate 1C4DZ_63423A42-A T 1
|
823A358-9 MOULDING - LOWER BACK PANEL - SIDE - INCLUDES ATTACHING PARTS
|61 [A(except 59, 71) R.H. [CIAB 62423A58-A 1
| \ L.H. IC1AB 62423A59-A 1
| i [ Retainer IC1AB 6240368-A [ 8
i 1 [No.10-24 Nut (crown) 1%34160-S8 [ 8
764 | Alexcept 71) [R.H. [CIAZ ©2423A58-A | 1
| | |L H. C4AZ 62423A59-A | 1
62 | B(54A, 62A) 1 TC20Z 62423A58-A | 2
[64 ‘B(54A, 62A) ~R.H. IC40Z 62423A58-A | 1
1 | |L. H, lc40z 62423A59-A 1
\63 1x(54B 62B, C, 63B, T6A) \Black 3DZ 62423A58-B [ 2
| \ | White IC3DZ 62423A58-C N 2
! | | Red |c3DZ 62423A58-D 2
T63 | X(63C, T6B)-Sprint I~ [C3DZ 63423A58-A | ¢
423A64 RETAINER - LOWER BACK FINISH PANEL
T61 | A(54A,62A,63A,65A,75A,76B)] [CIAB 62423A64-A | 8
N ' 3/16'" Sleeve nut *373704-S32 8
763 A(54A, 62A, 63, 65,75, 16) IC3AZ 62423A64-A | 6
f63 A(54B, 62B) IC3AZ 62423A64-B | 8
164 1A(54A 57.62A.63.76)- i IC4AZ 62423A64-A | 12
| "Before 11/6,/63" | 1 1
&4 |A(54A 57, 624, 63, 76)- I C4A7Z ©62423A64E | 8
1 “From 11/6/63" | 3 ]
764 1 A(54B, 62B) \ =
63 | B(54A,624) | [C30Z 62423A64-A | 12
11 64 'l X(54B, 62B, C, 63, 76) \ ‘1C4DZ 62423A64-A l\ 6
| i
@23A70 RAIL - TAIL GATE OUTSIDE FINISH - UPPER - INCLUDES ATTACHING PARTS
- A -
] 61 \ A(T1G,J) | Less attaching parts TC1AZ 71423A70-A 1
| \ No.10-32 x 1" Cross recess binding head screw | 50555-S8(U160) 4
| l Retainer {cap) I 358403-52(GG54) 4
\ | Cap T7358404-5 (DDI) 4
| | | Fastener assy. [B9AB 7150108-A 4




FORD CAR PARTS BODY 1101
SECTION 420
NCERR | YEAR BODY TYPE | DESCRIPTION PART NUMBER ary.
| !
423A70 RAIL - TAILGATE OUTSIDE FINISH - UPPER - INCLUDES ATTACHING PARTS - continued
- A - B
[62 | A(T1A, E) | [C2AZ 71433A70-B | 1
83 |A(TIA,E,G,H) \ C3AZ TI423AT0-A
64 | A(T1A.E) | Includes FORD letters ‘C4AZ T1423AT0-A 1
- B -
[63 [B(71E, G) 1 [C30Z 7T1423A70-A | 1
X -
|62 [ X(71B) | |[C3DZ T71423A70-A ] 1
|63 | x(11c,D) | |1
le4 [x(710) ’\ 1C4DZ_ T1423A70-A [ 1
|
42372 RETAINER - BACK WINDOW GLASS RUN - UPPER
63/ |B(T) - Paint to match C30Z 17142372-A 1
No.8-15 x 1/2" Cross recess pan head screw [ 52726-S13(U381) 7
42374-5 ETAINER - BACK WINDOW GLASS RUN - UPPER SIDE
lea [a(m) "Before 12/9/63" | R. H. [C1AZ 7142374-A | 1
|L.H. C4AZ T142375-A | 1
64 A(T1) "From 12/9/63" | Refer to Group 422A24-5 i {
63/ | B(71) "From 5/1/63" | Paint to match [C30Z 7142374-B | 2
7 [X(59, 71, 78) R.H C3DZ 5042374-B 1~
|L.H. C3DZ 5942375-B 1
| 63/ | B(71). X(59,71.178) \ No, 8-15 x 1/2" Cross recess pan head screw 52726-513(U381) ’] 6
#23A74-5 MOULDING ASSY. - BACK WINDOW GARNISH - SIDE
80/ | X(66) R. H, -Paint t6 match o \CODB 66423AT4-AP 1
L.H, CODB 66423A75-AP 1
| No.8-15x1 1/2" Cross recess oval head screw i 52388-S13(U298) [ 4
| No.8-15x1/2" Crossrecessovalhead screw T 52344-S13(U292) i 4
42376 MOULDING ASSY.-BACK WINDOW OUTSIDE UPPER CORNER
62 X(62C) R.H. C2DZ 6242376-A o
63/ | X(54,62) | 1
423A84 MOULDING - LOWER BACK PANEL - LOWER - INCLUDES ATTACHING PARTS
62 B(54B, 62B, C) [C20B 62423A84-A | 1
83 | B(54B, 62B, 65) i | 1
t 5 |
423A98 SEAL - BACK WINDOW OUTSIDE LOWER CENTER MOULDING
[61_ | A(59,71)_ y 'CIAB 59423A98-D | 1
v ‘ l
‘ |
42404-5 MOULDING - BACK WINDOW OUTSIDE - LOWER - Includes Attaching Parts
A -
61 A(63) | Less attaching parts ‘C1AB 6342404-A 1
| No.6 x 1/2" Cross recess flat head screw 52010-S8(U200) 2
63/64 | A(63) [ R.H. -Used with weatherstrip installation iC3AZ 6342404-A \ 1
|L.H. ‘C3AZ  6342405-A | 1
164 [ A(63) | R, H. -Used with adhesive installation ‘C4A7 6342404-A [T
| |L. H. C4AZ 6342405-A | 1
164 | A(54,62) ? ‘C4AZ 6242404-A 1
{64 | AGT [R.H. C4AZ 5742404-A 1
| l L. H. C4AZ 5742405-A 1
-8B -
162/ [ B(54, 62) \ iC20B 6242404-A 1
. -
1 60/62] X(584A, 64) CODB 6442404-A i 1
| | | No.6-18 x 3/8" Cross recess pan head screw [*52718-58 2
42406-7 MOULDING - BACK WINDOW OUTSIDE LOWER CORNER
81 A(59,71) R.H, - On tail gate "C1AZ 5942406-D 1
62/64 | A(T1) ! 1
L.H. C1AZ 5942407-D | 1
| No.8 x 1/2" Cross recess pan head screw 52726-S13(U381) I 2
42410 MOULDING ASSY. - BACK WINDOW GARNISH - UPPER . Paint to match
BT | A(59,71) [C2AZ 7142410-AP 1
82/64 | A(T1) 1
No. 8-15 x 1 3/4"" Crossrecess oval head screw ! 52392-513(U299) 5
\ Used with weatherstrip installation-Includes ‘C3AZ 6342410-A | 1

63 | A(83)
i | attaching parts




1102 BODY FORD CAR PARTS
SECTION 420
AoROUP. YEAR BODY TYPE DESCRIPTION PART NUMBER ( Qry.
42410 MOULDING ASSY. - BACK WINDOW GARNISH - UPPER - continued - Paint to match
64 AGT 'C4AZ 5742410-A | 1
64 A(63) Used with weatherstrip installation C4AZ 6342410-A |1
84 A(8Y) [Used with adhesive installation (C4AZ 6342410-B | 1
B4/ | 5(83) _Includes attaching parts [C487_6342410-A J[ 1
i | |
42413 RETAINER - BACK WINDOW OUTSIDE UPPER MOULDING
| 64 A(57) " Alternate with C4AZ 5342413-A TC4A7Z 5742413-A 6
164 | A(63) ! Used with adhesive installation ! | 8
163,64 A(63) | Painted Black-Usedwith weatherstripinstallation 'C3AZ 6342413-A ] 6
1 64 A(B83) Used wadhesive installation-Alt.w/C4AZ 5742413-A|C4AZ 6342413-A ’ 20
1 {No.8 x . 38" Cross recess truss head screw | 376378-S101(UUIT) 20
161/ | X(78) | Quarter panel belt moulding |[CIAB 6242413-A 2
! "No.4-24x1/47 Cross recess pan head screw 1 *#52711-840 2
164/ 'S(63) \ - lc4s7  6342413-A | 5
! ! ;
NUMBER| YEAR BODY TYPE DESCRIPTION PART NUMBER QrY.
RIGHT HAND | LEFT HAND
42416-7 MOULDING - BACK WINDOW GARNISH - SIDE - INCLUDES ATTACHING PARTS
- A -
63 A(63) " Used with weatherstrip C3AZ 6342416-A C3AZ 6342417-A 1
installation
64 A(57) "Before 3/2/64" C4AZ 574241¢-.. C4AZ 5742417-B 1
64 |A(5T) “From 3/2/64" | C4AZ 5742416-B C4AZ 5742417-B 1
' 64 [A(83) | Used with weatherstrip C4AZ 6342416-A C4AZ 6342417-A 1
| | installation
64 A(63) I Used with adhesive C4AZ 6342416-B C4AZ 6342417-B 1
.\ installation
| No. 10-12 x 1/2" Cross 52727-58(U382) 52727-58(U382) 2
| recess pan head screw
161/ |A(63) [ No.8-15 x 1" Cross |  52376-S13(U296) | 52376-513(U296) AR
‘ | | recess oval head screw | ) | | _
- B -
163/ IB(71) | Paint to match C30Z 7142416-A  |[C30Z 7142417-A 1
|61/ yB(71) i No.8-15 x 1" Cross \ 52376-513(U296) \ 52376-S13(U296) AR
| | | recess oval head screw | -
-8 -
161/63 [S(63) | Rustless steel | C1SB_6342416-A *[CI1SB_ 6342417-A 1
| 64 [s(63) "Before 2/18/64" | | C4SZ 6342416-A _ |C4SZ 6342417-A 1
| 64/ 1s(63) "From 2/18/64" | C4SZ 6342416-B__ |C4SZ 6342417-B 1
|61/ S(63) No.8-15 x 1" Cross 52376-S13(U296) | 52376-S13(U296) AR
| | recess oval head screw }
424A16-7 EXTENSION ASSY. - BACK WINDOW OUTSIDE SIDE MOULDING - INCLUDES ATTACHING PARTS
| 63/64 | B(65) | | C3YY 65424A16-A [C3YY 65424A17-A I[ 1
| | I | |
GROUP | i T !
NUMBER;YEAR BODY TYPE } DESCRIPTION | PART NUMBER Qry.
42423 RETAINER BACK WINDOW wum:asmw
“ 64/ ‘ | 5(63) ‘ ’}c4sz 6342423-A I[ 1
424A24 SUPPORT - BACK WINDOW GARNISH LOWER MOULDING
[63 [A(B3) } |C3AZ 63424A24-A | 4
| | | No. 10-12 x 1/2" Pan head self tapping screw | 32924-57(U344) 4
l 64 Ii A(63) ‘ 'C4AZ 63424A24-A | 4
[ ! ]
i |
42430-1 MOULDING - BACK WINDOW OUTSIDE - TOP - INCLUDES ATTACHING PARTS
- A -
60/61] A(63) COAB 6342430-E 1
i No.6-18 x 1/2"" Cross recess flat head screw | 52010-S8{U200) 2
61 | A(58,64) \ R.H CIAB 6442430-A 1
} | i L.H /C1AB 6442431-A 1
| | | No. 6 18 x 1/2" Cross recess flat head screw T 52010-88{U200) 2
[60/63 1 A(54, 62, 65, 75) [ Refer to Group 423A00 \
| R.H. -Used with weatherstrip installation [C3AZ 6342430-A 1

[63/64 ] A(63)
| | |L.H.

I[C3AZ 6342431-A




BODY
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N%RNCI)BUgR‘ YEARE BODY TYPE ‘ DESCRIPTION | PART NUMBER | am.
|
42430-1 MOULDING - BACK WINDOW OUTSIDE-TOP - INCLUDES ATTACHING PARTS _continued
- A -
64 | A(54,62) [ R.H. 'C4AZ 6242430-A [ 1
| | L 1. C4AZ 6242431-A | 1
164 | A(T) 'R.H. IC4AZ 5742430-A | 1
| x 'L.H. IC4AZ 5742431-A !
164 | A(63) i R. H. -Used with adhesive installation C4AZ 6342430-A T
| | |L.H, IC4AZ 6342431-A |1
-8 -
[62/63 | B(54, 62) l [C20B 6242430-A 1
163/ | B(65) | |C30Z 6542430-A 1
763/ | B(T1) | IC30Z 7142430-A 1
|63/, |B(65,71) "No.8 x 1" Cross recess oval head screw | 52445-513{U317 T4
|64/ | B(54.62) ! 'C40Z  6242430-A 1
§60 \ S(83A) : [*#COSB 6342430-A i
| No. 8-15 x 1/2'' Oval head screw © 52344-S13(U292) 7
\ 61/63\ 5(634) \ |CISB 6342430-A T
| | | No.8-15 x 3/4" Cross recess oval head screw | 359872-S100{UU54B) 3
64/ ! 8(634) B j IC4SZ 6342430-A !
- X -
‘~ §0/62] X(584, 64) | R.H. [CODB 6442430-B !
| L. H, |coDB 6442431-B | 1
v‘ [ | No.6-20 x .38" Cross recess truss head screw | 353803-S8(UU95) | 2
162 [ X(62C) | [C2DZ 6242430-A | 1
|63/ [X(54,62) ‘ | |1
83/ | X(63) R.H. icsnz 6342430-A I
\l ‘\ | L. He “CBDZ 6342431-A | 1
\ . !
424A30 SUPPORT - BACK WINDOW GARNISH SIDE MOULDING - LOWER ‘
163 | A(63) [C3AZ 63424A30-A | 2
164 ' A(63) ‘ 'C4AZ 63424A30-A 2
l'63/64  A(63) I'No, 10-12 x 1/2" Cross recess pan head screw ' 52727-S8(U382) 2
42450 COVER -BACK WINDOW OUTSIDE MOULDING JOINT - UPPER
160 A(58, 64) ‘ [COAB 6442450-A I 1
161 | A(58A,58E, 64A, 64F) '\ 1 | 1
|62/63 | B(54,62) \ |C20Z 6242450-A | 2
164/ | B(54,62) 1 |C40Z  6242450-A | 2
[60/62] X(58A, 64) [ ;CODZ 6442450-A l\ 1
i ‘ ‘ ;
4345 IDING - BACK WINDOW GARNISH - LOWER - INCLUDES ATTACHING PARTS
| 63 | A(63) | Used with weatherstrip installation C3AZ 6342456-A | 1
64 [ A(BT) "Before 12/9/63" | IC4AZ 5742456-A 1
64 | A(5T) “"From 12/9/63" | ~ [C4AZ 5742456-B 1
l'ea | A(63) ' | Used with weatherstrip installation ‘C4AZ 6342456-A | 1
{64 | A(B3) _ Used with adhesive installation |[C4AZ 6342456-B T 1
41460 COVER - BACK WINDOW OUTSIDE SIDE MOULDING JOINT
1 60/62 X (584, 64) ‘CODB 6442460-A 11 p)
‘ . .
424A62-3 TUBE and BAFFLE ASSY. - BACK WINDOW HOUSING DRAIN
184/ 15(63) [R.H. C45Z  63424A62-D [ 1
: L.H. C4SZ 63424A63-D ! 1
! "No.10-12 x 1/27 Hex. washer head screw [ 42127-587-8{U248C) 8
w | 3
NUMBER YEAR BODY TYPE DESCRIPTION l PART NUMBER QTyY.
RIGHT HAND |  LEFT HAND
42492-3 MOULDING - BACK WINDOW OUTSIDE - SIDE
- A -
61 A(54A, €2A, 654, T5A) | *C1AB 6242492-D  |CIAB_ 6242493-D 1
| No.8 x 1" Cross 52376-S13(U296) | 52376-S13(U296)
\ recess oval head screw |
| 62/63 | A(54, 62,65, 75) i CIMB 6242492-B _ |CIMB 6242493-B i
g | No.8-18 x 1" Cross 52445-S13(U317) | 52445-Si5(U3LT) 8
| | recess oval head screw |
l\ 64 A(54,62) d C4AZ 6242492-A ‘lC4AZ 6242493-A 1
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SECTION 420 FORD CAR PARTS
NUMBER| YEAR BODY TYPE DESCRIPTION FART NUMBER ar.
RIGHT HAND |  LEFT HAND
42492-3 MOULDING - BACK WINDOW OUTSIDE - SIDE - continved
- B -
| 62/63 |B(54.62) l | C20Z 6242492-A  [C20Z 6242493-A 1
|64/ |B(54,62) | | €407 6242492-A | C40Z 6242493-A 1
63/ |B(65) | Includes attaching parfs | C3YY 6542492-A  |C3YY 6542493-A 1
63/ B(71) | Includes attaching parts | C30Z 7142492-A {C30Z 17142493-A 1
- 8§ -
161/63 | S(63) [ Includes attaching parts | C1SB  6342492-A |C1SB 6342493-A 1
| No.8 x 3/4'" Cross 359872-S100(UUS4B) 359872-S100(UU54B) 8
| recess oval head screw |
| 64 | 5(63) Includes attaching parts | C4SZ 6342492-A {C4SZ 6342493-A 1
- X -
162 X(62C) 1 | C2DZ 6242492-A |C2DZ 6242493-A 1
63/  |X(54,62)
83/ 1X(63) C3DZ 6342492-A C3DZ 6342493-A 1
N%Rn?ggrz\ YEAR‘ BODY TYPE DESCRIPTION PART NUMBER Qry.
! (
425A02 PANEL-LUGGAGE COMPARTMENT DOOR OUTSIDE FINISH - INCLUDES ATTACHING PARTS
| 60 I A(54A, 62A,63A,775A, 76B) | Aluminum ICOAB 62425A02-A 1
A 1 =
42512-3 MOULDING - LUGGAGE COMPARTMENT DOOR - INCLUDES ATTACHING PARTS
- A -
80 A(54A,62A,63A,75A,76B) : [COAB 6442512-A 1
| ; ' Retainer [COAZ 6442527-B 6
‘ No, 10 External tooth lockwasher | 34903-58(X06) 6
I ! [ No, 10-24 Hex. nut | 34053-58(M156) 3
162 | A(except 71) IC2AZ 6242512-A 1
163 | A(except 71) [C3AZ 6242512-A 1
164 | A(excent 71) R.H. [C4AZ 6242512-A 1
| i L. H. {C4AZ 6242513-A 1
- B -
62 [ B(54B,62B,62C) iczoB 6242512-A 1
63 | B(54B, 62B, 65) . 1
42514 ORNAMENT - LUGGAGE COMPARTMENT DOOR or TAIL GATE
|60 [ A(54A,62A,15A) [Upper part of letter "G'-Includes attaching 'COAB 6242514-B T
‘: E | parts - NOTE 3 |
| 60 | A(63A,76B) | Upper part of letter "'S" - NOTE 4 ICOAB 6342514-A | 1
| ] T1/8™ Nut (sleeve tvpe) [ 373528-S32(MM227) i
161/63 ' S \ [C18Z" 6342514-A 1
425A16 RETAINER - BODY OUTSIDE MOULDING - Refer to Group 20842
425A18 MOULDING - TAIL GATE OUTSIDE FINISH PANEL - INCLUDES ATTACHING PARTS
[62 [ A(71B, 71C, 71D) \ [C2AB 71425A18-A 1
[63 | A(71B,71C) 1 [C3AZ 71435A18-A 1
64 [A(T1B,71C) 5 [C4AZ T1425A18-A i
163 | B(71B) [ Upper [C30Z 71425A18-A 1
64 | B(TIB) l [C40Z TI435A18-K T
425A20 PANELASSY.-TAIL GATE INSIDE BELT FINISH
“T61°  [A(59,71) | Paint to match - NOTE 1 [CIAB 59425A20-BP 1
161 | A(59,71) [Paint to match - NOTE 2 [C2MB 71425A20-AP 1
63 1A(TD) | 1
| \ [No. 8 x 3/4" Cross recess oval head screw ] 52360-S13(U254) 6
|62 i A(T1) | Rustless steel-Includes weatherstrip ) {C2AB 71425A20-A 1
l64 | A(TY) | | 1
163, [B(71) [Includes attaching parts [C30Z T1425A20-A 1
42527 RETAINER ASSY.-LUGGAGE COMPARTMENT, TAIL GATE UPPER OR LOWER BACK PANEL MOULDING
- A -
60 A(54A,62A,63A, T5A, 76B) ' Luggage compartment [COAZ 6442537-B [
60 A(54A4, 624, 63A, 754, 76B) Lower back panel 8
60 A(T1E,71F,T1G, T1H) Tail gate 6
60 A(58A, 58E, 64A, 64F, 84H) Rear lamp door 2
62 [ Alexcept 71} [ Luggage compartment [C2AZ 6242527-A 10
62 A(7T1B,71C, 71D) Tail gate CZAZ ©6242527-B 5
82 A(71B, 71C, 71D) Quarter 8
62 A(54, 82, 65,175, 76) Quarter 2
NOTE 1 - Not to be used wil -G tallgate NOTE ¢ - Used with CIAZ 7140709-G tallgate only

NOTE 3 - To complete name "Galaxie' refer to Groups 43516 & 42528
NOTE 4 - To complete name "Starliner' or "Sunliner' refer to Groups 43516 & 42528



NOTE 4 - To complete names "Starliner" or ""Sunliner" refer to Groups 42514 & 43516

FORD CAR PARTS poDY 1105
SECTION 420
NIROUP. | YEAR BODY TYPE | DESCRIPTION ’ PART NUMBER ][ ary.
42527 RETAINER ASSY. - LUGGAGE COMPARTMENT,TAIL GATE UPPER OR LOWER BACK PANEL MOULDING - ¢onﬂnui
- A .
63 A(except T1) | Luggage compartment C3AZ 6242527-A I 6
63 A(54B, 62B) Fuel filler 1id C3AZ 6242527-B ] 2
63 A(71B,71C) Tail gate-1 13/16'" wide C3AZ T142527-A ’ 5
63 A(7T1B,T1C) i Tail gate-23/32" wide IC3AZ T142527-B I 2
|63 [A(63) | Roof moulding when roof is vinyl covered {C20Z 6242527-A [ 9
64 | A(71B,71C) | Fuel fitler lid moulding : [ 2
164 [ A(63) | Upper back panel |C4AZ 6342527-A | 20r6
\ 64 [ A(except 71) . Luggage compartment door IC4AZ 6242527-A I 2
| | ! Lower back panel side IC4AZ 6242527-D G
|64 [ Alexcept T1) | Luggage compartment door [C4AZ 6242527-B I
64 TA(T1B,710) | Tail gate IC4AZ 7142527-A | 2
| y | IC4AZ 7142527-B -
62 | B(54B, 62B, 62(:') Luggage compartment [C20Z '6242537-A 7
63 I B(54B, 62B, 65) ! Luggage compartment [ 7
63/64 | B(71D) [Tail gate IC30Z 71425%7-A | 9
64 B(71B) | Tail gate upper moulding-end IC40Z 7142527-A 2
| Tail eate lower moulding |C40Z 17142527-B 7
- X -
[61/  [X(78) [Quarter ICOAZ 6442527-B [8or 16
184/ | X(83) "From 5/1/64" | Used with vinyl roof cover ‘C4AZ 6242527-B [ 2
l il ? [
42528 PLATE-LUGGAGE COMPARTMENT DOOR or TAIL GATE NAME - INCLUDES ATTACHING PARTS
- A -
60 A(54,62,75) |"alaxie” - NOTE 3 |COAB 6242528-D [ 1
60 A(63) ["tarliner’™ - NOTE 4 ICOAB 6342528-B 1
[60 TA(T8) ["unlirer™ - NOTE 4 [COAB 7642528-B | 1
| | [1/8" Nut (sleeve type) | 373528-S32(MM227) | 3
[60 [A(T1G) i Refer to Group 42495 [ ]
61 | A(54A,62A,63A, 654, 75A,76B)] 'Galaxie" IC1AB 6242528-A [ 1
61 A(58A, 64A) | "Fairlane 500" ‘C1AB 6442528 B | 1
61 A(59C, T1H) "Ranch Wagon' ‘C1AB 5942528-A | 1
61 | A(TIE, F) "Country Sedan” |CIAB 7142528-A | 1
61 [A(TIG,T) ["Country Squire” [CTAB 7142528-B 1
62 A(T1A, E) | "Country Squire” [C2AZ 7142528-A E!
62 A(11B,C) "Country Sedan” |C2AZ 7142528-B |1
[62  [A(T1D) [™Ranch Wagon” [CZAB 7149528-C 1
|63 [ A(71A,E,G,H) [ "Country Squire™-On tail gate "IC3AZ TT142598-A [ T
| | | On front doors ] . loe
63 [A(T1B.C) [ "Country Sedan” IC3AZ 7142528-B 1
\ 63 \ B(T1E, G) | "Fairlane Squire™ "C30Z T142528-A ] 2
| on quarter panel
| | | On tail gate : P
62 B(62C) \ ""Sports Coupe" .C20Z 6242528-A f 1
63 | B(65B) ; ‘ | 1
|I 60/61 | X(59A, T1A) ‘1 Refer to Group 16098 in Chassis Section ! I
‘ [ [
425A34 PANEL - TAILGATE OUTSIDEFINISH ‘
162 | A(1B, C) r Aluminum-Includes attaching parts '[C2AZ 71425A34-A JIL 1
| | | |
428A36 BOLT - TAIL GATE OUTSIDE LOWER MOULDING RETAINER
61 A(59, 1) [ C1AB 50425A36-A |
63 A(11B, C) : |2
425A42 REINFORCEMENT - TAILGATE OUTSIDE FINISH PANEL
64 | A(71B,C) ‘ - IC4AZ T1425A42-A | 1
| No, 8-18 x 3/4" Cross recess pan head screw | 376389-S101{UUB2D) | 5
42364 RAIL- LOWER BACK PANEL OUTSIDEFINISH - INCLUDES ATTACHING PARTS —— — ——————————————
|63 [A(TIA,E,G,H) [ Tail gate-lower [C3AZ 7142564-A | 1
64 A(T1A,E) | |C4AZ 7142564-A 1
62 X(71B) [ Tail gate-Tower IC3DZ T7142564-A 1
|63 | X(71C,D) | \ 1
[64  [X(110) \ "C4DZ  7142564-A 1
NOTE 3 - To complete name "Galaxie" refer to Groups 42514 & 43516



1106 BODY
SECTION 420 FaRD c‘R "RT‘
N%Rn?éJ;R!YEAR{ BODY TYPE \ DESCRIPTION PART NUMBER ary.
|
42574 l!TAlNER - TAIL GATE OU'I'SIDE LOWER FiINISK DAL O e
63 A(TIAE) C3AZ TI142574-A 5
I No.8-15x 1/27 Cross recess pan head screw I 52726-S13(U381) I 20
WW: OUTSIDE APPI.IGUE

(63 [B(11E, G) IC30Z 7142588-A !( 1

| ‘ ‘ ‘
42622 RETAINER - TAILGATE ORNAMENT
160/ 63 | X(66) ; [CODZ 6642622-A 1
|| 64/ lr X(66) | Includes attaching parts C4DZ_6642622-A ’{ 1
|
PART NUMBER
YEAR BODY TYPE DESCRIPTION TY.
NUMBER f RIGHT HAND | LEFT HAND ¢
42700-1 HINGE ASSY. - LUGGAGE COMPARTMENT DOOR
- A -

[60 Alexcept 59,71) | COAB 6442700-B  |COAB 6442700-B [ 2
5/16'"-24 x 1 1/8" Hex. | 353483-52(BB588) | 353483-S3(BB588) 8
washer head screw t‘ |

51/64 JA(except T1) | | CZAZ 6242700-A 4C2AZ 6242701-A 1
60/64 |Alexcept 59, 71) | 5/16™-24x 1'1/8"HeéX. | 353483-S2(BB588) | 353483-SZ(BD588) 1 10
washer head bolt } | 1
- B -
| 62 |B | | C20Z 6242700-B |C20Z 6242701-B | 1
63 B(except 71) C30Z §242700-A  |C30Z GZ42TUI-A T
62/64 [ B{except 71) 5/16™24x 1 1/8" Hex, 353483-S2(BB588) | 353483-S2(BB588) g
| | washer head screw | i [
- S -
60 S(764) I | _B8S 17642700-A | B8S 7642700-A [ 2
60 S | 51618 x.62"Hex. head | 371007-S8(BB575) | 371007-S8(BB575) | 6or8
| screw & washer assy. | | |
61/63 [3(63) ; | CISB 6342700-C  |CISB B8342701-C R
81/63 |S(76) | Less sapport C28Z T632T00-A | CZSZ TB42700-A [z
62/83 [S(786) | Support | CIsZ 7622792-A  [CISZ T642TIZIA 2
| Pin (hinge) : BY9A 5943030-A | BY9A 5943030-A [ 2
61/63 |S(76) [ 3/8'-24x 1" Hex. head bolf | 20389-S8(B171) | 20389-38(BI71) I 8
[ 3/8" Lockwasher 34807-37(X56) | 34B0T-ST{X66) 8
| 7/16"1L,D. x 1.2570. D. 44750-88(X76) 447307336(2'6)——#
| Flat washer ! ’ |
[ 378" Flat washer | 34T27-38(X24) | 44727-S8(X24) R
§1/64 |8 ‘ 5/16™-24X 1 1/8" Hex. | 353483-S2(BB588) \ 353483-52(BB388) | AR
| washer head screw | | i
64 5(63) ] | C487 83L2T00-A  |C4SZ BILZTOT-A 1
64/ |5(63) |5/167-18 x 3/4™ Hex.hd. | 359662-S7-8(BB575A)|359662-S7- 8(BB5754) [ 10
| screw&washer assy. | \
!64/ ‘S(76) [ | C45Z T642700-B |C45Z T642700-B i 2
‘ {3/8"-16 x 1 1/8" Hex. |  373162-S(BD563A) ! 373162-S(BB563A) | 8
hd. bolt & washer assy. |
60/62 [X(584A, 64) [ CODZ 6442700-B CODZ 6442701-B T
62 |x(820) 1 1
63 X(54,62,63) f 1
83 X(76) [ C3IDZ T622700-B C3DZ 7642701-B I
60/64 [X(except 686, 71,78) | 5/16™-24'x 1" Hex, head [ 20387-S8(B15T) | 20387-88({BI5T) AR
! bolt
: 5/16™ External footh 34906 -S8(X98) ’W‘—KR_
lockwasher
5/16"-18 x 3/4" Hex.head = 359662-S7-8(BB575A) 350662-S7-8(BB575A) AR
screw & washer assy. f
64/ X(54,62,63,76) C4DZ 6242700-B |C4DZ 6242701-B I 1
| I I
42704-5 BRACKET ASSY. - LUGGAGE COMPARTMENT DOORTO WHEELHOUSE
63/64 [Alexcept 71) [~ C3AZ 6242704-A |C3AZ 6232705-A ; T
63/64 [Blexcept 71) | C30Z 8282T04-A |C30Z2 6232705-X I T
60762 [X(58A, 64) | CZGB™ 6242704-A |C2GB B242705-A I
62 X(62C) ‘ 1
62 B 1
83 |X(54,62,63) 1
|63 [X(76) | C3DZ 7643704-A" |C3DZ 7642705-A [ 1




FORD CAR PARTS BODY 1107
SECTION 430
NEU"MEBUE'R\ YEAR ’ BODY TYPE ‘ DESCRIPTION PART RUWEBER ary.
RIGHT HAND | " LEFT HAND
427A24-5 BRACKET ASSY. - LUGGAGE COMPARTMENT DOOR HINGE TO FLOOR PAN
| 61/63 [S(63) CISB 63427AZZ-A |CISB G63RTAY5-A T
164/ S(63) ; CRZ 63427A24-C  |CA5Z  BIALTAZ5-C T
427A42 BUSHING - LUGGAGE COMPARTMENT DOOR LIFT
[61/63 [S(76) | Nylon | CIVB T4427A4Z-A |CIVB T442TA4Z-A 7
| I 1 | l
42744-5 BRACKET - LUGGAGE COMPARTMENT DOOR HINGE TO wn:nuous:
[63 [ Alexcept 71) \ | _CSAZ 624744-A  [CSAZ B242T45-A | 1
164 [A(except 71) | | CEAZ 6242T44-A |CEAZ BIATIS-A T
| 62/63 | B(except 71)-"Before 5/22/63" | C30Z ©6242743-A~ |C30Z B242745-A 1
63 | Blexcept 71)-"From 5/22/63" | | C307Z ©242743-B  |C30Z 6242745-B 1
647 |X(54,62,63,76) | C4DZ 6242744-A  |C4DZ B242745-A T
l | 1
N%RMOBUEPR§ YEAR | BODY TYPE i DESCRIPTION PART NUMBER Qry.
427A44-5 TRANSMISSION ASSY. - LUGGAGE COMPARTMENT DOOR LOCK
60 S(76A) ; Refer to Group 40618-9
 61/63 | S(76) | R.H. -Less cable & casing C1SB 76427Ad4-A 1
| ; L.H, |C1SB  76427A45-A | 1
| w | '5/16"-24 x 1 3/4" Carriage bolt I#23499-S8 4
‘ { | 1/2' Flat washer [ 44735-58(X32) 3
‘ "3/8" Flat washer | 44727-58(X24) 4
| *‘ |5/16™ Lockwasher (external tooth) W34941-S7 [ 4
‘, | | 5/167-24 Hex, locknut [ 33023-S7(M32) | a
i‘ 64 i S(76) 'R, H. -Less cable & casing C4SZ 1642TA44-A | 1
L. H. IC4SZ 176427A45-A | 1
42754 ARM Assw_r. - LUGGAGE COMPARTMENT DOOR CHECK
.647 | 15(16) [C4SZ  1642754-A 2
. 15/16"x 11/16" Pin (clevis) b+ 76003-58 2
\ : 5/16" Washer (spring) 356600-S(XX361) 2
| ‘ '5/16" Flat washer 44722-88(X19) 4
‘ ' 1/8'' x 49/64'' Pin (self-locking) 358883-S7-8(NN128) 2
42790-1 BRACKET - LUGGAGE COMPARTMENT DOOR CHECK
64/ S(76) "R.H. C4SZ  7642790-A | 1
: 'L.H, IC4SZ  7642791-A | 1
| 64 l S(76) }3/8""-24 x 1, 29" hex. washer head screw & | 372422-52(BB593) | 4
! ._washer assy. 1 |
42797 SUPPORT -LUGGAGE compnm:m DOOR HINGETO BODY
L62/64 S(76) [CISZ T642792<A 2
! !
42850-1 ARM ASSY - LUGGAGE COMPARTMENT DOOR COUNTER BALANCE SPRING
160 | 3(76A) | R, H. [*COSB 7642850-A 1
j 1 ‘L.H. ®B9SB 7642851-B 1
; | [1/27 Flat washer [ 44T35-S8(X32) T
161/ 15(76) " Lift to body |[C1SB 7642850-B 2
| | 3/8"-24 x 2 1/2" Hex. head bolt 374231-58 (BB302H) | 2
' ‘ |Refer to Group 41836 for bracket attachment | |
\ ; 1
i {
NUMBER| YEAR BODY TYPE DESCRIPTION l PART NUMBEFR ary.
RIGHT HAND | LEFT HAND
43000-1 HINGE ASSY.- TAIL GATE
(61  |A(59,71) [ " C3AZ 7143000-A  |C3AZ 7143001-A 1
163 A(TD) | | l 1
62 [A(71) 1 [T C2AB 7143000-A  |C2AB 7143001-A 1
84 A(T1) 1 | 1
160/61 | A(59, 71) [5/167-24 x 1 1/8" Hex. 353483-52(BB588) | 353483-52(BB588) 6
162/64 | A(T1) . washer head screw \ 6
’60/61 [A(59C, 59E, 71) 5/16"-24 x 1" Flat head 372599-87(BB111) | 372599-S7(BBI11) 6
162/64 | A(T1),B(T1) i screw & washer assy. 1 Gor12
|63/ [B(T) ‘ C30Z 17143000-A |csoz 7143001-A 1
|60/ |X(59, 66,171, 78) 1 CODZ 5943000-A  |CODZ 5943001-A 1
[ 60/64 |X(59, 66,71, 78) [ 6/167-24x 1" Flat head | 372599-S7(BB111) | 372599-87(BBIII) | 6
i | screw & washer assy.
; ! 5/16"-24 x 1 1/8" Hex. 353483-S2(BB588) | 353483-S2(BB688) 6
! . washer head screw |




1108 ssci oY, .. FORD CAR PARTS

| 20387-S8(B157) |

NGURN?BUEPR‘ YEAR% BODY TYPE ! DESCRIPTION I PART NUMBER QTYy.
mm—mmwmumc:
T80/ | X(59,71,78) ‘ [CODZ 59430A00-B 2
162/ 64 A(T1) i [C2AZ T1430A00-A 2
) e 1 ‘ ! |
430A06 sucxn TAIL GATE COUNTER BALANCE SPRING
\ 60/ ' X(59,71,78) ‘ [CODB  59430A06-B || 2
W—Fm—'mr‘nm niuuc: SPRING
\60/ | X(59,171,178) CODB 59430A08-B | 2
\ \pm (self-locking) 352358-S (NN127) |2
@30AT10-1 REINFORCEMENT - TATL GATE COUNTER BALANCE SPRING BRACKET
180/ | X(59,71,78) "R.H. ‘CODB 59430A10-A 1
| i L.H. !CODB 59430A11-A 1
Lo 5/167-24 x 1 1/8" Hex. washer head screw " 353483-S2(B13588) 6
T 1 !
43012-3 BAR - TAIL GATE COUNTER BALANCE TORSION - Also Refer to Group 44800-1
161 | A(59,71) | R.H. ‘"C1AB 5943012-A 1
62/63 A(T1) | i
“ 1 i L.H. C1AB 5943013-A 1
i 5 [ Anti-rattler-Cut 1 piece 9" long from
‘; ! | AQA 17543-C
430A12 ANTI-SQUEAK - TAIL GATE COUNTER BALANCE SPRING
T80/ | X(59,71,78) 1,90 Tong-Cut from BOA 17543-A g [ 2
] f | |
TI0AYA STRAP ASSY. - TAIL GATE COUNTER BALANCE SPRING
162/ | A(TI) | Refer to Group 43037
760/ | X(59,71,78) ‘ CODZ 59430A14-D 2
| | ! I
430A24 PIN - TAIL GATE COUNTER BALANCE STRAP TENSION
T80/ | X(59,71,78) 1 [CODB 59430A24-B | 2
1 5 ? | |
430A28 PLATE - TAIL GATE COUNTER BALANCE TORSION BAR MOUNTING
|61 [ A(59,71) \ [CIAB 59430A28-B | 2
\62/63\ A(11) 3 | 2
5/16"-24 x 1 1/8" H=x. washer head screw | 353483-S2(BD3F88) | 4
\ 63/ ! TB(71) \ [C30Z 71430A28-A | 2
l63/64 \B 1) [5/167-24 x 1" hex. head bolt Pl
|

i 5/16" External tooth Tockwasher

| 34906- 58 (X98) \

43030 PlN 'I'All. GATE OR LUGGAGE COMPARTMENT HINGE

[ 62/ S(76) i Luggage compartment | BYA 5943030-A | 2

'60/ .A,S,X 'Door hinge-Cut to length | 4or8

62/ B | 4ors
43037 BEARING and STRAP ASSY.-TAIL GATE COUNTER BALANCE

62/ | A(11) | C2AZ 17143037-A 2

| i [ No.10-12 x 1/27 Cross recess pan head screw 52727-58(0U382) | 4
4314 COV!R TAILGATEORBACK DOORLOCK ACCESS - Also Refer to Group 40709

[61 | A(59,71) ‘ T|CTAZ 5%43114-B° | 1

| 62/64 | A(T1) | 1
. ‘ | Fastener C1AB 5424495-A 2
| | No,10-16x3/8" Round head self-tapping screw |*33112-S7 4
63/ | B(71) \ C30Z 7143114-A 1
43128 COVER - LUGGAGE COMPARTMENT DOOR LOCK ACCESS HOLE
|61/63 S [ [C1SB 6343125-A [ 1
\\ 64/ | 5(63) \ [C4sZ  6343125-~ | 1

I
| .

!
43146-7 PLATE - LIFT OR TAIL GATE LATCH STRIKER

160  [A(59C,59E, 1) R/H, I[COAB 5943146-A [ 1

1 | |L.H. |COAB 5943147-A 1

| ] |5/16"™-24x 1 1/4" Flathead screw & washer assy. 354488-S8(BB109) 4
|60  TA(59,71) | Lift gate-Refer to Group 43422

[61 [A(59,71) I Refer to Group 432A06

[82/64 | A(T1) [ 5/16™-24 x | §2"" FIat head Tocking screw | 3T1402-ST3(BBIOIAY| 4
|83/64 | B(T1) | | | 4
180/ Tx(59, 66, 71, 78) [ Refer to Group 431A72 ]

82/ LA(’H) ‘czAz 7143146-B ] )
|63/ 1B(71) 2




FORD CAR PARTS BODY 1109

SECTION 430
BODY TYPE DESCRIPTION PART NUMBER Qry.

GROUP
NUMBER| YEAR

43150-1 LOCK ASSY.-TAIL GATE

{60 ;A(sgc 59E, 71) [R.H [ COMB 5643150-A 1
| [L.H | COMB5643151-A | 1
[60/61 |l A(59C, 59E, 71) [ No. 12 24x.44" Cross recess flat head screw & | 353908-S7(BBI13) | 6
' | washer assy. } |
|62 V A(71) R.H. [C3AZ TI43150-A \ 1
163/64 | A(T1) [ i Pt
| | [T.H [CIAZ TIBI-A | 1
- B -
| 63/ \ B(71) ] R.H. [CBAZ 7143150-A } 1
| ‘ 'L7H. [C3AZ T143151-A | 1
- X -
64 X(59, 66, 71, 78) R.H. C3AZ 7143150-A 1
L.H. C3AZ 7143151-A 1
62 i A(71) ‘{ No.12-24 x 1/2" Cross recess flat head screw & | 355782-S8(BBI14) | ©
f63/ B(71) ! washer assy. 6
64 *x<59 66,71, 78) | 6
431A50-1 LINK ASSY. - TAILGATELOCK iEI.IASE
}60 { A(59C, E, T1) ‘ R.H.-22 13/16" long }COAB 59431A50-C ! 1
, | | L.H.-19 5/8" long #*/COAB 59431A51-C | 1
61 TA(59,70) ; (CZAZ VI431A50-B | 2
162/63 ‘A(71) | | | 2
63 | B(T1 \ | 2
62,/63 | A(71) B(71) |.148"1.D. x . 39" long Nut (sleeve)-Nyion | 377647-5(MM2163) | 2
[64 ’ A(T1 Includes attaching parts C2AZ 71431A50-D | 1
| 1 Retainer C3AZ 6221952-A 1
‘ Retainer C3AZ 6221954-A 1
431850 SPIINO - TAIL GATE LOCK LATCH
j 61 ‘ A{59,171) _TCIKE 59431B50-B ( 2
162/ | A(T1) ‘ ;, 2
1 63 | A(except T1) Luggage compartment lock | 1
163/ | B(T1) 2
164/ | X(59,66,71,78) | | L2
431C50 CYLINDER ASSY. - TAIL GATS I.OCK - WITH KEYS
160 | A(59,71) | Refer to Group 43505 I [
| 61 [ A(59, 71) "Before 2/1/61" | With manual window regulator-NOTE 2 [C1AB £9431C50-A | 1
I61 I'A(59,71) [ With electric window regulator refer to Group 43279 | [
162 | A(T1A,C,E) With electric window regulator refer to Group 43279/
162 i A(71B, D) With manual window regulator refer to Group 43505 |
‘J 62/ X Refer to Group 43505 -
43152 SHIM -TAILGATELOCK STRIKER PLATE
1 60 A(59,71) Lift gate B9A 5943152-A AR
60 | A(59,171) Tail gate COAB 5943152-A AR
['61 i A(59,71) Single action tail gate IC1AZ 5943152-A AR
! 62/ | A(T1) | AR
62/ | B(71) | AR
164/  X(59,66,71,78) ! | | AR
431A55 DOVETAIL ASSY. - LIFT GATE
| 60 i‘ A(59, T1) | Includes attaching parts [COAB 59431A55-C " 1
|
431C56 CLIP - TAIL GATE OR FRONT DOOR LOCK RELEASE LINK RETAINING
L60/61 } A(58, T1) COAB 59431C56-A 2
i 61 | A Front door 2
m
160 | A(59, 71) [ Includes attaching parts [COAB 59431A58-B s 1
431060 B8OOT - TAIL GATE RELEASE HANDLE
63/ i‘ A(T1), B(71), X(59, 66, 71, 78) \‘ [C3AZ 171431D60-A 1
431A8T SHIM - TAILGATE LATCH STRIKER PLATE f

{

60/ | X(59,66,71,78) CODB  59431A61-A ] AR
NOTE 2 - For those From 2/1/61 refer to Group 43505
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Ry YEARi BODY TYPE i DESCRIPTION | PART NUMBER Qry.
431862-3 lumrn TAIL GATE LATCH
61 A(59,71) 'R.H. 'C1AZ 71431B62-A | 1
62/ A(T1) : I
63/  B(T1) ‘ S|
64/  X(59,66,71,78) | : S 1
; i L.H. iClAZ 71431B63-A | 1
431C62 HANDLE ASSY. - TAIL GATE LOCK RELEASE
61 A(59,71) : CIAB 59431C62-B 1
No. 12-24x1/2" Cross recess pan head screw #50931-82 2
& washer assy. i
[62&64[ A(T1) { [C4AZ 71431C62-A | 1
163 AT | ‘C3AZ 71431C62-B | 1
163/ 1 B(11) | ’ C30Z 171431C62-B | 1
| 62/64 | A(71) | No.12-24 x 1/2" Cross recess flat head screw | 356782-S8 (BB114) | 2
63  B(71) 2
431A66 EXTENSION - TAIL GATE LOCK CYLINDER
| 61/64 ' A(59,71) "Before 2/1/61" | With manual window regulator - NOTE 2 C1AB 59431A66-A \ 1
63/  B(71) L1
180/ | X(59,71,78) CODB 59431A66-C | 1
43170 CONTROL ASSY. - TAIL GATE LOCK REMOTE
[61/64 - A(T1) ‘ C2AZ 17143170-A [
63/64 B(T1) 1
61 | A(59) ! | 1
"60,  X(59,66,71,18) ! CODZ 5943170-A [ 1
| 61 | A(59,71) " No.12-24 x 1/2'" Cross recess flat head screw 356782-S8(BB114) i 3
160/ X(59,66,71,78) ! & washer assy. ’ 3
62/  A(T1) ‘ L3
'63/ - B(T1) : i3
431C70  ANTI-RATTLER - TAIL GATE LOCK RELEASE
761 A(59,71) [C1AB 59431C70-A | 1
162/64 . A(T1) : 1
63/ B(71) P
431A72 PLATE-TAILGATE LATCH STRIKER
160/ | X(59,66,71,78) ‘CODB 59431A72-B | 2
\ '5/16'-24 x , 92" Flat head locking screw | 371402-S13(BB101A) | 4
ﬂ!‘?‘!“'—‘T—fu‘_f‘L GATE LATCH RELEASE I.EVER KNOB RETAINING
‘ 60/ }\ X{59, 66,71, 78) ] IiC()DB 59431B72-B |} 1
r
43TA76 KNOB - TAILGATE LATCH RELEASE LEVER
- 60 X(59, 66,71, 78) ICODB 59431A76-B | 1
] " Clip (retaining) ICODB  59431B72-B ][ 1
f ; ! E
43187 LATCH ASSY. - TAIL GATE
.60 ' A(59, 71) I Refer to Group 44408 ' ;
1 60/ | X(59,66,71,178) \ ICODZ 5943187-D [ 2
\ ; '3/8"1.D.-Bumper [ 374766-5100(CC30) 2
* | | No.12-24 x 1/27 Cross recess oval head screw | 42868-S8{U22) [}
43196 snme - LIFT or TAIL GATE LATCH
60 | A(59,71) \ [ BTA 5943196-A [ 1
|60/ | X(59,66,171,78) | i | 1or2
|| 60/ | X(59,66,71,78) [ 1/4" Flat washer-acts as stop | 44720-58(X18) [ 2
l
43200 LATCH ASSY. - LUGGAGE COMPAITM!NT or BACK DOOR
60 | A(except 59, 71) |C1DZ 6443200-A [ 1
160/62 | X(58A, 64) y‘ | | 1
l62 | x(62C) | | | 1
63  X(54,62,63,176) | [T
! | 5/16™-24 x 5/8" Hex. head screw *20327-58 [ 4
| | 5/16™ Lockwasher [ 3
61 | A(except 59, 71) |CTIAB 6243200-D |1
j | | 5/16'"-24 x 1 1/8" Hax, washer head screw | 353483-S2(BB588) | 4
[62 | A(except 71) | [C2AZ 6243200-A 1
[63 | A(except 71) : [C3AZ 6243200-B 1
[64 1A(except 1) l I[cmz 6243200-B 1

NOTE 2 - For those From 2/1/61 refer to (zroup 43505
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{
43200 LATCH ASSY. - LUGGAGE compnmmr or BACK DOOR - continued
182/ | A, B (except T1) 5/16"-24 x 1 1/8" Hax, washer head screw | 353483-S2(BB588) | 20r3
|64/ \ X(54,62, 63, 76) ’ : 2
62/ | Blexcept 71) | Without remote control  Ic307 62432008 o1
|84/ | X(54 82 A3 7R) ‘ L1
[60 5(63) o . B5S  4043200-B T
f60 s [ 1/4"-20 x 5/8' Hex. head boit | 20324-S8(B41) [ 3ord
| | 1/4" Lockwasker 34805-38(X67) Jord
161/63 | 5(63) | IC3SZ 6343200-A !
[ 61/63] S(63) 5/16"-24 x 1 1/8" Hex, washer head screw | 353483-S2(BB538) 3
[64/ Ts(63) [ Without remote control {C4SZ  6343200-B 1
43202 PLATE ASSY. - LUGGAGE 'E COMPARTMENT DOOR LOCK _
LL\ S(63) ‘ C437 6343202-A 1
32Aoa' i_ni_ixl ASSY. - TAIL GATE LOCK
\61 [A(59, 1) 'CIAB 59432A06-A 2
15/16"-24x .88"" Flat head locking screw 371402-513(BBI0IA) | 4
| 62/ | A[71y, B(71) [Refer to Group 43146 -7 ‘ ‘
64/ | S(63) , CIVY 53433A06-A 1
! 1 5/16"-24 x . 92" Flat head locking screw | 371402-S13(BB101A) 2
43212-3 ESCUTCHEON - LIFT GATE LATCH
60 ' A(59,71) 'R.H. B9A 5943212-A 1
i ‘L. H. . BY9A 5943213-A L1
‘ No.6 x 3/8" Cross recess flat head screw %50005-S13 4
43226 LINK - LUGGAGE COMPARTMENT DOOR LOCK ACTUATING
[60 | A(except 58F, 59, 64, 71) [COAB 6443226-D 1
164 ' Aexcept 71) - , C4AZ 6243226-A 1
64 ' A,5(63) . 148" 1, D, x.39""long Nut (sleeve)-Nylon 377647-S(MM216J) 1
164/ S(63) C4SZ  6343226-A 1
160/62 [ X(58A, 64) 'CODB 6443226-C f 1
62 | X(62C) T
|63 | x(54,62,63,76) | 1
432A34 NUT & HOUSING ASSY. - LUGGAGE COMPARTMINT DOOR LOCK
[61/63 T S(76) ‘ [C3SZ T76432A34-A | 2
‘64/ Isqy - . €457 76432A34-B_ | 2
81764 [ S(78) 378™-24 x 1,62 Hex. head bolt 359431-S8(BB505) 2
\ : 13/8" Flat washer | 359447-S(XX148) 2
| ! ' 3/8” Lockwasher 34807-S8(X66) 2
} ‘ 1/2"1.D,x1 3/470, D, x1/8 Thick flat washer 356606 -S8[XX184) B}
| [ 5/16”-18 X. 88" Hex. head screw & washer assy, *373406-S 4
43235 BRACKET ASSY.- LUGGAGE COMPARTMENT DOOR LOCK STRIKER
‘ 62/ 631 B(except 1) C20Z ©6243235-A T
_60/83 X(54,58,62,63,84,76) __ C3DZ 6243235-A 1
64/ | X(54,62.63.76) C4DZ  6243235-A 1
43247 RETAINER - LUGGAGE COMPARTMENT DOOR LATCH SLEEVE
160 " A(except 59, 71) COAB 6443241-B 1
l | 1 ! i
43232 2 PLATE - LUGGAGE COMPARTMENT DOOR LOCK STRIKER
- A -
[60 | A(except 59, 71) COAB 6443252-A 1
[ 61 A(except 59, 71) __'C1IMB_6243252-A i1
| 62 T A(except 71) o ) C60Z 6243252-A |2
[62 [ A(except 71) | ICODB 6443252-B 1
[63 [ A(except 71) . ICRAZ 6243252-A } 1
164 . Alexcent 71) - - C4AZ 6243252-A 1
‘ 62/63 { B(except '71) 2 } - o \ngzi76243252 A ‘1
164/ ' B(54.62.65) e C40Z 6243252-A 1
- § -
60 71 4(63) ‘ | B5A 7043252-C 1
[61/631 S(63) 1 iCODB 6443252-B 1
- X -
1 60/63 | X(54, 58, 62, 63, 64, T6) ‘ CODB 6443252-B i

164/ [X(54,62,63,76) L o €407 6243252-A
\ | !
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43252 PLATE - LUGGAGE COMPARTMENT DOOR LOCK STRIKER - continved
(60,63 X(54, 58,62, 63, 64, 76) 5/16"-24 x 5/8" Hex. head bolt «*20327-87 2
160 | A(except 59,71) | 2
' 61/63  S(63) ‘ i 2
T80 /63" X(54, 58, 62, 63, 64, 76) 5/16" Lockwasher , 34B0B-8T[X64) 2
| 61/63 . S(63) i 2
160 | A(except 59,71) | 2
61 | Alexcept 59, 71) "5/16"-24 x 1 1/8" Hex. washer head screw | 353483-52(BB588) | 2
62/63 ,A(except 71) 2
62/63 Blexcept T1) 2
|S(63) 2
64 _A.B.X _ I'5/16"-24 x . 88" Flat head locking screw | 371402-S13(BBI0A) [ 2
| |
432A70 SHIELD - LUGGAGE COMPARTMENT DOOR LOCK STRIKER
64/ 135(63) [Medium Beige |IC45Z 63432A70-AAC 1
64/ 18(63) No. 10-24 x 5/8" Cross recess flat head screw \ 378524-87-8 1
' & washer assy. (BB817AB)
! No, 8-15 x 1'" Cross recess oval head screw l52376-Sl3(U296) 2
43279 CYLINDER ASSY. - LUGGAGE COMPARTMENT DOOR OR TAIL GATE LOCK - WITH KEYS
161 I A(59,71) I'Tail gate with manual window regulator refer to | ]
& i | Group 431C50
160,61 | A(59, 71, 78) /3/4" 1.D. Seal 87020-S93(T14) 1
62 | A{T1), B, X(58, 62, 64) " 56"1.D, x.07" wide "O" ring seal #374904-S 1
|62/ l X(59, 71, 78) ‘ Refer to Group 43505
163/ | A,B, S(63) X
43283 IXTINSION LUGGAGE COMPARTMINT DOOR LOEK
I62/ ' B(except 71) |C2YB 6243283-A 1
1 63 A(except 71) ‘ | 1
164/ |X(54.62.63.76) 1 | 1
61/63 . 5(63) ‘ IC3MY 6243283-B 1
43348 BUMPER - LUGGAGE COMPARTMENT DOOR LOCK
\163 ‘A(exceptm ‘ [C3AZ 6243348-A l| 1
43358 lEVEl - LUGGAGE COMPARTMENT DOOR LOCK OPERATING
164 | Alexcept T1) ] ) |C4AZ 6243358-A 1
| 64 is<63) - C4SZ  6343358-A 1
| 1/4" Retaining rmg 97497-52(Q5) 1
433601 SUPPORT - LUGGAGE COMPARTMENT DOOR LOCK NUT MOUNTING BRACKET
l64/ | S(76) R.H. C4SZ '7643360-A 1
l L. H, C4S7 7643361-A 1
43366 ﬂfﬂ!}fi—}pﬁcAG: COMPARTMENT VACUUM DOOR LOCK TRANSMISSION MOUNTING
| 64/ . 8(76) | C4SZ 7643366-A |! 4
43394 GROMMET - LUGGAGE COMPARTMENT DOOR LOCK
‘ie4 *!s(esw I C4SZ 6343394-A 1
#3422 PLATE-LIFTGATELATCH STRIKER
|80 TA(59,71) ; i BOAB 5043422-A 2
| 11/4"-20x5/8" Flathead screw & washer assy. 354831-S7BB115) 4
43442 KIT-TAILGATE HANDLE BUTTON OR LOCK CYLINDER RETAINING
160 [ A(59,71) ! | BOA 5043442-A 1
Consists of
1-8pring 1-Retainer 1-8eal
Refer to Group 43505 for button with lock cylinder and keys
43488 PLATE - TAILGATE HINGE ON BODY - ANCHOR
(82 [ A(Th I [C8AB 7143488-A [ 2
|64 |A(71) ‘ | 2
43500 2ORNAMENT ASSY. - TAIL GATE or I.UGOAGI COMPARTMENT DOOR - INCLUDES ATTACHING PARTS
| 61/63] S \ [CISZ 6343500-A 1
['60/61 | X(59, 71, 78) 1 [CODB 5943500-A 1
[62/631 X(59,71,78) 1 'C2DZ 5943500-A 1
160/63 | X(66) 1 [CODZ 6643500-A 1
64/ | x(66) i |CADZ 6643500-A 1

| l [ |
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43504 ORNAMENT ASSY.. TAILGATE OR LUGGAGE COMPARTMENTDOOR - INCLUDES ATTACHING PARTS
-8 - )
160 'S(63A) [ [COSB 6343504-A 1
[60 | S(76A) \ |COSB~ 7643504-A 1
- X -
60/61 X(584, 644) 1 ICODB _ 6443504-A P1
762 X(584,62C, 64) ‘ [C2DZ 6443504-A 1

63 X(54, 62, 63, 76) | |
: i ! [

43505 CYLINDER ASSY. - LUGGAGE COMPARTMENT, TAIL GATE, BACK DOOR OR STOWAGE COMPARTMENT LOCK

- A -
) A(59,71) ' With 2 kevs | BSA 5543505-A r 1
‘ ____1/4" Nut and washer assy. (self threading) |_371882.87(MM287) | 2
‘ 60/61| A(except 59, 71) ! With 2 keys J B9A 6443505-A 1
i 61 A(59, TIF, H)-"From 2/1/61" | With manual window regulator -NOTE 2 { 1
|62 | A(71B,D) | With manual window regulator | 1
. 63 A(71B) : With manual window regulator ‘ 1
64 | A(7T1A.B) | With manual window regulator ! L1
i 61 “A(59.71) | Also refer to Groups 431C50 and 43279 I I
162 A (except T1) With 2 keys [C2AB 6243505-A |1
| 62 A(T1A,C,E) - With power-lift windows refer to Group 43279 ] I
| 63 | A(except 71) [ With 2 keys-attaching parts [C2DZ 5943505-B [ 1
1 61/64 A(59,71) 'Tail gate with power window regulator 1
| 64 | Alexcept T1) [With 2 keys-Includes attaching parts |C4AZ 6243505-C 1
64 Alexcept T1) ".75" I,D.x .07 wide "O" ring seal | 377682-S(KK45) 1
|60/64 - A(71), B, X(58A,62C, 64) T 56" 1.D, x.0T wide "O" ring seal [#*#374904-S ! 1
B -
| 62 B [ 'C2DZ 5943505-B 1
63/64 | B(71) | Tail gate with power window regulator 1 | 1
63/  B(except 71) 1
163 | B(71) [ With manual window regulator | B9A 6443505-A ‘ 1
|64  |B(T1B,D) { With manual window regulator | | 1
163/ B(71B) | Refer to Group 115A32 for stowage compartment | |
_s -
160 S(63A) [C2DZ 5943505-B | 1
| 60 | S(63A) [Refer to Group 43279 | [
|61/63 | 8(63) . With 2 kevs | BOA 6443505-A | 1
| 64 . 8(63) | With 2 keys-Includes attaching parts |C4AZ 6243505-C | 1
- X .
| 60/61 ' X(58A, 64A) " With 2 keys | B9A 6443505-A [ 1
'60/64 X(59.71,178) ! Tail gate with 2 keys-attaching parts |C2DZ 5943505-B [ 1
62 | X(584, 62C, 64) I { | 1
163/64 X(54,62,63,176) Do
]LGQ@ X(59A. T1A, T3A) [ 3/4" 1.D. seal ] 87020-593(T14) [L 1
| | |
43507 LOCK SET - LUGGAGE COMPARTMENT or TAIL GATE and GLOVE COMPARTMENT DOOR - WITH 2 KEYS
A -
{61 | A(59C,71F,H)- | With manual tail gate window regulator-NOTE 1 |C1AB 59435074 Y
| | "Before 2/1/61" " i
|62 | A(T1B.D) ,‘ i ! 1
| 61 WT*A'(SQ, 71) | With power-lift tail gate window regulator ‘C1AB 7143507-A [ 1
1 62/64 3 A(T1) | With power-lift tail gate window regulator | ( 1
63/64 Alexcent 71) Luggage Compartment : 1
62 ' A (except 71) "Luggage compartment [C2AB 6243507-A 1
163/64 . A(T1) [ For manual tail gate window regulator refer (¢ I
| Chassis Group 3689 | }
‘61 Afexcent 71) \ [C4AZ_ 6243507-C | 1
. B -
162,64 | B(except 71) | Luggage compartment lc20zZ 6243507-A I 1
63/64 B(71D) | With power-1ift tail gate window regulator and | |
: without stowage compartment (
| 63/64 | B(71D) | With manual tall gate window regulator and [C30Z 17143507-A [ 1
without stowage compartment :

[ 83 \ B(71B,E) "With power -1ift tall gate window regulator C30Z 17143507-C 1¢
3 x and stowage compartment

| \ ; ! !
TNOTET - For thosé From 2/1/81 reler to Group 43505 NOTE 2 - For those Before 2/1/61 refer to Group 43507
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43507 LOCK §IT - LUGGAQE _€OMPARTMENT OR TAIL GATE and GLOVE COMPARTMENT DOOR - WITH 2 KEYS - continved
- . - -
| 63 " B(71B,E) i With manual tail gate window regulator and 'C30Z 7143507-D 1
|64 i B(71B) | stowage compartment ! .
| 64 i‘ B(71B) ' With power-lift tail gate window regulator and iC30Z 7143507-E [
; | | stowage compartment { !
P ~—
61/63| S(63) % IC1SB™ 6343507-A 1
64 ‘ S(63) | [Jc4sz 6343507-B 1
ermﬁr LOCK KkY HOLE
A
| 60 | A(54A,62A, 754) | Lowerpart of letter "G '~Includes attachingpart- [COAB 6243514-A 1
i } Mote 1 [
50 A(63A,76B) | Lowerpartof letter "S"-Includes attaching parts- |COAB 6343514-A 1
| NCTE 2
60 A(54A,62A.63A,75A,76B) 1 Spring | B5A 7043567-A 1
|61 | A(except 59, 71) . Includes retaining spring IC1AB 6243514-A : 1
{62 | A(except T1) | | | 1
| j [ Spring T BIA 6443567-A 1
6164 A(59,71) ~ With power regulator refer to Group 44028 | i
-s -
[64 | S(63) | Insert on cover-Includes attaching part |C452  6343514-A [ 1
43516 COVER -LUGGAGE COMPARTMENT LOCK KEY HOLE
[60 | A(58A,864A) ["R"-Includes retaining spring !COAB 6443516-C | 1
|60 | A(58E, 64F,G) | "O"-Includes retaining spring ICOAB 6443516-D \ 1
160 | A(58F, 64H) ] [COKB 6443516-A [ 1
160 | A(58A,E, F, 644, F, G, H) [ Spring | BOA 6443567-A [ 1
161,62 A(except 59 71) . Refer to Group 43514 :
| 60 [ | Includes attaching parts ICOSB 6343516-A \ 1
l 61/63 | S(63) | Includes retaining spring CISZ B343BI6-A | 3
. Spring | B9A ©6443567-A I i
1 61/63 \ S(76) i Tncludes attaching parts C1SB  17643516-B [ 1
! | No.10-32 x 1 1/2" Pan head screw & washer assy. | | 1
|60/61 | X(58A, 644) | Includes retaining spring [CODB 6443516-B [ 1
: ‘ ! Spring ~ B5A 7043567-A 1
62 1 X(584,62C, 64) 'Includes attaching parts I[C2DZ 6443516-A | 1
63 ' X(54,62,63,76) ‘ I
43539 PAD-TAILGATEHHANDLE
| 60 | A(59C,59E, TT) . Center 'COAB 5043539-A i
| | s ]
43562 KEY GLOVE and LUGGAGE COMPARTMENT DOOR CYLINDER LOCK~ BLANK
160/64 | A, | I B9A 6443562-A )
60/62 | X i ; 2
62/64J B 2
63/64‘ X(54, 62, 63,76) 2
63/64 X . Use BOA 3685-A 3 f 2
43565 SPAC!R LUGGAGE COMPARTMENT DOOR HANDLE LOCK CYLINDER SLEEVE
|61 | A(except 59, 71) [ 'CIAB 6243565-B 1
|62 | A(except 71) | ’ 1
|64 | B(54,62,65) | [C40Z 6243565-A [ 1
| 62/83 | B(except 71) iC20B_£243565-A | 1
162 i X(584, 62C, 64) ‘ [C2DB ™ 6443565-A 1
1 63  X(54,62,63,76) j | | 1
164/ [X(54,62,63,76) : IC4DZ ™ 6243565-A 1
43567 SPRING-LUGGAGE COMPARTMENT DOORORTAIL GATE LOCK KEY HOLE COVER
60 A(54A,62A,63A, T5A, T6B) I | B5A 7043567-A 1
60,/62 | X(584, 62C, 64) 1
[60 | A(58A,58E,58F,64A,064F,64G, ] | B9A 6443567-A [ 1
I 64H) !
61 A(except 59,71) 1
61/63 | S(63) ‘ 1
62 | A(except 71) | | 1
60 S [ Kit-Includes retainers [COSZ 6343567-A | 1
\ f !

TNOTE Y - To complete nameé "Galaxie" reler t6 Groups 42514 & 42538
NOTE 2 - To complete name "Starliner' or ''Sunliner" refer to Groups 42514 & 42528
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43569 CLIP - LUGGAGE COMPARTMENT DOOR LOCK LINK

| 64 lA(except 71), S(63) i

C4AZ

6243569-A

1

43603

SLEEVE ASSY.- LUGGAGE COMPARTMENT DOOR OR TAIL GATELOCK CYLINDER - INCLUDES ATTACHING PARTS

- A -
[60 T A(54A, 624, 75A) i T ICOAB 6243603-C 1
[60 [ A(58A,644) \ ICOAB 6443603-E 1
[60 | A(58E, 64F, 64G) w 'COAB 6443603-F 1
[60 - A(58F, 64H) ; C1KB 6243603-B 1
160 wA(63A 76B) \ COAB 6343603-A 1
161 ’A(except 59, 71) [ 'C1IAB 6243603-E 1
| [ 3/4" Lockwasher #*34947-5 1
| | [3/47-16 Hex. nut 351126-5(MM145) | 1
162 [ A(except 71) 1 CZAD 6243603-A 1
|63 | A(except 71) | C3AZ 6243603-A 1
{64 ‘\ Alexcept 71) ‘ C4AZ 6243603-A 1
« B -
| 62/63 | B(except 71) C20Z 6343603-4 1
‘l 64 | B(54,62.65) C407 6243603-A 1
‘ ,
- S - B -
\‘ 64 | S(63) ! CiS7Z 6343603-A 1
‘ i
- X -
‘60/61 X(584, 64) l CODB _ 6443603-C T
i Retainer iC1DB 6443629-A i 1
| 62/83 | X(54,58A,62,63,64,76) i Refer to Group 43504 :
i‘ 64 ‘& X(54.62.63.76) ] 'CADZ_ 6243603-A 1
43625 PAD - LUGGAGE COMPARTMENT DOOR LOCK CYLINDER SLEEVE
A -
|60 | A(58E, 64F, G) [ Rubber "CUAB 6443625-B 1
61 | A(except 59, 71) \ ICIAB 6243625-A 1
162 | A(except T1) i 1
763 | A(except 71) 1 .C3AZ 6243625-A 1
i1_134 | Alexcept 71) ‘CaAz 6243625-A 1
|
- B -
|64 _ B(54.62.65) | 'C407  6243625-A 1
162/63 1 B(except 71) /C20B 6243625-A i 1
| 1 ‘
.S -
‘[64 \ S(63) [casz 6343625-A T I
- X - :
[60/617 X(584, 64) L [CIDZ 6443635-A 1
162 X(584, 62C, 64) iC2DZ 6493625-A 1
63 X(54, 62, 63, 76) L 1
L 64/ 1x(54 62, 63,76) I\ 'C4DZ 6243625-A 1
. T
m:m DOOR LOCK CYLINDER - Also refer to Group 53073
‘60/e1wx(58A 64) CIDB 6443620-A 1
1 ‘ : l
1 | \ 1 i
#3634 BUMPER - LUGGAGE COMPARTMENT DOOR - INSIDE
60 | X(58A, 64A) [Use B5A 16769-A g 2
60 | A(except 59,71) | | Lo
62/  B(except 71) r [C20Z 6243634-A T 2
164 | Alexcept 71) \ L2
| 6164 l1 X(54, 584, 62, 63, 64, 76) \Rg!gr_ to Group 16758 in Chassis Section } !L 2
43706 WEATHERSTRIP ASSY. - LIFT GATE
| 60 A(59C, E, T1) [ ICOAB 5943706-C 1

l
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43708-9  SEAL ASSY. - TAIL GATE LOWER CORNER
63 | B(TD) R.H. 'C30Z 7143708-A [ 1
‘ ‘ L.H. 'C30Z 7143709-A !
\ o ! No, 8 x 3/4" Cross recess pan head screw 52742-58(U385) | 6
H | 1
S ' ‘[
43720-1  WEATHERSTRIP ASSY. - LUGGAGE COMPARTMENT DOOR ‘ ‘
A -
[ 60 | Alexcept 59,71) Cut as required 'COMB 5443720-C 1
61 | A(except 59,71) ‘ |
62 i A(except 71) | | 1
| ‘ T !
. L N ! |
1‘63 ‘,‘ A(except T1) 3‘ 208 1/2" long IC3AZ 6243720-A T
64 [ A(except 71)"From 8/15/66” | Cut to 200" long L1
I | ' T
- B -
62 | B T"Cut to 163" long TC3AZ 6243720-A | 1
1‘63 | B(except T1) | 208 1/2" long i 1 1
164 \LB(except 1) " Cut to 170, 38" long ? i1
‘: ‘ !
. s .
60761 | S 2107 Tong-Cuf o 197 1/27 long [COMB 6443720-C 1
le2 | 8(63) | Cut to 202" long ‘ 1
63 S Cut to 202" long 1
161/62 |5(76) [ ICISZ 6343720-A 1
164/ | 5(63) ~Cut to 203" Iong [CIAZ 6243720-A 1
| 64/ | 8(16) "R.H. 'C4SZ 17643720-D |1
[ iL.H. [C4SZ 7643721-B___ | 1
LT ! ' '
S - x . .
1 60/63 | X(54, 58, 62, 63, 64, 76) TCut as required 'COMB 6443720-C 1
64| X(54,62,63,76) TCut to 1517 Tong [CIAZ 6243720-A [ 1
l l T H !
|
438A10- 1 RETAINER - LUGGAGE COMPARTMENT DOOR WEATHERSTRIP
164/ (76 "R H. ic4SZ 76438A10-A | 1
; | L. H. iC487  76438A11-A | 1
| \ : [ 1
| ‘\ ‘. I
43814 RELEASE ASSY. - TAIL GATELOCK
60 A(59, 71) \ TCOAB 5043814-C 1
l [1/47-20 x 1/2" Hex. head bolf | 20308-S7(B40) [ 2
. | [1/4" Lockwasher [ 34805-S8 (X62) | 2
| | 1 f |
i | ‘ ¥ E
43818 RETAINER - LUGGAGE compum:m DOOR WEATHERSTRIP AT SEAT BACK
[64/ | S(16) ! [Casz_ 7643818-A 3
| \ ; z
l 1 N |
43836  HANDLE ASSY. - TAIL GATE
[60 A9, I"Refer to Group 43524 i
| T T
i : :
I | ’
439A00-1 BUMPER ASSY.- TAIL GATE ON PILLAR
l6a | A(TY) ! - ‘C4A7 T1439A00-A_ | 2
| | No.6-20x3/8" Cross recess truss head tap screw| 353803-S8(UU95) 2
1 ' 1
| ;
63/ | B(71) \, [C30Z 171439A00-B 2
| | % No. 8 x 3/4" Cross recess pan head screw [ 52742-58(U385) | 4
l ‘. |
60/ [ X(59,66,71,78) R CODZ 66439A00-B 1
» \ L.H |CODZ  66439A01-B 1
| | No, 10 12 x 5/8" Cross recess pan head screw T‘52735 S8 |
‘ !
| Y
958 SPACER - LIFTGATE PROP
T80 A(59,71) TROM thick I 'B8A 5943958-B [ 4
|60 |A(58,71) |On pillar 1 | 2
60 | A(59C, T1) [1.01" thick [COAB 5043958-A [ 2

i
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NROUF. || YEAR BODY TYPE DESCRIPTION PART NUMBER arv.
44000 REGULATOR ASSY. -BACK WINDOW
- A -
61 | A(59,71) | Install motor then remove manual gear when [CIAB 5944000-D 1
\ | power regulator is required
63 ‘ A1) | Install motor then remove manual gear when C4MY 7144000-A [ 1
|  power regulator is required |
62 A(T) T Install motor then remove manual gear when IC2AZ 17144000-B Pt
64 \ A(71) ‘ power regulator is required ‘
6164 | A(59,71) ;| 5/16"-24x . 68" Hex, washer head screw & 371578-852[BB594) | 4
\ \ | washer assy. ! |
8-
[63/ [B(T1) g Install motor then remove manual gear when [C30Z 7144000-C ' 1
| i power regulator is required ;
- X -
180/61 1 X(59A, T1A) | Power regulator only-install motor then remove ' *CODB 5944000-C ! 1
‘ manual gear-repl. by 1 each C3DZ 5944000-A, i
‘ . C1AZ 5723394-A,C1VB 5723440-A '
60/63| X(59,71,78) | Install motor then remove manual gear when ‘C3DZ 5944000-A | 1
" power regulator is required ! J
164 | X(59,71,178) [ Manual regulator [C4DZ 5944000-A !
|64/ | X(59,71,178) | Power regulator-less motor IC4DZ 7144000-A 1
|63/64 | X(59,71,78) 15/16""-24 x . 68" Hex. washer head screw & © 371578-S2(BB594) 4
‘ | washer assy, \'
mﬂmﬁsrop LOWER
r 60 \ X(59A,71A) ICIAB 59440A06-A | 2
F3 \A(59 T1).X(59A, 7T1A, 784A) ]
162 | A(71), X(55A, 71, T8A) | | 2
164 |A(T1) § i | 2
[60/64] A, B, X [5/167-24 x . 88" Hex, washer head screw | 7352628-52(BB586) | 4
['63/64 | B(71) : TTC30Z TI440A06-A | 1
[63/ |X(59,71,78) f ’ C3DZ 59440A06-A I
44008 HANDLE & KNOB ASSY. - BACK WINDOW MANUAL REGULATOR
|61 | A(59,7T1) i ’ ‘C1AZ 5944008-G | 1
|62/64 | A(T1) ‘ Lo
163/ | B(T1) ] * !
.61/ 1 A(59,71), B(71) 174720 x 1,4 Set screw (headless) 89571-S8B(U409X) 2
44009 HANDLE ASSY. - BACK
- A -
161 SA(59,71) I With manual regulator-constant or free wheeling | |
; | handle-Replaced by 1 each C1AZ 5944009-H & | ,‘
| | BYA 6443505-A | !
| 61 | A(59,71) ""Before 5/1/61" ‘ With power regulator-Refer to Group 440434 ‘ T
i | ! No.8 External tooth lockwasher . 34938-58{X85) 2
| | | No.8-32 Hex, nut | 34052-57(M155) 2
[ 62 | A(T1) | With power regulator-Refer to Group 440A34
|64 FA(T]) | With power regulator \C4AZ 7144009-A 1
61 L A(59,71) fWith manual regulator-with constant engagement C1AZ 5944009-H 1
| 62/63 | A(T1) | |
164  A(T1B) 3 1
| 81/ | A(59,71) " No. 10 Internal tooth lockwasher [ 34903-38(X96) [ 3
| : [No.10-24 Hex. nut | 34053-S8(M156) | 3
-8 -
163 [ B(71) ! With power regulator [C30Z 7144009-A 1
|64 [B(71) ""With power regulator T ‘C40Z T7144009-A 1
163/ 1 B(M) i With manual regulator-with constant engagement |CIAZ 5944009-H ! 1
' 61/ ‘ B(71) - T ”’\ No. 10 Internal tooth Tockwasher }34903 S8(X96) | 3~
| | - TNo. 10-24 Hex, nat ) [34053-58(M156) [ 3
X T —= e A
160 " X(594,71A) With manual regulator-Replaced by T |‘
; | 1 each CODB 5944009-G, CODB £944048-A & 1 |
! ! | CODB 5944017-D | |
| ['1.192"L.D. x1.830” O.D.x .067" thick- 34916-57(X108) ’ 1
! | Internal tooth lockwasher ‘ |
| ['11/87-12 Hex, nut I 370634-S7-8 (MM33) | 1
[61/64 | X(59, 71, 78) | With manual regulator - Note 1 ICODB  5944009-G 1
| | | No,12-24'x 5/8" Cross recess oval head screw {%50410-S13 ] 2

NOTE 1 - Refer to Group 431A66 (Lock Cylinder Extension) for Separate Replacement
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secBSRY,, FORD CAR PARTS
| YEAR BODY TYPE DESCRIPTION PART NUMBER qQry.
44011 PAD - BACK WINDOW REGULATOR HANDLE
- A -
61 A(59,71) "Used with power regulator " "C1AB  7144011-B 1
82 1 A(T1) | 1
63 i A(71A,C,E, G, H) i ‘ ] 1
64 A(71B) ! | 1
61 FA(59,71) { Used with manual regulator T C1IAB 5944011-C I 1
62 A(T1) ; | 1 1
le3 A(T1B) ‘ } 1
64 A(T1B) ! ‘; | 1
. e 3
[63 | B(T1B,D,G) Used with power regulator [C1AB 17144011-B 1
64/  B(71) ‘ |1
| 63 [ B(71B,D,G) ! With manual regulator TC1AB 5944011-C 1
64/  B(71) [ 1
- »i'x -
| 60 | X(59A, 714) [ Used with manual regulator [CODB 5944011-A | 1
30 1 X(59A, TIA) "With power regulator 'CGDB  5944011-B [ 1
[ 61/ !X(59,171,78) {With manual or power regulator : 1 1
18 , ]
24016 SPRING - BACK WINDOW MANUAL REGULATOR HANDLE PAWL
TTTTTT el TV A(59, 1) [C1AB 5944016-D ST
62/63  A(T1), B(T1) | ! |1
64 ' A(71B), B(71) ‘ [ 1
160, |X(59,71,178) \ CODZ 5944016-A 1
44017 SOCKET - BACK WINDOW MANUAL REGULATOR STEM
— 160/ X(59,71.78) [Use with CODB 5944009-G iCODB_ 5944017-D 1
- v i l T
44028 COVIER ASSY. - BACK WINDOW REGULATOR HANDLE
61 - A(59,71) [Used with power regulafor ""CIAB 7144028-C i
62/63 | A(T1) ‘ | 1
64 | A(T1A,C,E) ‘ | I 1
; i 178" x1 1/4" Pin (straight) | 353621-S100(NN138) | 1
440A34 HOUSING ASSY. - TAIL GATE LOCK CYLINDER - INCLUDES ATTACHING PARTS
T T T 81/63 TA(59,71) With power regulator [C3AZ TI1430A34-A | 1
61/63 | A(59,71) [No.10-24 Hex. mut 34053- 57 (M158) 1
‘ No. 10-24 Internal tooth Iockwasher 34303~ S8 {X96) 1
T "I'60/64" X(59, 71, 78) CODZ 59440A34-B | 1
: | |No.8 External tooth lockwasher T 34938-S8(X85) 2
| No. 8-32 Hex, nut [ 34052-57 (M155) 3
84036 SPRING - BACK WINDOW REGULATOR HANDLE
81 - A(59,71) T with manual regulator IC1AZ 17144036-A )
|62/ | A(T1), B(T1) : i | 2
44048 PLATE - BACK WINDOW REGULATOR HANDLE ANCHOR
161/ | X(59,71,78) : [CODB 5944048-A !
i ' I No. 8 External tooth lockwasher | 34938-58{X8%) 2
L | i | No.8 x 3/8" Cross recess pan head screw _52720-58({U380) 2
1 ; w ]
N‘{,R,ggg,,‘ YEAR BODY TYPE DESCRIPTION PART NUMBER ar.
RIGHT HAND | LEFT HAND
34400-1 ROD ASSY. -TAILGATESUPPORT
- A -
[60 | A(59,71) 1 [ COAB 5944400-A" [COAB 5944401-A 1
(60 [ A(59,71) [5/167-24 x 3/4" Cross | 379310-57-8(BB108A)| 372310-S7-8(BB108A 8
| ] | recessflathd, lock screw
[61 | A(59,71) "Before 12/1/80"] | CIAB 5944400-D |*CIAB5944401-D i
I'61 | A(59,71)  "From 12/1/60"| CIADB 5944400-B  |CIAB 5944401-B 1
‘63 ’A(’?l) ; 1
) \ (5/16"-24 x 3/4" Flat 372310-57-8(BB108A)| 372310-57-8(BB108A] 8
‘ | head locking screw ]
62 |A(TI) [ C2AZ 7144200-B  |C2AZ 7144401-B [ 1
64 | A(T1) | i ‘ | 1
ﬂ61/64 | A(59,71) 5/167-24 x 3/4" Flat |~ 372310-87-8(BB108 A) 372310-S7-8(BB1084) 8
| head lock screw | ‘ {
4

| 63/64 1 A(T1) i .45"LD. x.75" O.D. 356383-87(XX362) 356383-S7(XX362)
| ] | Special spring washer |
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FORD CAR ®ARTS soov
NGU“MUBUE'R‘ YEAR ' BODY TYPE ‘ DESCRIPTION | PART NUMBER W arv.
RIGHT HAND | LEFT HAND
44400-1 ROD ASSY. - TAILGATE SUPPORT - continued e
- B -
63/ | B(TD) g T C30Z 17144400-B  'C30Z 7144401-A 1
. 63/647 B(T1), T5/167-24 x , 56" Pan T 373030-S8(BB608) . 373030-S8(BDB608) 4
“ ' head locking screw ‘ |
\ 63/64 ‘B(’Yl) \ .45 1,D,x . 75" O.D. \ 356383-S7(XX362) © 356383-ST(XX362) | 4
i | Special spring washer
X -
[60/ [X(59, 66,171, 78) [ [ CODZ 5944400-A  CODZ 5944400-A 2
'60/64 X(59,66,71,78) |5/167-24 x 3/4" Flat | 372310-S7-8(BB108 A} 372310-S7-8(BB108A) 4
: head locking screw '
| ‘ " 5/167-34x.56"Pan head | 373030-SB(BBE08) . 373030-SB(BB608) 2
| “ \; locking screw-lower |
\‘ X [ 25/64"LD.x1 1/870.D.x | 351362-SZ2(XX118) 351362 -52(XX118) I 4
\ ] |11, 16"thick-spacer | ‘
|83/ X(59,66,71,78) . .45"1,D, x.75" 0.D,  356383-ST(XX362)  356383-S7(xX362)  2ord
‘ “ . Special spring washer | ; \
I 1 i i |
444A00-1 PLATE - TAILGATE SUPPORT TO PILLAR ANCHOR ]
[60,/64 [X(59,66,71,78) i i" CODB 59444A00-A CODB 59444A01-A 1
| | | | |
R YEAR BODY TYPE T DESCRIPTION PART NUMBER aty.
#3208 LATCH ASSY. - TAIL GATE
‘60 A(59C E,T1) ‘ "COAB 5944408-C 2
1/4"-20 x 1/2'" Hex. head bolt 20308-57(B40) 2
"1/47 Lockwasher 34805-S8(X62) 2
[ No.12-24 x 3/8" Crcss recess pan head screw & #50805-58 4
washer assy. :
43432 STRIP - TAILGATESKID
L6l A(59C, T1) 'C1AB 5944432-B 4
62/63 A(TY) } ‘ 4
| 3/16" Flat head tubular rivet *351168-S37 12
44454 ANTIRATTLER ASSY.- TAIL GATESUPPORT - ON PILLAR
64 A(T) "Tall gate C4AZ 7144454-A 2
81 A(59,71) ' T TTTCoDB  5944454-A 2
61/ A ' Fender 2
62/63 " A(71) 2
e 80/ X(59.66,71.76) | Tail gate 4
44454 BUMPER ASSY. - TAIL GATE sunon ON PILLAR -
\ 60/611 A(59C,E,T1) ‘ {COAB 5944454-A 2
,?UiMﬁauEiR YEAR 1 BODY TYPE DESCRIPTION | PART NUMBER arv.
RIGHT HAND |  LEFT HAND
44820-1 EXTENSION - LUGGAGE COMPARTMENT DOOR OPENING UPPER REINFORCEMENT
163 ;A(except 1) ‘ " C3AZ 6244820-A |C3AZ 6244820-A 2
84 | Alexcept 71.76) \ | C4AZ 6244820-A  |C4AZ 6244820-A 2
' 62/63 | B(except 71) j '~ C20B 6244820-A i C20B 6244820-A 2
64 | Bexcept 71) | | C40Z 6244820-A IC40Z 6244821-A 1
44822-3 REINFORCEMENT - LUGGAGE COMPARTMENT DOOR OPENING UPPER CORNER
‘i 64/ ‘8(76) ‘: | C4SZ 17644822-B  -C4SZ 7644823-B 1
‘ » \ :
44890-1 BAR - LUGGAGE COMPARTMENT DOOR OR LIFT GATE HINGE TORSION
- A -
[60 [ A(except 59, 71) 36" long-Identified with COAB 6444890-A  |COAD 6444801-A 1
' splash of yellow paint ; ‘
161 [A(except 59,71) “Identlnedthh splashof CTAB 62448390-B CTAB 6244891-B 1
' i yellow paint :
61 A9, 71) Refer to Group 43012-3 |
62 Alexcept T1,76) [ CIMZ 6244890-A iCIMZ 6244891-A 1
63 i A(except T1) Identifiedwithsplashof | C3AZ 5244850-A {C3AZ 624489T-A ; T
| | i yellow paint i | |
64 | A(except 71) [Tdentified with stripe of C4AZ 6244890-A C4A7Z 6244891-A 1

yellow paint

l | \




120 secrion 440 FORD CAR PARTS

NROSER | YEAR BODY TYPE DESCRIPTION e HPAANR; N?JMBELREFT AN ary.
1 |
44890-1 BAR - LUGGAGE COMPARTMENT DOOR or LIFT GATE HINGE TORSION - continued
- B -
[62/63 | Bexcept 71) [ | C2YY 6244890-A |C2YY 6244891-A !
64/ | B(except 71) "Tdentified with stripe of C40Z 6244800-A  C4A0Z 6244891-A 1
'\ ' yellow paint i |
163, [ B(7) [Tdentified with splashof C30Z 7144890-A~ C30Z 7144891-A 1
yellow paint ; :
-8 -
161/ | S(63A) [Tdentifiedwithsplashof | C1SB 6344800-A  [CISB 6344891-A T 1
i : | yellow paint i 1 i
- X -
80/62 [X(58A, 54) [ 41 Tong-Identified with | CODB 6444850-B  |CODB 6444831-B 1
62 X(62C) E splash of yellow paint ‘ i 1
83 |X(54,62,63) i ‘ (1
(63 | X(16) [Tdentilied with splash of C3DZ T644890-A  [C3DZ 7644891-A 1
i ‘ | yellow paint \ \ |
t i [.239/.234" Nut (spring) *380264-52 1 1
' '"1/8" Pin (self-locking) 358883-S7-8(NN128) 1
|64/ ]X(54,62,863,76) [Tdentified with stripe of C4DZ 6244830-A  |C4DZ 6244891-A !
! | | yellow paint |
l \ :
45028 ANTI-RATTLER - LUGGAGE COMPARTMENT and TAIL GATE TORSION BAR
160/62 | A, X(584, 64) | Cut from A9A 17543-C | [
l'62 X(62C) ‘ ‘
163/ |A(71), B(T1) 1 g
% 62/ |B(except 71) Cut from A9A 17543-C | |
163/ | A(except T1), X(54, 62, 63, 76) | x
¥ . | i
481A00-1 TROUGH ASSY. - LUGGAGE COMPARTMINT DOOR OPENING - LOWER CORNER num
161/62 S Refer to Groups 451A02-3 ; !
| 1 or 45118-9 | ; \
451A02-3 TROUGH - LUGGAGE COMPARTMENT DOOR OPENING - LOWER CORNER DRAIN REAR
162/63 | B "From 11561 |Used w/C1SZ 6345118-A | CISZ 63451A02-A | 1
i | Used w/C15SZ 8345119-A C15Z 63451A03-A | 1
ZRE \ C4SZ ©€3451A02-A |C4SZ 63451A03-A . 1
#3TA04-5 REINFORCEMENT - LUGGAGE COMPARTMENT DOOR OPENING - DRAIN TROUGH
[63  |A(except 71) [ [ C3AZ 62451A04-A (C3AZ 62451A05-A | 1
|64/ |s 1 | C45Z 63451A04-A C4S5Z 63451A05-A | 1
l | | | | i
48104-7 PANEL - TOWIRBACK FINISH
T60 | A(54A,62A,63A,75A,T6B) | Includes attaching parts COAB 6245106-C  |COAB 6245107-C 1
| I No.8-18 x .38  Cross 376378-5101(UUST) | 376378-8101(UUIT) 6
| | | recesstrussheadscrew | |
[ ] | J | |
45118-9 TROUGH - LUGGAGE COMPARTMENT DOOR OPENING - LOWER CORNER DRAIN
- A -
161 Alexcept 59, 71) | CIAB 6245118-A CIAB 6245119-A 1
|62 Alexcept 71) | C2AB 6245118-A  |C2AB 6245119-A 1
(84 |A(except T1) ] | C4AZ 6245118-A  |CAAZ 6245119-A 1
- B -
[84  |B(except 71) ] [ C40Z 6245118-A  |C40Z B6245119-A 1
.8 -
[61/62]8 |Referto Group451A00-1 » ‘
162/63 ]S "From 121561 | Usedw/C1SZ 63451A02-A] CISZ 6345118-A" | 1
| Used w/C15Z 63451A03-4| €15z 6345119-A | 1
- X -
60/62 | X(58A, 64) [ CODB 6445118-C  |CODB 6445119-C 1
62 X(62C) | | Pl
63 X(54, 62, 63, 76) [ | \ 1
|64/ [X(54, 62,68, 76) | | CiDZ 6245118-A |C4DZ 6245119-A 1
45120-1 TROUGH - LUGGAGE COMPARTMENT DOOR OPENING - FRONT CORNER DRAIN
62 Alexcept 71) | | C2AB 6245120-A  |C2AB 6245120-A p)
64 S(786) ! | C4SZ 7645120-C  [C4SZ 17645121-D 1
45212-3 MOULDING - LOWER BACK FINISH PANEL
60 S 1 [ D85S 6345212-A | B8S 6345213-A 1
l | \ I
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SECTION 440
GROUP ‘ | BER s
NUMBER YEAR‘ BODY TYPE } DESCRIPTION ’ PART NUMBE 1 QTY.
45523 SUPPORT LUGGAGE COMPARTMENT LINING BOARD REAR
T61/63 5 | [CISB 6345528-A | 2
B4, | S I |C4S7 6345528-A | 2
45806 PANELASSY.- SPARE TIRE WELL - Palnt to Match —
| 61/64] A(59,71) | Refer to Group 47007 , ]
45836 CHAIN ASSY. - SPARE TIRE WELL PANEL CHECK
61 1A(59 1) ! lClAB 5945836-A 1
| 62/64 | A(T1) 1 ‘ 1
| I | No. 14 x5/8" Slotted pan head self -tapping screw | 31478-S7(U350) 1
45842-3 ARMASSY. - SPARE WHEEL WELL FI.OOR PIVOT
60,61 A(59C, 59E, T1) "R H.-Paint to match 'COAB 5045842-AP | I
62/64 | A(T1) | [ | 1
| i jL.H. COAB 5945843-AP | 1
i ‘ [1/4"-30 x . 63" Flat head screw & washer assy. | 354831-87(BBI115) | 4
| ’ |
NUMBER| YEAR BODY TYPE DESCRIPTION | PART NUWBER ary.
| __RIGHT HAND | _LEFT HAND
46418-9 SEAL - PACKAGE TRAY BALANCE LINK OPENING
[ 61/63 [A(T6) ] RefertoGroup 465A10 J | [
|
\ ‘ 1 ! |
46420 RETAINER - PACKAGETRAY BALANCE LINK OPENING SEAL
[61/63 |S(76) | Refer to Group 465A08 | | ’{
| i i |
i ! | !
465A00-1 MOULDING - PACKAGE TRAY FINISH - INTERMEDIATE - INCLUDES ATTACHING PARTS
| 64/ S ! [ C4SZ 63465A00-A |C4SZ 63465A01-A 1
l | \
465A04-5 MOULDING - PACKAGE TRAY FINISH - END - INCLUDES ATTACHING PARTS
| 64/ S | | C4SZ 63465A04-A [C4SZ 63465A05-A [ 1
| | l | |
ROUER | YEAR BODY TYPE DESCRIPTION PART NUMBER ary.
46506 PANELASSY.- PACKAGE TRAY o
[63 | A(54, 62,654, T54) ! [C3AZ 6246506-A | |1
| 64 \ A(54, 62) } [C4AZ 6246506-A 1
64 A(57) | IC4AZ 5746506-A 1
(63764 | A(G3) : [C3AZ 6346506-B 1
-
| 62/ | B(54,62) } [C20Z 6246506-A | 1
163/ | B(65) i [C30Z 6546506-A | 1
- S -
1 61/63  5(63) |CISZ" 6346506-A | 1
[ 61/63[5(63) | Refer to Group 46668 for trim panels | |
] 61/63 |S(76) | Paint to match-Includes tacking strip [C18Z 7646506-A [ 1
l‘ ‘\ | 5/16"-18 x 1 3/8" Hex. head bolt {ﬁ304739»s | 6
| | 5/16"" Lockwasher i 34806-57(X64) [ 6
| \ 1 5/16" Flat washer | 44722-S8(X19) \ 6
| 1 {5/16"-18 Nut [sauare) 34130-88(M149) | 6
h 1/4"-14 x 1/2" Cross recess oval head screw *52416-515 4
| | | 1/47-14 Nut (spring) . 373532-S2(MM256C) | 4
| | « No.10-16 x 1,/2" Cross recess oval head screw | 52345-S6(U302C) 4
764, | 5(63) 1 C4SZ 6346506-A 1
|64 | 8(76) | Paint to match-Includes tacking strip |C4SZ T646506-A 1
X -
|63 | X(83) "'Before 6,10/63" | |[C3DZ 6346506-A I 1
62 X(62C) | C2DZ 6246506-A 1
63/ | X(54, 62) | 1
[63/ |X(63) “From 6/10/63" | C3DZ 6346506-B | 1
465A08-9 RETAINER - PACKAGE TRAY IALANCE LINK OPENING SEAL
[64/ . 5(76) C4SZ 76465A08-A 1
\‘ ‘ ‘L.H. C4SZ 76465A09-A 1
[ | { No. 8-18 x 3/8" Cross recess pan head screw | 52720-S8(U380) [ 10
\

46510 PANEL - PACKAGE TRAY

80/

X(6%)

I
|
!

CODB 6646510-A
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oot | YEAR BODY TYPE [ DESCRIPTION | PART NUMBER Qry.
465A10-1  SEAL - PACKAGE TRAY BALANCE LINK OPENING
(63 18(76) | 'Light Beige 'CISZ  7T6465A10-A | 2
| ; Red - C33Z 76465AT0-B | 3
| { Medium Gold ) [C35Z 7T6465A10-C | 2
| Medium Rose Beige IC38Z 176465A10-D 2
N Y VAR L T T “R.H. -Black o T €487 16465A10-AAB 1
‘ IL.H. IC4SZ  76465A11-AAB| 1
46514-5 PANEL - PACKAGE TRAY - END
- 164/ S(63) R.H. T "'C4SZ 6346514-A !
f 'L.H. lcasz  6346515-A | 1
46530-1  MOULDING ASSY.- PACKAGETRAY ON BODY - REAR
[63  A(63) "Before 6,/10,/63" j R H. -Paint {6 match [C3AZ 6346530-A 1
| | IL.H. IC3AZ 6346531-A P
| ! i No.8-15 x 1" Cross recess oval head screw ; 52376-S13(U296) | 9
T 6364  A(63) "From 6,/10/63" | R.H. - Paint to match 'C3AZ 6346530-B | 1
: f L.H. IC3AZ 6346531-B |1
[83/64 ‘ A(54, 62, 63) | No. 8-15 x 5/8" Cross recess oval head screw | 53027-S13(U278) [ 2
| No.8-15 x 1 1/4" Crossrecess oval head screw | 53066-513(U284) 6
64 | A(54) [R.H. ~Paint to match |C4AZ 5446530-A I
i : (L. H. IC4AZ 5446531-A L1
64 | A(54,62) [ Center -Paint to match IC4AZ  6246530-B 1
64 A(62) R.H. -Paint to match IC4AZ 6246530-A Lo
] iL.H, IC4AZ 6246531-A !
184/ 8 l Center-Includes - attaching parts [C4SZ  6346530-A [ 1
B T side - 'C452  7646530- A L2
| i w ‘ ;
46552 RETAINER - PACKAGE TRAY ONBODY - OUTER MOULDING
164/ I8 I Finish end moulding .C45Z 6346552-A R
46593 COUPLING - PACKAGE TRAY LIFT ASSY. TG MOTOR
]60/ "S(76) ‘ I BAD 5146593-A [ 1
PART NUMBER
NGURA%JEPR YEAR BODY TYPE DESCRIPTION RTEHT HAND ‘ CEFT HAND Qry.
46608-9 BRACKET - PACKAGE TRAY STRAINER TO WHEELHOUSE
64  |A(54, 62) i | C4AZ 6246608-A |CAAZ 6246600-A [ 1
64 |A(5T) ] C34AZ 5746608-A |C4AZ 5746609-A 1
63/64 |A(63) ! C3AZ 6346608-A  |CJAZ 6346609-A 1
63/64 |A(76) ; C3AZ 7646608-A  |C3AZ T646609-A 1
46610-1 STRAINER - PACKAGE TRAY 7O FLOOR
A -
63 A(63) "Before 4,24 /63" C3AZ 6346610-A [C3AZ 6346611-A 1
63 A(76) C3AZ '7646610-A C3AZ 1T646611-A 1
63 A(63) “From 4,24,/63" C4AZ 6346610-A CiAZ 6346611-A 1
64 A(except 71,786) 1
84 A(76) [ C4AZ 7T646610-A  |[CAAZ 7646611-A !
- B -
62/ |B(54,62) [ C20Z 6246610-A  [C20Z 6246611-A 1
63/ | B(65) | C30Z 6546610-A C30Z 6546611-A 1
-8 .
[61/63 |S ; CISZ 6346610-A [C1SZ 6346611-A 1
[ 64/ [5(63) ; C4SZ 6346610-A  |C45Z 6346611-A 1
- X -
[60/62 | X(58A, 64) [ CODB 6446610-A |CODB G6446611-A 1
| 62 X(62C) 1
63/ |X(54,62) 1
83/ [X(63) C3DZ 6346610-A  [C3DZ 6346611-A 1
763/ |X(76) C3DZ 17646610-A  |C3DZ 7646610-A 1
46632-3  BRACKET - PACKAGE TRAY STRAINER TO INNER ROOF RAIL
63 X(63) "Belfore 6,/10/63 C3DZ 6346632-A  [C3DZ 6346633-A 1
63/ |X(63) "From 6/10/63" C3DZ 6346632-B  |C3DZ 6346633-B 1
46640-1 SEAL ASSY, - PACKAGE TRAY - SIDE
64/ | S(16) | | C4SZ 17646640-A  C4SZ 7646641-A [ 1
46652-3 PLATE - PACKAGE TRAY END
64, [S(63) C45Z 6346652-A  |CASZ 6346653-A 1
l
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FORD CAR PARTS BODY
SECTION 440
N%Rl\?ggril YEAR\ BODY TYPE DESCRIPTION PART NUMBER QTYy.
46654 PLATE - PACKAGE TRAY CENTER
[ 64/ | s(63) ' [C4S7 6346654-A | 1
46668 PANEL ASSY. - PACKAGE TRAY TRIM Also Refer to Soft Trim Section 46656
| 63 | A(63C) | Paint to match IC3AZ 6346668-A | 1 __
|64/ | A,S "| Refer to Soft Trim Section Group 46668 ! |
[ 61 | S(63A) | Medium Beige *[CI1SB 6346668-A04 | 1
162 | 5(63) | Tight Beige C2SZ 6346668-AAF | 1
\61 63 {8(63) [ Black-Cut for speaker when required |C1SB 6346668-A05 | 1
: | [ Red-Without speaker hole [CISB 6346668-A10 1
[Red-With speaker hole [C3SZ 6346668-G 1
| 62 /6315(63) | Medium Turquoise -Without speaker hole CI8Z 6346668-AAD | 1
| | [ Medium Turquoise Metallic-With speaker hole [C3SZ 6346668-B 1
| | Medium Silver Blue -Without speaker hole C2S7Z 6346668-ACA | 1
! ! [ Medium Silver Blue Metallic-With speaker hole (C3SZ 6346668-E [ 1
i ; (Medmm Blue-Cut for speaker when required {C2SZ 6346668-BAB | 1
l ! TLight Beige Metallic-Cut for speaker when req'd. |[C3SZ 6346668-K [ 1
| “ { Medium Rose Beige-Without speaker hole IC3SZ 6346668-N !
| “ ! Medium Rose Beige Metallic -With speaker hole |C3SZ 6346668-J 1
| [ Medium Chestnut Metallic-Without speaker hole |C3SZ 6346668-L 1
‘ [ Medium Chestnut Metallic-With speaker hole C3SZ 6346668-F 1
i i Medium Gold Metallic-Without speaker hole XC3SZ 6346668-M ; 1
; | [Gold-With speaker hole IC35z 6346668-H | 1
! | [ White Pearl-Without speaker hole |C3SZ 6346668-P 1
i i | No. 10x5/8" Hex. head self-tapping screw | 42014-58{U240) ! 5
46679 BUMPER ASSY. - PACKAGE TRAY TO LUGGAGE COMPARTMENT DOOR B
64/ | S(76) R.H. [C4SZ ~ 7646679-B 1
| | IL.H. IC4SZ  1646679-A !
46740  WEATHERSTRIP ASSY. - pACKAGE TRAY PANEL
764/ | S(76) [C487 7646740-C [ 2
! \ I No.6-20 x 1/4" Cross recess bindinghead screw | 52533-S(U226) E]
#6752 MOTOR AND BRACKET ASSY. - UPPER BACK PANEL LIFY
760 | S(164A) 1 BAK 6846752-A 1
1 '\ | ‘ .
46752-3 SUPPORT - PACKAGE TRAY REAR MOULDING
64 [ A(54,62) }R.H. ’ 'C4AZ 6246752-A 1
| ? {L.H. _ lcaaz 6246753-a L1
1 | | Clip (moulding) | 352230-S8(GG135) ' 2
46802 SUPPORT - PACKAGE TRAY TRIM PANEL
184 TA(57C) i - ) o [C4AZ 5746802-A !
1‘164 TA(63C) ! - 'C4AZ 6346802-A .l‘ 1
| ! i
oROOre | YEAR BODY TYPE DESCRIPTION i STCHT HPAA'TJ NrMBELREFT TAND Qry.
46838-9 STRAINER -REAR SEAT BACK SUPPORT TO WHEELHOUSE
164/ |s(76) C4SZ 17646838-A  |C4SZ 7646839-A '] 1
l
46840-1 STRAINER - REAR SEAT BACK SUPPORT TO BELT RAIL
64/ |S(16) C4SZ 17646840-A | C4SZ 17646841-A 1
\
46842-3 BRACKET - REAR SEAT BACK STRAINER TO FLOOR
[64/ :s(16) [ C4SZ 7646842-A  |C4SZ 17646843-A | 1
I | 1 i i
46858 RETAINER ASSY. - PACKAGE TRAY FINISH MOULDING
64/ IS C4SZ 6346858-A  |C45Z 6346858-A 10ori2
No. 8 Lockwasher 34938-58(X85) 34938-58(X85) 10or12
| (external tooth) | |
| No. 8-32 Hex, nut [ 34052-57(M155) | 34052-ST(M155) | 10ori2
6515-5 PANEL ASSY.- PACKAGE TRAY END - FRONT
(64, 15(63) i | C4SZ 6346018-A  |C4SZ 6346910-A 1
{64/ |5(76) | | C45Z 7646918-A  |C4SZ 7646919-A | 1
1 64 'S No.10-12 x 1/2" Cross 52727-88(U382) 52727-S8(U382) [ 4
| ‘ recess pan head screw \ l
'64 18(63) No.8-15 x 1" Cross 52376-513(U296) 52376-513(U296) \ 2
| recess oval head screw | g
‘64 45(76) No. 8-18 x. 38" Cross 376378-S101(UU9T) | 376378-S101(UU9IT) | 2
recess truss head screw | |
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SECTION 440
NGURh%JEPR‘! YEAR]\ BODY TYPE “ DESCRIPTION l PART NUMBER ary.
47007  MOULDING - TAIL GATE OUTSIDE CENTER
60 | A(S9C,E,T1) TIncludes attaching parts "COAB 5947002-A T
| ; "Retainer [COAZ 6442527-B 6
| ! No. 10-24 Nut & washer '7353011-S100(MM191E), 6
47004 MOULDING-TAIL GATE OUTSIDE LOWER
. 60 A(T1G) Includes attaching parts ICOAB 7147004-C !
Retainer COAZ 6442527-B 6
“No. 10 External tooth lockwasher 345903-S8(X96) .6
' No. 10-24 Hex. nut | 34053-S8{M156) I 6
47007 PANEL ASSY.- SPARE VIRE WELL - LESS COVER
. 60 A(59C, 59E, 71) Refer to Group 45806 1
[61 [ A(59C, E, 71) TPaint to match |[C2AZ 7147007-A T 1
| 62/64 1 A(T1) 1 i | ¢
i | [5/16"-18 x .83" Screw (wing) " 359615-S8(BB833) | 1
! | I7/271.D. x 57/64" O.D. x 9/64" thick Washer- | 354953-§(XX178C) 1
' ‘ i (rubber) | |
i 1 | '5,16"-18 Nut {caged) [ 356833-82(MM2064) | 1
162/64] A(T1) | For cover refer to Group 47022 in Soft Trim Sectiond |
AT0V7  ANTI-RATTLER ASSY. - SPARE TIRE WELL COVER PANEL
|61 | A{59,71) "From 5/15/61" I [CIAB 594701T-A T2
62/64 . A(TY) ; | |2
|63/64 | B(71) | | i 1
' ! No, 8-15 x 1/2" Cross recess pan head screw I 52726-S13(U381) I4
470320 EXTENSION ASSY. - SPARE WHEEL WELL PANEL - LOWER
i 63/64 \. B(T1) [ [C30Z 17147020-A [ 1
? l |
W‘-qu:u WELL PANEL
!60 A(59 71) Vinyl-Specify color-Blue, Green, Brown or Red COAZ 7147022-A [ 1
1 | T
| |
mmTIn WELL SIDE - mnn
163/ IB(T1) C30Z 17147028-A 1
'64/ 1X(59,71, 78) gR.H. jC4DZ 5947028-A 1
160/63 \ X(59,71,78) [RTH. CODB 5947028-B T
160/ { X(59, 66,71, 78) i L. H. -Refer to group 27859
27030 PANEL - SPARE WHEEL WELL SIDE - LOWER REAR
160/63 ] X(59,71,78) "Use on units with 6,50 or 7,00 x 13 tires .CODZ 5947030-B |1
64 | X(59,71,78) Use on units with 6.50 x 13 tires |CaDZ 5947030-A I
164/ 1X(59,71,78) | Use on units with 7.00 x 14 tires |C4DZ 5947030-B |1
160/ | X(59,71,78) | Plug (button)-1 1/2" diameter hole [ 352285-S(PP5) [ 1
\ | i \ l
- -
160/ ls X(59,71,18) | ]tc4Dz 5947032-A x\ 1
i i i
47042 COVER ASSY. - SPARE WHEEL WELL - Also refer to Soft Trim Sections
163/ | B(T1) [ Paint to match [C30Z 7147042-A !
| | Clip [CODB  5947154-B i
| | 'No.8 x 3/8" Cross recess pan head screw | 52720-S8(U380) 2
47105 BRACKET ASSY. - SPARE WHEEL HOLD DOWN
[ 60/621 X(58A, 64) ‘ [CODB  6447105-A 1
62 \xwzc) ! ‘\ 1
|l 63 X(54, 62, 63) | \ 1
763 | X(76) \ ” [C3DZ__7647105-A | 1
47114 ROD - SPARE WHEEL MOUNTING - Also refer to Group 1448 in Chassis Section
\ 60/ ; X(66) [CODB_6647114-A | 1
i 1716" Pin (self-locking) | 352358-S(NN127) [ 1
mﬁmﬂm LOWER REAR
163 X(59,71,18) R.H [C3DZ 5947120-A 1
64/ | X(59,71,78) R. o |IC4DZ~ 5947120-A 1
| | |
47126 RETAINER - SPARE WHEEL WELL FLOOR WING SCREW
60 A(59C,71) i !ICOAB 5947126-A |! 1
#7154 CLIP - SPART WHEEL WELL COVER PANEL
760/ | X(59,71,78) \ ,CODB ™ 5047154-B° [ 1
|63/ |B(T \ [ 1

[ No.,8 x 3/8" Cross recess pan head screw

=T

T 52720-58(U380)

|
| l 1
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FORD CAR PARTS BODY
SECTION 500
RO YEAR | BODY TYPE 5 DESCRIPTION PART NUMBER ary.
50024 RETAINER - ROOF OUTSIDE FRONT MOULDING
760/61] A(63A) ICOAB 6350024-B T 16
60 A(59C,T1) | : | 20
1 60 A(59C, T1) | Tail gate moulding [ | 2
- f * '
50044 MOULDING - ROOF OUTSIDE - REAR CENTER - Also Refer to Group 517A02
163/64 | A(63) | Used with vinyl covered roof-Includes attaching |C3AZ 6350044-A [ 1
| . parts |
| | Retainer [C20Z 6242527-A [ 9
i : i No.10-24 Nut & washer assy. [353911-8100(MM191E}] ©
50108 FASTENER ASSY.-BODY OUTSIDE FINISH RAIL
| 60 A(T1G) ; Front fender |BQAB 7150108-E 6
| 60 A(T1G) Front door ; 12
60 | A(T1G) | Rear door i 16
160 | A(T1G) Quarter 1 | 16
60 A(71G) “Front fender [PBOM 7750108-A I8
164 S ' Door power window regulator motor support bracket‘ |2
61 A(71G, J) Also refer to Group 290B32 I ]
61 " A(T1G, J) ' Tail gate '‘BOAB 7150108-A : 4
163 | A(T1A,E) Front fender | |10
63 [A | Door power window regulator motor support bracket I 2o0r4
64 A | Front fender | 20r4
62 A(71A, E) "Quarter-tail light moulding [B9AB 7150108-B [ 186
63 B(71E,G) Tail gate | 5
i63  B(71E,G) Front fender [BOAB 17150108-C 14
les | BIT1E,G) | Front door | 14
63 B(71E,G) i Rear door : 12
163 B(71E,G) | Quarter | 20
T i !
50108 FASTENER ASSY. - DOOR POWER-LIFT WINDOW REGULATOR BRACKET
[63 A [ Front door [B9AB 7150108-C¢ | 2
163 . A(54,71,75) | Rear door | | 2
i ‘ ' [ !
501A14 PLATE ASSY.- TONNEAU COVER ADJUSTMENT
62,63 S (76B) ) [C2SZ 76501A14-A T 1
T Te4 §(76) s IC4SZ  76501A14-A I[ 1
|
501A28-31 BRACKET - FOLDING TOP MAIN PIVOT SUPPORT TO WHEELHOUSE
63 X(76) R.H, -Inner C3DZ 16501A28-A | 1
! | L, H. -Inner C3DZ 176501A29-A | 1
} 63 X(16) R, H, -Outer C3DZ 76501A30-A | 1
: | | L, H, -Outer |C3DZ 76501A31-A | 1
\ 64,/ X(76) R.H.-Outer C4DZ T76501A30-A { 1
i |L.H.-Outer C4DZ 76501A31-A 1
501A34 COVERASSY. - TONNEAU _ LESS HEAD RESTS - Note 2
[ 62/63 S(76B) Paint to match C25Z 176501A34-C T 1
(64 15(76) > C4SZ 76501A34-A 1
162/64 'S | Retainer C25Z 176501A36-A 2
: 5/16''-18 Nut (spring)-push-on type | 353766-S(MM269) 2
5/16''-18 Nut-rivet type | 374301-S37 (MM120C) 2
I Loop (footman) -on console |C28Z 7654810-A 1
‘ No. 10-32 x 3/4"" Cross recess oval head i #50419-S13 2
| i \ machine screw ’
! ; | No. 10 Lockwasher | 34803-57(X60) [ 2
i : I'No. 10-32 Hex. nut [ 34079-S7(M163) [ 2
i 1 ! 5 !
50136-7 EXTENSION - FOLDING TOP BALANCE LINK TO BASE
164/ [5(76) "R. H. -Paint to match IC45Z 7650136-B | 1
| |L.H. C4SZ 7650137-B L
160/  s(76) 7/16" x 1. 32" Pin | 370653 -58 (NN35) | 2
g | !.45”1. D. x.757 0. D. Flat washer | 356214-SB(XX162) | 2
‘ i [ -45"1.D.x.7570. D. Spring washer [ 356383-87(Xx362) | 2
| | \ 1/16™ Pin (self-locking) 2

[ 352358-S(NN127) |
‘ [

NOTE 2 - Refer to Group b01AD02-3 in Soft Tr1m Sections
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BODY (/] CAR PARTS
SECTION 500 F RD R R
GROUP r
NUMBER YEAR BODY TYPE DESCRIPTION PART NUMBER [ QTy.
501A36 RETAINER - TONNEAU COVER TO BODY - REAR
- 62/63 “s(7emy T T IC28Z 76501A36-A | 2
64 S(76) . 'C4SZ 76501A36-A | 2
T 6264 ) T 5/16"-18 Nut (spring)-push-on type 353766-S(MM269) 2
5/16''-18 Nut-rivet type 374301-S37(MM120C)] 2

30140-1 BASE ASSY.-FOLDING TOP MAINPIVOT SUPPORT

61,  S(16)

Refer to Group 506A44-5

!

501A50

MOULDING - TONNEAU COVER - SIDE

64 5(76) " Includes attaching parts C4SZ 76501A50-A 4
50153 PLATE-FOLDING TOP NO.1BOW SCUFF
7 el s(1e)” o "~ Refer to Group 514A32-3 T
501A54 MOULDING - TONNEAU COVER - FRONT CORNER
’ 64 S(176) S T e " C4SZ 76501A54-A 4
50156 RETAINER - FOLDING TOP BOW LISTING
63764 A(76) 44" Tong [C3AZ 7650156-A 2
e4/  s(18) 735" long IC4SZ 7550156-A 2
- 63,  X(16) 738" Tong [C3DZ 7650156-A [ 2
501A60-1 MOULDING - TONNEAU COVER - FRONT - INNER
64 S("16) R.H. -Includes attaching parfs IC4SZ 76501A60-A ; 1
L.H. iC45Z 176501A61-A | 1
501A62-3 MOULDING - TONNEAU COVER - FRONT - OUTER
- e ) 7 RUH. -Includes attaching parts IC4SZ  76501A62-A4 | 1
'L.H. lc4sz  76501463-A | 1
301A64  MOULDING - TONNEAU COVER - REAR
Y S(76) Includes attaching parts 'C4SZ 76501A64-A | o
501A68  RETAINER - TONNEAU COVER FRONT MOULDING
64 5(76) 'C4SZ 176501A68-A | 12
501A70 RETAINER - TONNEAU COVER FRONT MOULDING - END
_ 64 'S(76) ’ IC48Z 176501A70-A | 6
- PANEL ASSY. . ROOF - Less Silencer and Ornamentation Holes
- A -
61 A(54A,624A, 654, T54) *COAB 6250202-B L1
T 82/63 A(54.62,65,75) - |[C3AZ 6250202-A 1
- 64  A(54,62) T T T . " [C4AZ 6250202-A [ 1
"63,/64 A(63) [C3AZ 6350202-A [ 1
"62/64 A(T1) "IC2AZ T T150202-A S|
T T Tee T ATy T ) " C4AZ 5750202-A 1
- 82/63 DB(54,62) ) ‘C20B 6250203-A 1
GE B(71) [C30Z 17150202-A [ 1
63/ B(65) "~ IC30Z 6550202-A | 1
T 'ea;, B(54,62) T - " C40Z 6250202-A 1
I Y VA T 5 . - iIC30Z 7150202-B [ 1
T s1/83 5(69) : - |C1SB_ 6350202-B ,FAL
64,/ S(63) Ic4Sz  6350202-B 1
- X -
60, X{(59, 71, 78) 'CODB 5950202-B !
60,/ X(66) : [CODB 6650202-A I 1
62 X(62C) [C2DZ 6250200-A 1
63/  X(54,62) i | 1
763/ | X(63) | [C3DZ 6350202-A [ 1

50202

KIT - STARLINER ROOF

[62 | A(62, 65,76) I'Kit - Service Details | * [ 1
Consists of
1-C1AB 6329002-AP Moulding-qtr, window garnish-R,H, 1-COAB 6351187-B Rail-front side-L. H.
1-C1AB 6329003-AP Moulding-qtr, window garnish-L,H, 1-COAB 6351222-B Weatherstrip-side rail-R, H,
1-COAB 6329920-A  Weatherstrip-qtr. window-R, H, 1-COAB 6351223-B Weatherstrip-side rail-L, H,
1-COAB 6329921-A  Weatherstrip-qtr, window-L, H, 1-C1AB 63513A16-A Rail-rear side outer-R, H.
1-C1AB 5340310-A Panel-upper back 1-C1AB 63513A17-A Rail-rear side outer-L. H.
1-C1AB 6342084-B  Weatherstrip-back window 1-C1AB 63513A42-A Rail-rear side inner-R. H.
1-C1AB 6342220-A Frame-back window 1-C1AB 63513A43-A Rail-rear side inner-L, H,

1-C1AB 6342478-A
1-C1AB 6342479-A
1-COAB 6350202-B
1-COAB 6351186-B

Moulding -back window-R, H,
Moulding -back window-L, H,
Panel-roof

Rail-front side-R, H,

1-COAB 6351700-D
1-COAB 6351701-D
1-COAB 7651325-A
1-COAB 76530:38-AP

Moulding-drip-R. H,
Moulding -drip-L, H.
Weatherstrip-header
Header asgy.




FORD CAR PARTS BODY na7?
SECTION 500
GROUP.
NUMBER‘ YEAR BODY TYPE DESCRIPTION PART NUMBER QTY.
5032C10  GUIDE ASSY. - SLIDING ROOF PANEL
160 ' S(63A) COSB_ 63502C10-B 4
| | '\ ‘ f
502C12  WIEATHERSTRIP - SLIDING ROOF PANEL - REAR
60 | S(63A) - 71" x 42, 68" long-black rubber 'COSB 63502C12-B 1
\ 1 ‘; !
850217 REINFORCEMENT ASSY. - ROOF PAN!I. REAR
62/841 A(T1) CZAB TI50217-A !
63/ | B(71) : [C30Z 7150217-A I 1
61,631 S(63) [ 'C18Z 6350217-A o
50222 REINFORCEMENT ASSY.-ROOF PANEL - FRONT
[ 62/64] A(T1) [C2AZ 7150222-A 1
164/ T18(63) 1 'C4SZ  6350222-A I 2
| | | |
50244 REINFORCEMENT ASSY. - ROOF PANEL - CENTER - Also Refer to Group 50290
- A -
180/64 | A(54, 57, 58, 62 64, 65, 75) 1 (IC3AZ 6250244-A !
[60/61 | A(63) ] *[COAB 6350244-B 1
[63/64 | A(B3) f |[C3AZ 6350244-A 1
1 62/64 | A(TI) i [C2AB 7150244-A 1
e X -
T84/ X(63) [C3DZ 6350244-A T
302848-9 LIFTER ASSY. - SLIDING ROOF PANEL
[60 | S(634) [R.H. ICOSB  63502B48-A |
1 | { L.H, ICOSB  63502B49-A |
| [No.10-24 x 21/32" Bolt (square neck) 371100-S8(BB705) |
FO3C50-1 WEATHERSTRIP - SLIDING ROOF PANEL - FRONT and INTERMEDIATE
| 60 1 S(63A) " Front-.T71" x 72. 98" long-felt covered ,COSB 63502C50-A 1
| No.6 x 1/2" Cross recess pan head screw | 51763-58(U362) L2
E 60 i S(63A) . Intermediate-. 39" x 46. 22" long-felt covered COSB 63502C51~-A 1
| i [No.6 x 3/8" Cross recess flat head screw 52005-8513(0U196) )

T
i

502834 RAMP _SLIDING ROOF PANEL LIFTER

le0 | S(634) C0SB_ 63502B54-A 2
| | | No,8-32 x 5/16" Socket head set screw | 358544-S8(UU28C) | 2
50263 umroncm:m ROOF PANEL - FRONT
1 6%/ \ B({T1) 'C30Z 7150263-A 1
| 61 I X(58A,64) "From 12/15/60"" |  Refer to Group 50290 i
|62/ \X(except66 76) | ‘
80274-5 ORNAMENT - ROOF SIDE INNER
[ 61 \| A(63A), 5(63A) | Refer fo Group 517A00-1 | ‘\
f [
802C76 SEAL - SLIDING ROOF PANEL - REAR
[ 80 1 §(634) 1/2" x 41, 88" long-sponge rubber {COSB  63502C76-A 1
| ‘. 3 ‘
30282-3 IXTINSION - ROOF PANEL TO BACK WINDOW FRAME - SIDE
164, 185(63) 'R.H. 'C4SZ 6350282-A T
| |L.H. C4SZ  6350283-A !
63/ | X(63) [ R.H. IC3DZ 6350282-A | 1
‘; ‘L.H. C3DZ 6350283-A C1
50286-7 ORNAMENT - ROOF OUTSIDE SIDE
60 "\ 5(63) " Includes attaching parts COSB 6350286-A 35
| | ['3/16"" Nut (self threading) | 373503-S7-8(MM2854) ¢
161 | A(63A) ['R.H. -Includes attaching parts ;*C1AB 6350286-B F
| | IL.H. ICIAB  6350287-B 1
! j . 3/16" Nut (seli-threading) | 373503-S7-8(MM2854) 4
[ 6183 S(63) "Refer to Group 517A20 ] ;
[64/ 15(83) [Refer to Group 517A18 } I
80290 REINFORCEMENT - ROOF PANEL CENTER -Also Refer to Group 50244
62/ 1 B(except 71) [C20B 6250290-A I 1
60/61| X (except 66A) | Also refer to Group 50263 |
83 | X(6) ] "TIDZ BI50290-A |
61, | X(exc.6366,76 " From 12/1580" | Center ICIDB 6450290-A 1
!

61/ X(59,71,78) "From 12/15 60"X Front

T
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BODY
SECTION 500 FGRD c‘k P‘RTS
N%ngg& YEARl BODY TYPE DESCRIPTION ‘ PART NUMBER QTY.
50291 REINFORCEMENT ASSY.- ROOF PANEL - REAR
860, X(59, 71, 78) icobz 5950251-A [ Tor2
] N \ | l
502892 SUPPORT - SLIDING ROOF PANEL FRONT AIR DEFLECTOR
[60 | S(634) ! T|cosa 63502B92-B | 3
? 5 g ’
NGROUE YEAR | BODY TYPE DESCRIPTION | PART NUMBER arv.
| | RIGHT HAND [ LEFT HAND
50316-7 LINK ASSY.- FOLDING TOP CONTROL - Paint to Match
- A -
| 60/62 [A(76) \ [*COAB 7650316-AP [XCOAB 7650317-AP | 1
[ Pin T BBA 7650345-A B6A 7650345-A 2
\ 38" x118" Pin(ovalhd.)|  359236-513(NN12) 359236-S13(NN12) 2
T.45"I.D.x.75°0.D.- |  356383-S7(XX362) ] 356383-37(XX362) 2
| . Spring wave washer
i \ .39"LD, x.754"0.D. |  356403-S8(XX126) \ 356403-S8(XX126) 2
\ Plain washer
| ’ 737327 x 1" Cotter pin 72034 -S(N45) | 72034 -S(N45) 2
[63/64 |A(76) 1 | C3AZ 7650316-A  |C3AZ 17650317-A 1
| 1 .37 x1.39" Clevis pin |  358426-SI13(NN17) | 358426-S13(NN1T) 2
-S .
| 61/63 |S(76) " Refer to Group506A22-3 | i
‘ 64/ 18(76) } | CaSZ 7650316-A  |C4SZ 7650317-A 1
\ "'38"x1,17" Pin(clevis) | %354745-813 [#354745-513 2
{ [.45" 1.D. x .75" O.D. | 356383-S7(XX362) | 356383-S7(XX362) 2
Spring wave washer : |
| _39"1.D. x.745" 0. D, \ 356403 -S8(XX126) 356403-S8(XX126) 2
Flat Washer |
1 , {3/32"x 1" Cotter pin [ 72034-S(N45) 72034-S(N45) 2
| | | | .
- - X -
[63,  |X(76) | C3DZ 7650316-A  |C3DZ 7650317-A 1
| | | ( l |
] g | | |
GROUP
NUMBER! YEAR}i BODY TYPE DESCRIPTION [ PART NUMBER ; QTy.
50345 PIN - FOLDING TOP CONTROL LINK _
1'60/62 | A(76) i | B6A 7650345-A | 6
160/63 ' S(76) "Before 9/4/62" | ? | 8
763 | A(78) "Before 1/18/63" | IC3AZ 7650345-A [ s
183/ i 5(76) "From 9/4/62" {cssz 7650345-A [
163/64 | A(76) "From 1/18/63" i 6
164, | X(76) ‘ \ 4
| \ 1 i
50356-7 LINK ASSY.- FOLDING TOP POWER - LOWER - Paint to Match
[64, 1S(76) R.H. |C4SZ  7650356-A [ 1
! | |L.H. lc4sz  17650357-A !
! ; 77167 x 1. 71" Pin (oval head) | 370588-58(NN33) [ 2
! | |.433/.430" x 2. 095" Pin (oval head) | 357429-S13(NN29) 2
| ‘ 45" 1LD. x.75" O.D. Flat washer I 356214-S8(XX162) 2
| i 745" 1 D. x .75 O.D. Spring wave washer | 356383-87(XX362) 2
!‘ ( | .51" I D. Special spring washer ‘ 356468-513(XX363) 2
‘ | I'T/2" Flat washer | 371703-S(XX179) 2
| i |1/16" Seli-Tocking pin | 352358-82(NN127) 4
l ! f |
50399 PLATE - ROOF SIDE or FRONT FENDER NAME - INCLUDES ATTACHING PARTS
762/ | B(54A,62A) [R.H. -"Fairlane - On roof side iC20Z 6250399-E 1
163 | B(71D) - On front fender i 1
§ } {L.H. ic207 6250399-F | 1
162, | B(54B, 62B) [R.H, -"Fairlane 500" -On roof side |C20Z 6250399-G 1
|63 | B(65,71B) ! On front fender i 1
| } | L. H. |C20Z 6250399-H | 1
164, [B(65B) Sports Coupe’ - On roof side 'C407Z 6550399-A T 2

| 1
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SECTION 500
N%RN?EEPR YEARI; BODY TYPE | DESCRIPTION PART NUMBER ‘ Qry.
50402-3 MOULDING ROOF OUTSIDE BELT - REAR - INCLUDES ATTACHING PARTS
64 A(54A, 54B, 62A, 62B).- R.H. 'C4AZ 6250402-A 1
i | "Before 3/1/64" ‘ ;
@ } iL.H ‘C4AZ 6250403-A | 1
T64 | A(54A, 54B, 62A, 62B)- R.H [C4AZ 6250402-B T
| i "From 3/1/64" |
| ! 'L H. C4AZ 6250403-B_ | 1
50412 BUSHING - FOLDING TOP REAR SIDE RAIL TO POWER CYLINDER
83/ A[16),X(T6) 'Nylon C3AZ 17650412-A ]
164/ 15(76) ‘ |4
50450-1 BRACKET ASSY.- FOLDING TOPBALANCE LINK LOWER PIVOT _
760 §(76A) R. H. * B85 7650450-A Pl
| L. H. * B8S 7T650451-A !
150/64\ A(76) :‘ | B7A '7650450-A I2
64/ | X(76) P2
504353 BUSHING - FOLDING TOP LOWER POWER LINK
T80, | 5(76) [COSB 7650453-A 1] 1
i 1 | ]
= ‘ ;
N%R,%’EPR’ YEAR BODY TYPE DESCRIPTION PART NUMBER ar.
RIGHT HAND | LEFT HAND
50454-5 LINK - FOLDING TOP BALANCE - Paint to Maich -
- A -
63,64 [A(76) 1 [ C3AZ 7T650454-B  |[C3AZ 7650455-B 1
[ [16"x13/16" Pin(ovalhd.]  359225-S13(NN43) | 359225-SI3(NN43) 2
| 18" x 78" Pin(roll) I 352146-5(NN99) 352146-S(NN99) 2
} | .45"1.D. x.75°0.D. |  356214-S8(XX162) | 356214-58(XX162) 2
| Flat washer ‘ \
’ | .45"1.D. x.75"0.D. | 356383-87(XX362) | 356383-57(XX362) 2
\ . Spring wave washer } \
T1/16" Pin (seli-locking) |  352358-S(NN127) | 352358-S(NN127) 2
- s -
847 [5(76) \ C43SZ Ti650454-A  |C4SZ 7650455-A i
‘ l | 716" x 13/16" Pin(ovalhd,]  350225-513(NN43) | 359225-513(NN43) 2
| | I'3/16" x 1" Pin (voll) 357479-515(NN108) | 357479-515(NN108) 2
X -
63/ | X(76) i | C3DZ 17650454-A  |C3DZ 17650455-A 1
TTA6Tx 1,375 overall-Pin|  357427-S13(NN26) | 357427-S13(NN26) 2
| (oval head) | \
[ 7/167°1.D. x3/4"0.D. x | *373262-536 ’*373262-336 4
! .057"thickflat washer |
[45"L.D.x.75°0.D. |  356383-S7(XX362) | 356383-S7(XX362) 6
| Spring wave washer |
'1/16" Pin (self-locking) |  352358-S(NN127) 352358-S(NN127) 2
‘ [ 3/327x 1" Cotter pin [ 72034-S(N45) 72034 -S(N45) 2
i | J \ | |
GROUP T yeag BODY TYPE ‘ DESCRIPTION ‘ PART NUMBER ary.
50471 BUSHING - FOLDING TOP CENTER RAIL
[63 | A(186) [Nylon [C3AZ 7650471-A | 2
63/ | X(76) [ Nylon [C3DZ 7650471-A | 3
64/ [X(76) [Nylon IC4DZ 765047T1-A T 4
30472 BUSHING - FOLDING TOP POWER LINKTO SIDERAIL
60/62| A(78) ‘ *]fCOAB 7650472-A T
I
50473 BUSHING - FOLDING TOPMAIN PIVOT BRACKET |
[60/62 | A(76) y [ B7A  7T650473-A 4
[63/64] A(76), X(76) | Nylon [C3AZ 17650473-A 4or8
[60/63] S(76) [ Side rail | B8S 7650473-B 2
60/ | S(76) | Side rail-rear [COSB_ 7650473-A 8orl0
60/ | 5(76) ,3 Side rail-rear ’i B7A 17650473-A { 2
: 1
50474 BUSHING - FOLDING TOP CONTROL LINK TO SIDE RAIL
50/62 | A(76) [NyTon B7A 7650474-A 12
60/63 | $(76) "Before 9/4/62" | 12
;
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SECTION 500

GROUP ! T
NUMBER YEAR BODY TYPE i DESCRIPTION

| PART NUMBER l Qmv.
50474 BUSHING - FOLDING TOP CONTROL LINK TO SIDE RAIL - confinved
63 A(76) "Before 1/18,/63" . Nylon [C3AZ 7650474-A [ 12
63 ( 6) | | | 10
64 76) | | 4
63/ i 76) "From 9,/4/62'" Nylon [C3SZ 7650474-A 12
63/64 : A(76) "From 1/18/63" i | b1
64/ ' X(76) ‘ | , 8
50478-9 BRACKET - FOLDING TOP nunc: LINK ADJUSTING
1 60/64 A(76) "R.H. *B7A 7650478-A 1
63/ . X(176) | g | 1
L.H. | BTA 7650479-A | 1
50486-7 BUSHING - FOLDING TOP MAIN CONTROL - REAR
63/ A(176). S(76), X(76) \ [C5AZ 7650486-A [ 2
763/  X(16) "Nylon [C3DZ 7650487-A [ 4
50491 SCREW - FOLDING TOP BALANCE LINK ADJUSTING
. 60/64 A(T6) o ' Vertical-2.16"" long | BTA 7650491-A [ 2
83,  X(76) j | | 2
50492 PIN -FOLDING TOP CENTER SIDE RAIL - FRONT
60/62" S(76) -
160/62 ! A(76) } 1 2
63/64. A(76).5(76) T1.56" long [C3AZ 7650492-A [ 2
763 X(76) [ 1.22" long |C3DZ 7650492-A 2
64, TX(76) 1. 38" long 'C4DZ T650492-A )
50508 CLAMP ASSY.-FOLDING TOP HOLD DOWN - FRONT
- A -
60/62 A(16) ‘COAB 7650508-A )
63/64 A(76) R H, C3AZ 7650508-A i
: {L.H. {C3AZ 7650508-B 1
T 161/6375(76) $ [ |COAB T7650508-A 1 2
B 64,  S(76) ' }c4sz 7650508-A [ 2
\5/16" 18x.62" Crossrecess oval trim hd.lkg.screw] 378926- S13(BB600H) | 4
183/ | X(78) X "R.H. 'CIAZ 7650508-A 1
| | |L. 1 _|c3az 7650508-B | 1
T 80,64 "A(76), §(1786) No,10-32 x 1/2" Cross recess pan head screw | 50810-5S8(UI58) | Bor8
63 (76) & washer assy, \ 8
50524 BUMPER ASSY. - FOLDING TOP HOLD DOWN CLAMP LEVER
"60/62 A(76) [COAB 7650524-A [ 2
61/63 S(76) s \ | 2
"No,10-32x1/2™ Cross recess pan head screw | 50810-58(U158) 2
and washer assy. I
50530-1 PLATE - FOLDING TOP or ROOF HOLD DOWN CLAMP LATCH - FRONT
1 63/64, A{76). X(16) TR.H. [C3AZ 7650530-A 1
i ) |
L. H |C3AZ 17650531-A | 1
1 60/64 A(76), X(786) No. 10-32 x 1/2" Cross recess flat head screw & | 350056-S13(BB107) | 4
% washer assy,
- 164, " S(76) : C4SZ  7650530-A 2
I'No.8-15 x 1" Cross recess oval head screw 52376-813(U296) ; 2
50536 LATCH - ROOF HOLD DOWN CLAMP
. 60764 1 A(T76) $c0Az T650536-A 1
83/ X(76) ! , 1
847 71 S(76) | [C4SZ T650536-A T 1
50600-1 LIFTASSY. . FOLDING TOP
- A -
60/61 A(76) B7A 7650600-A 2
. 370"/.367" x 1.008" Pin 359140-S13(NN14) | 2
162 A(T6) i C2AZ 7650600-A [ 2
63 . A(76) } ~IC3AZ 7650600-A [ 2
182 A(76) | 3/8" x ,72" Pin (oval head) | 375969-S7-8(NN30H) [ 2
|'60/762] A(76) | 3/8" flat washer | "356403-38(xx126) | 2
64 | A(T6) \ 'C4DZ 7650600-A | 2

3 | |

[
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SECTION 500
GROUP | : : ‘
NUMBER  YEAR BODY TYPE DESCRIPTION PART NUMBER Qry.

50600-1 LIFT ASSY, - FOLDING TOP - continued

-5 .
" 60 S("16A) R. H. -2 3/8" diameter cylinder «BISB 7650600-B 1
‘; ; L.H. *'B9SB  7650601-B | 1
61,621 S(76) | IC1SB 7650600-A [ 2
163 5(76) ‘ [C35Z  7650600-A 2
64, S(76) I o T 'C48Z 1650600-A P2
i '3/8"x 1. 156" Oval head pin 359236 -S13(NWIZ) 2
! 3/8" x 1 13/16" Clevis pin [*76073-S8 2
- X -
T8I TX(ne) [C3DZ 17650600-A [ 2
164/ X(16) TC4DZ  7650600-A I 2
64/ A(T6), X(76) iNo.10-12 x 5/8" Hex. washer head screw | 42134-58(U249) [ 20r3
‘No.10-32 x 1/2" Cross recess oval head screw | 350056-S13(BB107) | 4
' ; & washer assy.
163/ 1 A(78), X(76) '1/4" Flat washer | 44720-S8(X18) 2
i "1/47.30 Hex, nut T 34055-58 (M158) 2
64 | A(76), X(76) ‘ Clip [%375038-S8 3
160/ | A(76) .45" 1.D, x .75 O.D. Special spring washer | 358383-S7(XX362) | 4
3 78" x 1 13716 Clevis pin T1376073-58 | 2
. "3/8" Flat washer [ 44727-88(X24) | 4oré
1 ‘ T1/716™ Pin (self 1ockmg) | 352358-5(NN127) [ 2ord
[60/63°S(16) ~ 3/8"x 3.37" Clevis pin o 1'370611-S8(NNS) 2
60, 15(76) " 3/8" Flat washer | 44727-88(X24) [ 4
! .45 1.D, x.75" O, D, Special spring washer | 356383-S7(XX362) [ 2
! "1’/16" Pin (self-locking) | 352358-SINN127) 4
e “Bushing |COSB 7650453-A 2
i .51"1.D. x .57 O.D, Special spring washer 8M 7653213 2
7/16" Flat washer 359820-58(XX203) 2
‘ 1/16" x 1.71" Pin 370588-S8{NN33) 2
| ; "No.10-12x 1,27 Cross recess pan head screw 32924 -87(U344) 6
t {1/4'" Flat washer o | 44720-58(X18) 2
P61/ T S(76) T1/47-207 Hex. nut 34055-38 (M158) 2
763 TX(rey T ~ 457 1.D. x .75" O.D. Special spring washer 356383-87(XX362) 2
| ©3/8" Flat washer 447277-58 (X24) 2
T 83/ X(Tey T T 387 x 45/64T Pin (clevis) |*73986-S8 2
: '1'/1‘6" Pin (self Tocking) | 352358-S(NN127) 2
i .45" LD, x . 75" O.D. Special spring washer | 356383-87(XX362) I
50614 nusums FOLDING TOP BALANCE LINK TO BASE EXTENSION
160/ S(76) |C0SB_ 7650614-A 4
'64,  S(76) i [C482 7650614-A 2
306A14 LINK - FOLDING TOP BALANCE - LOWER
164/ 1S(76) "Before 10/18/65" | [C4SZ 176506A14-B 1
T'ea, 1(76) 1'7/16" % 13/16" Pin (oval head) | 359225-S13(NN43) 4
! 3/16" x 1" Pin (roll) | 357479-S15(NN108) 4
50618 BOLT - FOLDING TOP SIDE LINK
163 T X(76) ‘ [C3DZ 7650618-A [ 4
50636 BUSHING - FOLDING TOP BALANCE LINK TO CENTER SIDE RAIL -Nylon _
83/ X(76) T |C3DZ 7650636-A I 2
50644-5 BRACKET ASSY. - FOLDING ror LIFT SOLENOID
64 1 5(76) R H. [C4SZ 7650644-A 1
| IL.H. jcasz  7650845-A | 1
506A44-5 BASI-FOLDING TOP MAIN PIVOT SUPPORY
| 61/831 8(76) 'R./H. - Paint to match [CISZ 176508A44-A | 1
1 L. H. |cisz 176506A45-A | 1
164 [ S(76) "Before 10/1/63" | R. H. -Paint to match C4SZ 76506A44-A | 1
\ | |L.H. Ic45Z  76506A45-A 1
164 1 5(76) "From 10/1/63" | R.H. -Paint to match |[C4SZ 76506A44-B 1
| 5 |T. H. |c48Z 176508A45-B 1
| ‘.f i 1/4'"-20 x 7/8'"" Hex. washer head screw [*40966-S8 4
[61, | 5(786) \ 5/16"-24 x 1'" Hex. head bolt T 20387-S8(B157) éor8
; \ 1l 5/16" Flat washer 44722-88 (X19) 6or8

| | 3/8" Lockwasher 34807 -38(X66) 6or8
l ‘1 [ |
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SECTION 500

N%Rh%’é’R YEARI BODY TYPE | DESCRIPTION | PART NUMBER # QY.
506A52 LINK - FOLDING TOP POWIER - u"n ‘
.C48Z 16506A52-A 2

‘64/ 5(76)
( [ 7/16" x 61/64" Pin (oval head)

i 354735-S13(NN231) i

3T0644-ST3(NN45) |

356468-513(XX363)

1" .51" 1.D. Special spring washer

356214-58(XX162)

:

” i [7/167 x 1. 88" Pin (oval head)
f

|

|

| .45"1.D. x . 75" O,D. Flat washer
| 1/16" Pin (self-locking)

352358-S(NN127)

372929-S(NN103)

| 1 [1/8"x1 1/8" Roll pin
; 3/32" x 1" Cotter pin

72034 -8 (N45)

506A58  SUPPORT AS3Y. - FOLDING TOP LIFT

164/ [8(76)

C48Z 16506A58-A

506A64 BUSHING - FOLDING TOP UPPER POWER LINK PIVOT

} 60/611 S(76A)

|COSB  76506A64-A |

506A66 BUSHING - FOLDING TOP LOWER POWER LINK PIVOT

| 60/61 S(T6A)

_|COSB__76506A66-A

8506A68-9 LINK - FOLDING TOP BALANCE TO EXTENSION - Paint to Match

[61/62 | 5(76A,B) R. H. -Used with Tonneau Cover ‘C2SZ  176506A68-A
| S(76)
|
| | | L.H. 'C2SZ  76506A69-A
| 61/63 | S(76) [ 5/16" - 18 x 7/8" Hex, head bolt 20366-S8 (B52)

34806-S 17 (X64)

5/16" Flat washer

441722-58 (X19)

\ 5/16" Lockwasher

: 7/16" x 1 11/16'" Oval head pin
164/ | S(76) R.H.

|

371253-S13(NN156D) |

C4SZ 16506A68-A
IC4SZ 76506A69-A

| |L.H.
[7/16" x 1.88" Pin (oval head)

| 370644-S13(NN45) !

| 13/16" x 2" Pin (spring)

*305133-S

50678 IUSHING - FOLDING TOP HYDRAULIC LIFT

164/ | A(76), X(T6) [

C4DZ 7650678-A

50719 CONNECTOR - FOLDING TOP INVERTED MALE

o w S [CR ] FUR (PR IFN) IVNY IN'N) VDR B P ) o mmmmm‘m‘w
|

160 | A(76B) 'Used with hvdraulic top lift *BF 7650719-A
507A20 PIN - FOLDING TOP BALANCE LINK EXTENSION
64 | §(76) "From 1/13/64" [C4SZ 7T6507A20-4 |
1 \ I
507A22 RETAINER - FOLDING TOP BALANCE LINK EXTENSION
[64 | 8(76) "From 1/13/64" 'C457  T6507A22-A 3
\ | f
50763 GROMMET - FOLDING TOP LIFT HYDRAULIC PUMP MOUNTING
[64, [S(76) : 457 7650763-A Z
50804 BRACKET - TOP LIFT TO FLOOR
| 63764 X(76) i C3DZ 7650804-A 9
| | [5/16"-24 x 1 1/8' Hex. washer head screw 353483-32(BB588) 6
} i5/16" Flat washer 44722-5(X19) 6
; I | 5/16"-24 Hex. nut 33923-S7(M32) 6
] ‘; 5/16" Lockwasher 34806-57(X64) 6
| | ‘
50816  RETAINER - FENDER TO COWL SIDE
60/ 1A i B5A 7650816 -A 2
|62, B : 2
63 s l 2
| 60, il X || e 4
|
50847 EXTENSION - ROOF PANELREAR
60 A[BIA, T5A) : COAZ 6250847-A 1
|61 | A(54A,82A, 654, T5A) | 1
162/63( A(54, 62, 85, 75) | 1
| l !
NUMBER| YEAR BODY TYPE DESCRIPTION PART NUMBER p—
) RIGHT HAND |  LEFT HAND
50900-1 STRIP - ROOF HEADLINING SIDE RETAINING-REAR LOWER
64 A(54, 63) CZAZ 6250000-A ' CAAZ 6950000-A 3
64 A(5T) C4AZ 5750900-A |CAAZ 5750001-A i
C48Z 6350000-4 2

| ?

64,/ S(63) C4SZ  6350900-A
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SECTION 510
NIRGBER| YEAR BODY TYPE DESCRIPTION PART NUMBER arv.
RIGHT HAND | LEFT HAND
50936-7 STRIP ASSY. - ROOF HEADLINING SIDE RETAINING - FRONT
§3/64 |B(65) \ [ C30Z 6550936-A  [C30Z B550937-A 1
82/ |B(54,62) | C20Z 6250936-A  |C20Z 6250937-A 1
837 [B(TD) [ C30Z TI50936-A  |C30Z 7I50937-A 1
§0/82 | X(58A, 64, BBA) NOTE 1 " CIDB 6450936-A CIDB 6450937-A 1
63/ |X(68) I \ 1
B0/ [X(59, 71, 78) [ CIDZ 5950936-A  |CIDZ 5950937-A 1
61/82 | X(64) "From 3/1/81" T C2DZ 6250936-A ,C2DZ 6250937-A 1
62 |X(62C) | | | | 1
|63/ |X(54,62) | Cut as required ' | | 1
807 X No.8X /2" Crosstecess | 52726-513(U38I) | 52726-ST3(U3BT) K Jord
pan head screw | “ !
30940-1 STRIP ASSY. - ROOF HEADLINING SIDE RETAINING - REAR
[ 83764 [B(8Y) [ C30Z 6550940- A [C30Z 6550041-A 1
627 [B(54) [ C20Z 6250940-A [CZOZ 6250041-A T
83/ [B(TT) T C30Z TI50040-A [C30Z TI50941-A 1
83/ [X(59) [ C3DZ 5450940-A | C3IDZ 545094T-A |
60/ |X(54, 58A, 11) No.8-15 x 1/2" Cross |  52726-S13(U3BT) | 52726-SI3(U381) 2
recess pan head screw | \
50952-3 STRIP - ROOF HEADLINING RETAINING
60 A(T5A) *C2AB 7550952-A  C2AB 1550953-A 1
61/62 |A(85,75) ! ! 1
63 A(54, 62) T C3AZ 6250052-A  |C3AZ 6250053-A 1
63 A(65, 15) C3AZ 6550052-A |C3AZ 6550953-A 1
64 A(54, 62) I C4KZ 6250952-A | C4AZ 6250953-A 1
60/63 |A(54, 58, 62, 64, 65, 75) No.8-15 x 1/2"7 Cross |  52726-S13(U381) | 52726-S13(U381) [ 20rd
64 A(54,62) recess pan head screw | ‘\ [ 20r4
80/ X Refer to Group 50936-7 i !
850956-7 SIRIP - ROOF HEADLINING RETAINING - REAR
62 A(54) [ xC2AB 5450056-A ¥ C2AB 5450957-A 1
63 A(59) [ C3AZ 5450956-A |C3AZ 5450957-A 1
63 A(65,75) [ C3AZ 6550956-A  |C3AZ 6550957-A 1
64 A(59) T C4AZ 5450956-A  |C4AZ 5450957-A 1
60/63 |A(54, 58, 65, 75) No. 8-15 x 1/2" Cross 52726-513(U381) 52726-S13(U381) 2014
64 A(54) recess pan head screw | 2
60/ | X(54,58A,71) Refer to 50936-7 or
50940-1 i i
GROUP | ygaR BODY TYPE DESCRIPTION | PART NUMBER
NUMBER | (QTY-
#1016 STRIP A33Y. - ROOF HEADLINING HEADIR TACKING
|64/ !S(63) ] IC4SZ 6351016-A | 1
nosrR| YEAR BODY TYPE DESCRIPTION PART NUMBER arv.
RIGHT HAND | LEFT HAND
51154-5 RAILASSY.- FOLDING TOP CENTER SIDE
- A -
60 A(T6B) Paint to match- NOTE 3 | *xCOAB 7651154-AP #COAB 7651155-AP 1
60/62 |A(78) Paint to match- NOTE 4 | C0AZ 17651154-BP |COAZ 17651155-BP 1
60/62 [A(78) L 1317/,134" x 1. 50" 357883-S8(NN105) | 357883-S8(NN105) 2
Pin (roll)
63/64 [A(T6) Paint to match C3AZ 1651154-B  |C3AZ 17651155-B 1
83 A(T6) Pin [ B8S 7650492-A | B8S 7650492-A 2
63/ |A(76) Pin [ C3AZ 7650492-A  [C3AZ 1650492-A 2
-8 -
60 S(76A) Paint to match *B8S 7651154-A B8S 7651155-A 1
Pin B8S 17650492-A B8S 17650492-A 2
.383"/.381" x 1,17" | 357545-S13(NNi53) | 357545-S13(NN153) 2
Oval head pin !
39"LD. x1.1870.D, |  356445-S8(XX341) | 356445-58(XX341) 2
Wave washer [
1/8" x 1" Pin (roll) | 354547-S(NN100) | 354547-S(NN100) 2
61/62 | S(76) .131"/.134" x 1. 50" [ 357883-S8(NN105) | 357883-S8(NN105) 2
| Pin (roll) |
- Uséd on efore April 3, OTE 3 - Use with 54" Back Curtain NOTE 4 - Use with 50" Back Curtain
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BODY FORD CAR PARTS
SECTION 510
N%Rﬁé’gR‘ YEAR BODY TYPE DESCRIPTION PART NUMBER arv.
RIGHT HAND | LEFT HAND
51154-5 RAIL ASSY. - FOLDING TOP CENTER SIDE - continued
- S -
161/63 [S(76) | Paint to match I C1SZ 17651164-A  |C1SZ 7651155-A 1
‘ } | Pin [ BB8S 7650492-A | B8S 7650492-A 2
‘ | 1/8" x 1 1/8" Pin (roll) | 372929-S(NN103) | 372929-S(NN103) 2
[61,/63 iS(76) "Before 2/4/63" _ 3/8"x11Y/32"Ovalhd. pin[  357510-S13(NN154A) 357510-S13(NN154A) 2
1 63/64 |S(76) "From 2/4/63" | 7/16"x1.30"Oval hd. pin' __ 378187-513(NN156B), 378187-SI13(NN156B) 2
64, |S (716) [ Paint to match T CASZ 7651154-A  |C4SZ 1T651155-A 1
=
163 [ Paint to match C3DZ 7651154-A  |C3DZ 7651155-A 1
l [ Pin C3DZ 7650482-A  |C3DZ 17650492-A 2
“ \ 45" LD, x 1" 0.D, *376659-S 7*376659-8 2
‘ | Flat washer-Nylon |
} | 3/87-24 x 1,08" Hex. *376665-S |*376665-5 p)
'1 L |__head shoulder bolt \ |
i "3/87-24 Hex. nut 33925-57(M33) | 33925-S7(M33) 2
‘X(76) Paint to match C4DZ 7T651154-A  |C4ADZ 7651155-A 1
‘ 1/47-20 x 172" pan head | %358993-S8 [#358993-S8 2
\ ‘ | adjusting screw i i
| ¥ 1 |
51180-1 RAIL ASSY -ROOF SIDE FRONT INNER
- A -
760/61 |A(59) [ Refer to Group 513A38-9] \
60,/64 ‘A(’Zl . COAZ 17151180-A  |COAZ 7151181-A 1
|63 1A(54, 62, 65,75) Refer to Group 513A38-9 | ‘\
\63/64 1A(6 ‘ | C3AZ 6351180-A |C3AZ 6351181-A 1
T4 A(54) [ C4AZ 5451180-A  |C4AZ 5451181-A T
64 \A (57) | C4AZ 5751180-A  |C4AZ 5761181-A 1
|64 1A(62) [ C4AZ 6251180-A  |C4AZ B251181-A 1
B -
762/ |B(54,62) 1 T C20Z 6251180-A [ C20Z 6251181-A 1
|63/ |B(65) 1 [ C30Z 6551180-B  |C30Z 6551181-B 1
163/ |B(71) I C30Z 7151180-A |C30Z 7151181-A 1
[61/63 |S(63) [ CiSZ 6351180-A [Ci1SZ 6351181-A 1
64/ |S(63) | C45Z 6351180-A  |C4SZ 6351181-A 1
- x -
160/62 [X(58A,64) 1 [ CODZ 6451180-A  |CODZ 6451181-A 1
|62 X(62C) 1 " C2DZ 6251180-A  [C2DZ 6251181-A 1
63/  |X(54,62) ; | | 1
63/ |X(63) | [ C3DZ 6351180-A |C3DZ 6351181-A 1
60/ X(59,71,178) Refer to Group 513A38-9°
160/ |X(66) Refer to Group 51184-5
51184-5 RAIL - ROOF SIDE
160/ [X(66) 1 | CODB 6651184-A  |CODB 6651185-A 1
i i I i l
51186-7 RAIL- ROOF SIDE - OUTER - FRONT
- A -
[60/61 |A(62A,64) \ [ *COAB 6451186-B  |[COAB 6451187-B 1
160/61 A(54A,58) 1 COAB 5851186-B  [COAB 5851187-B 1
62/683 |A(54,62) ; 1
T80 A(T5A) *COAB 7551186-A  |COAD 7551187-A 1
]61 A(65A, T5A) 1
|82/63 A(65,75) Cut 9 1/4" from rearend 1
i ! and seal unused holes
[63/64 [A(63) C3AZ 6351186-A  |C3AZ 6351187-A 1
[64 A(54) I C4AZ 5451186-A  |C4AZ 5451187-A 1
[6a A(57) T C4AZ 5751186-A  |C4AZ 5751187-A 1
|64 A(62) I C4AZ 6251186-A  |C4AZ 6251187-A 1
- B -
763/ |B(65) ! | C30Z 6551186-A  |C30Z 6551187-A 1
63, |B(T1) \ I C30Z 7151186-A  |C30Z 7151187-A 1
- S -
| 64 [s(63) C4SZ 6351186-A  |C4SZ 6351187-A 1

[ ’\
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FORD CAR PARTS BODY
SECTION 510
N%Rw?gER. YEAR ‘ BODY TYPE DESCRIPTION PART NUMBER arv.
RIGHT HAND | LEFT HAND
51186-7 RAIL - ROOF SIDE - OUTER - FRONT - continued
v
[60/61 [X(59A, T8A) | Réfer to Group 513A12-3] | [
|62 |X(62C) ‘\ | C3DZ 5451186-A | C3DZ 5451187-A | 1
183/ |X(54) | ‘ | 1
63/ |x(62) | Add 13/4" x11/2" | ‘ Lo
| i clearance notch | ‘
60/62 [X(58A,59A,64,71,78A) ‘ Refer to Group 513A12-3‘ ] !
63/ 1X(59,71,78) ; ! 1 ‘
63/ |X(63) ; T C3DZ 6351186-A  |C3DZ 6351187-A 1
60 1X(66) 1 T CODB ©6651186-A  |CODB 6651187-A 1
1 | \
51206-7 EXTENSION - ROOF SIDE OUTER REAR RAIL |
164 A(62) ‘; T C4AZ 6251206-A  [C4AZ 6251207-A 1
764 A(T1) \ C4AZ T151206-A  |C4AZ T151207-A 1
60/  |X(59, 71, 78) § C2DZ 5951206-A  |C2DZ 5951207-A T
i l | ! ¥
51212-3 RAILASSY. - ROOF SIDE - INNER - REAR
- A .
163 A(54) & [ C3AZ 5451212-A° |C3AZ 5451213-A 1
63 A(62) \ " C3AZ 6251212-A |C3AZ 6251213-A i
62/63 |A(63) l [ C3AZ 6351212-B  |C3AZ 6351213-B 1
63 A(65) I C3AZ 6551212-A  |C3AZ 6551213-A 1
| 62763 |A(75) T C3AZ 7551212-A |C3AZ 17551213-A M1
| 64 A(54) " C4AZ 5451212-A  |C4AZ 5451213-A 1
64 A(57) ‘ | C4AZ 5751212-A  |C4AZ 5751213-A 1
[64 JA(62) \ T C4AZ 6351212-A |C4AZ 6251213-A 1
[64 [A(63) \ i C4AZ 6351212-A |C4AZ 6351213-A 1
- B -
[62/64 |B(54,62) \ [%C20Z 6251212-A° |C20Z 6251213-A 1
163/64 |B(65) \ |7 'C30Z 6551212-B  |C30Z 6551213-B 1
163/ |B(71) | Refer to Group 513A18-9] l 1
- 8§ -
| 61/62 | 5(63) | Refer to Group 513A18-9] [
[64/ "[s(63) [ | C4SZ 6351212-B  |C4SZ 6351213-B 1
- X -
162 X(62C) Rear-lower C2DZ 6251212-A  |C2DZ 6251213-A 1
63, |X(54,62) | 1
163 X(63) "Before 6/10/63" | I C3DZ 6351212-C  |C3DZ 6351213-A 1
63/ [X(63) "From 6/10/63" | C3DZ 6351212-C |C3DZ 6351213-C 1
160/ |X(59,71,78) | Refer to Group 513A18-9! ‘
| \ | 1 l l
51216-7 RAIL - ROOF SIDE - OUTER - REAR
- A -
63 A(54,632) \ [ C3AZ 6251216-A |C3AZ 6251217-A T
63 A(63) | C3AZ 6351216-B  |C3AZ 6351217-B T
63 A(65) " C3AZ 6551216-A  |C3AZ 6551217-A 1
163 A(T5) | C3AZ T7551216-A  [C3AZ 755121T-A i
|64 A(54) [ C4AZ 5451216-A |C4AZ 5451217-A 1
| 64 A(57) "Before 12/3/63" | Used with reinforcement | C4AZ 5751216-A [C4AZ 5751217-B 1
! l | 513B34 | l |
64 A(57) “"From 12/3/63" | Used without [ C4AZ 5751216-B  |[C4AZ 5761217-B 1
# ! | reinforcement513B34 | ;
[64 |A(62) \ | TC4AZ 6251216-A  |C4AZ 6251217-A [
[64 [A(63) g [ C4AZ 6351216-A |C4AZ 6351217-A !
- B -
62/63 |B(54, 62) \ C30Z 6251216-A  |C30Z 6251217-A 1
64 B(54, 62) C40Z 6251216-A  |C40Z 6251217-A 1
63/64 |B(65) C30Z 6551216-C C30Z 6551217-C 1
63/ |B(71) C30Z 7151216-A |C30Z 7T151217-A T
-8 -
[62/63 [S(63) \ [ Ci1SZ 6351216-A |CISZ 6351217-A 1
164 |S(63) ’| [ C4Sz 6351216-A  [C4SZ 6351217-A 1

|

1
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BODY
secE Y s10 FORD CAR PARTS
GROUP PART NUMBER
NUMBER YEAR BODY TYPE DESCRIPTION RIGHT WAND LEFT HAND Qry.
$1216-7 RATL - ROOF SIDY - OUTER - REAR - continved
- X -
60/ X(59,71,178) Refer to Group 513A16-7
62 X(62C) C2DZ 6251216-A C2DZ 6251217-A 1
83/ |x(54,62) 1
63 X(63) C3DZ 6351216-A C3DZ 6351217-A 1
64/ X(63) C4DZ 6351216-A C4DZ 6351217-A 1
I I | i
51220-1 EXTENSION - ROOF SIDE INNER REAR RAIL
|60/ X(59, 71,78) Refer to Group 513A34-5
161/64 |A(59,71)
] | [ } !
51222-3 WEATHERSTRIP ASSY.-ROOF SIDE RAIL
A
60/61 |A(63A) COAB 6351222-B *C0AB6351223-B [ 1
60/61 |A(T75) COAB 7551222-A COAB 7551223-A | 1
61/63 |A(65) C1AB 6551222-B iCIAB 6551223-B I 1
62/63 [A(T5) C3AZ 7551222-A C3AZ T7551223-A [ 1
64 A(5T) C4AZ 5751222-B C4AZ 5751223-B i
63/64 TA(63) C3AZ 6351222-B C3AZ 6351223-B T
60/ A No. 8-15 x 1/2" Cross 521726-S13(U381) 52726-S13(U381) AR
recess pan head screw
- B -
63/ B(65) C30Z 6551222-E [C30Z 6551223 ] 1
63/ B(65) No. 8-18 x 3/8" Cross 52720-S8(U380) | 52720-S8(U380) [ 38
recess pan head screw |
-8 .
60 iS(63A) | COSB 3351222-A ICOSB 6351223-A 1
No. 6-18 x 1/2" Pan hd, | 32921-88(U334) | 32921-88{U334) 2
screw ’ | [
No. 8-18x 3/8" Cross | 52720-58(U380) | 52720-58(U380) ! 24
recess panhead screw | |
61/63 _S(63) C2SZ 6351222-A |[C28Z 6351233-A 1
Retainer C2SZ 63513A66-A |C2S5Z 63513A66-A 2
No. 8-15 x I/2" Cross 52726-513(U381) 52726-S13(U3381) 2
recess pan head screw
64/ S(63) C4SZ 6351222-A C4SZ 6351223-A 1
- X .
63/ X(63) C3DZ 6351222-A C3DZ 6351223-A 1
No.8-15 x 1/2" Cross 52726-S13(U381) 52726-513(U381) 12
recess pan head screw
Nous | YEAR BODY TYPE DESCRIPTION PART NUMBER ary.
51226-7 RAIL - ROOF SIDE INNER CENTER
[61/64 [A(59,71) | Refer to Group 513A368-7 | ]
[ ! I
51246 ‘R!TAI_NEI! - ROOF SIDE RAIL WEATHERSTRIP REAR COVER
]4 64/ r: 5(63) ]r IC4SZ  6351246-A [ 2
I |
51269 BOW ASSY. - FOLDING TOP - NO. 3 - Paint to Match
- A -
|63/64 | A(76) J IC3AZ 7651269-A 1
- s -
164, [S(76) # [C45Z 7651269-A | 1~
X -
163/ X(716) C3DZ 17651269-A | 1
’ 60/ A(76),B(76),5(76), X(76) 1/4"-28 x 5/8" Cross recess oval head screw 52931-S13(U329) [ 4
| | | 1/4" External tooth countersunk lockwasher 34554 -87(X8T) [ 4

51274 BOW ASSY.. FOLDING TOP - NO. 2 - Daint to Match

|63/64] A(76)

C3AZ 17651274-A

1

80/ [ A(76), B(76), 5(76), X(76) [1/47-28%5/8"Cross recess oval head screw 52931-313(U329) 7
: | 1/4" External tooth countersunk lockwasher | _84954-57-8(X81) 4
64, | S(76) 1 IC4SZ 17651274-A 1
83/ | X(16) I IC3DZ 7651274-A 1




FORD CAR PARTS BORY 1137
SECTION 510
aRoUR YEAR! BODY TYPE DESCRIPTION f PART NUMBER Qry.
51278 BOW ASSY.- FOLDING TOP - REAR - NO. 4 - Paint to Match
- A -
[63/64 | A(76) 1 C3AZ 7651378-B !
r ‘ [ 4337/.420" x 1. 130" Pin (oval head) T 357412-S13(NN23) | 2
; I'7/16™ x 15/16™ Pin (oval head) "354735-S13 (NN31) 2
l 1 T357 LD, x .75 O.D. Special spring washer 356383-57(XX362) 2
' ( [3/32" x 1" Cotter pin | 72034-S(N45) 2
‘ ‘ "7/1671.D. x 1" O.D. x 1/16" thick Flat washer  376668-S(XX166A) 9
| | [7/16" x 3/4" Flat washer 1%*373262-S36 2
- § -
64 [8(76) [With slats IC4SZ 17651278-A i
‘ | I7/16" Pin (oval head) [*376471-513 i 2
| f |8/16" x 1" Pin (roll) 357479-S15(NN108) | 2
[ 63/ 1 X(76) | With slafs [C3DZ 7651278-A [ 1
! I T
NGU"MGBUE'R YEAR BODY TYPE DESCRIPTION FART NUWBER Qry.
RIGHT HAND | LEFT HAND
S13A04-3 EXTENSION - ROOF SIDE RAIL REAR - INNER
| 61/63 [5(63) | [ CiSB 63513A04-A |CISB 63513A05-A 1
{64/ |5(63) \ [ C45Z 63513A04-A |C45Z 63513A05-a 1
B13A12-3  RAIL - ROOF SIDE OUTER - FRONT
61 A(except 59) Refer to Group 51186-7 | | i
\61/62 \S(GSA) \ | \ |
62/ |B(54) \ | C20B 54513A12-A |C20B 545I3AT3-A | 1
62/ |B(62) I R,H.-Cut hole 15/8" x | |1
| 2584" at lock pillar area | ( |
63/ B(65, 71) | Refer to Group 51186-7 | | I
60/62 | X(58A) \ \ CIDB 58513A12-A |CIDB 58513A13-A 1
60/62 |X(64) | R.H.-Cut hole 13/16" x | \ \ 1
| 15/8"atlockpillar area| i |
60/ |X(59,71,78) \ | CIKB 7i513AT2-A |CIKB T7ISI3AI3-A | 1
60/ X(66) i Refer to Group 51186-7 }
62/ |X(54,62) J | |
63/ | X(63) | | f
B13A16-7 RAIL - ROOF SIDE OUTER - REAR
60 A Refer to Group 51216-7 7 i T
61 |S(63A) \ } \
60/ |X(59,171,18) ; CODB 59513A16-A |CODB 59513A17-A | 1
60/62 [X(584A,64) | Refer to Group 51216-7 i T
62/ |X(54,62) ! |
64/ |X(83) “
62/ A, B Refer to Group 51216-7 “
513A18-9 RAIL - ROOF SIDE INNER - REAR
60 A Refer to Group 51212-3 ‘\ 1 !
60/62 |X(584, 64) | |
62 A(54, 82, 65, 75) Refer to Group 51212-3 | \
61 A(59,71) % CIAB 59513A18-A |CIAB 59513A19-A 1
62/64 |A(71) . 1
63/ |A,B,X Refer to Group 51212-3 ]
637 |B(11) \ | C30Z 71513A18-A |C30Z 7T1513A10-A 1
61/63 [S(63) C1SZ 63513A18-A" [*CISZ 63513A19-A | 1
60/ [X(59,71,78) CIDB 59513AI8-A |CIDB 59513A19-& | 1
513B24-5 RAILASSY. - ROOF SIDE INNER REAR - UPPER
[63/64 [A, X | Refer to Group 51618-9 | | '
64 A(57) ; C4AZ 57513B24-A  |C4AZ 57513B25-A | 1
64 A(54, 62) ] C4AZ 62513B24-A |C4AZ 62513B25-A 1
1
NiRoUE. | YEAR BODY TYPE ‘ DESCRIPTION PART NUMBER ary.
51325 WEATHERSTRIP - FOLDING TOP NO.1BOW - REAR
[60/62 ] A(T6) | [COAB T651325-A 1
[63/64] A(76) \ [C3AZ 7651325-A | 1
[63/ [X(T6) [ [C3DZ_7651325-A [ 1

1

[




1138 BODY
SECTION 510 FaRD c‘R "RTS
' |
NGURSEER\ YEAR \ BODY TYPE DESCRIPTION | PART NUMBER arv.
513A28-9 RETAINER - ROOF SIDE RAIL WEATHERSTRIP - INCLUDES ATTACHING PARTS
[61/63] s "From 8,/21/61" ' R.H. |*CISZ 63513A28-A | 1
| | L. H. |C1SZ 63513A29-A | 1
; l [NG. 8 x 3/8" Oval head screw | 376368-5101(UU59) | 10
164/ | S(63) [R.H. C4SZ 63513A28-K | 1
l \ |L.H. C4SZ 63513A29-A | 1
31330 WEATHERSTRIP ASSY.- FOLDING TOP NO.1BOW or HARD TOP HEADER - INNER
180 | S(76A; ‘ | "B8S '7651330-A 1
‘y | [No. 8 x I"Cross recess oval head screw | 52376-513(U29b) 11
160/64 | A(79) IRefér to Group 51325 o |
! | L ! ‘.
N%",%"&l YEAR BODY TYPE DESCRIPTION PART NUMBER arv.
, RIGHT HAND 1 LEFT HAND
313A34-5 EXTENSION - ROOF SIDE INNER REAR RAIL
61 |A(59,71) 1 T C2AB 17i513A34-A |C2AZ TI513A35-A° | 1
\62/64 \A(Tl) | @ 1
T80/ |X(59,71,78) | T C2DZ 59513A34-A  (C2DZ 59513A35-A 1
513834-5  REINFORCEMENT - ROOF SIDE OUTER REAR RAIL
T6a  |A(5T) [ C4AZ 57513B34-A (C4AZ 57513B35-A | 1
B3A36-7 RAIL - ROOF SIDT INNER CENTER
| 60 |A(59,71) | Refer to Group 51226-7 | \
81 |A(59,71) & T CIAB 59513A36-A .CIAB 50513A37-A 1
\62/64 |A(T1) “ ! | |1
513836-7 RETAINER - ROOF SIDE WEATHERSTRIP CAP
T64 A(5T) “ T C4AZ 57513B36-A (CAAZ 57513B37-A | 1
[63/64 |A(63) ! T C3AZ 63513B36-B |CSAZ 63513B37-B_ | 1
[63/ |X(63) i °C3DZ 63513B36-A |C3DZ 63513BIT-A | 1
\ | \ | \ |
N%Rh?ggRl YEAR! BODY TYPE E DESCRIPTION i PART NUMBER arv.
51338 WEATHERSTRIP - FOLDING TOP NO.1BOW - FRONT- Also Refer to Soft Trim Section
| 60/621 A(76) I'Refer to Group 03045 z‘
161 S(76A)
63 A(78), X(76) " 'White B IC3AZ 7651338-B P
1 g | Black-Cat to fit - TC3AZ 7T651338-A 1
‘ "Bl C3AZ 7651338-C 1
164/ TA,B,S5,X Refer to Soft Trim Section ;
\ o2 5(76) - “Medium Blue i TY39° T
| 1 ; White “ic3sz 7651338-C | 1
I 62/63 | S(76) [Black ‘C3sZ 7651338-B | 1
|63 1 S(76) | "Medium Blué "C35Z  7651338-A 1
513A38-9 RAIL ASSY, - ROOF SIDE INNER FRONT
[63 | A(54.62) RH iC3MY 54513A38-A | 1
| g | L.H. C3MY 54513A39-A | 1
83/ | A((63.71) ["Refer to Group 51180-1 - T ' 1
63 A(65.75) "R.H. - ~ IC3MY '65513A38-A° | 1
i ‘L.H 'C3MY 65513A30-A 1
160, | X(59,71,78) | R.H. /CIDB 59513A38-B | 1
| 3 | L. H. CIDB 59513A39-B @ 1
'60/ @ X(66) " Rafer to Group 51184-5 w
82 ' X(62C) T T 'Réter to Group BITE0ST T ; ‘ i
83/ | X(54,62) : | !
| | - I - - Tt __f"_— I %
N‘f,",,?é’;,,l YEAR BODY TYPE ' DESCRIPTION PART NUMBER arv.
, RIGHT HAND l LEFT HAND
513042-3 _ MOULDING ASSY. - ROOF SIDE RAIL - INNER- INCLUDES ATTACHING PARTS
f6a  |A(5T) 1 T C4AZ 5T513B42-A [C4AZ 571513B43-A i
['63/64 |A(63) | C4AZ 63513B42-B |CAAZ 63513B43-B 1

ST3A44-5 EXTINSION - iO_OI OUTER REAR RAIL TO WHEELHOUSE - Also Refer to Group 513A86-7

- A -
62/63 1A(54, 62, 65, 75) T C2AZ 62513A44-A [C2AZ 62513A45-A 1
63 A(63) C3AZ 63513A44-A |C3AZ 63513A45-A i
64 A(63) T C4AZ 63513A44-A |C4AZ 63513Ad5-A 1




FORD CAR PARTS BODY 1139
SECTION 510
PART NUMBER
NGURhgéng YEAR 5 BODY TYPE DESCRIPTION I‘ RIGHT HAND \ TEET WAND QTy.
|
513A44-5 EXTENSION - ROOF OUTER REAR RAIL TO WHEELHOUSE - continusd - Also reler o Group B13ABB-T
-8B -
[62/64 |B(54, 62) s [ C20Z 62513A44-A |C20Z 62513A45-A 1
[63/64 |B(65) ? C30Z 65513A44-A |C30Z 65513A45-A 1
-8 -
61/63 |S(63) i | #C1SB 63513A44-A |C1SB 63513A45-A 1
64/ [5(63) | C68Z 63513A44-A |CBSZ 63513A45-A 1
- X -
763 X(63) C3DZ 63513A44-A [C3DZ 63513A45-A 1
64, | X(63) C4DZ 63513A44-A [C4DZ 63513A45-A 1
513B46-7 BRACKET - REAR ROOF RAIL OUTER EXTENSION
| 64 [A(71) " C4AZ T1513B46-A |C4AZ 71513B47-A i
i | |
5i3A30-T RAIL - ROOF SIDE INNER cmtn Lown
61 [A(59,71) " C1AB 71513A50-A |CIAB 71513A51-A 1
162/64 |A(T1) | 1
m NO. TBOW REAR wnmnsnw
63/64 |A(76) i C3AZ 7651352-A  |C3AZ 7651352-A 1
"63/64 |A(16), S(76), X(76) . No.8 x 1/2"" Cross I 52726-S13(U381) | 52726-S13(U381) AR
! © recess pan head screw !
161/63 1S(76) | Refer to Group 514A26-7 |
‘64, 1S(176) T C4SZ 7651352-A  |C4SZ 7651353-A 1
163/ 1X(16) I C3DZ 7651352-A  |C3DZ 7651353-A 1
! : 1 ! i
513B56-7 BRACKET - ROOF SIDE OUTER RAIL
'64/ 15(63) ! [ CaSZ 63513B56-A |C4SZ 63513B57-A 1
% | ; i ,
313A62-3 EXTENSION - FRONT ROOF RAIL OUTER
61 A(59,71) \ C1AB 59513A62-A |C1AB 59513A63-A 1
162/64 |A(T1) ? | 1
S13A64-3 EXTENSION - REAR ROOF RAIL ourn
81 A(G9,71) \
l ! i I !
513A66-7 RETAINER - ROOF SIDE RAIL WEATHERSTRIP - INCLUDES ATTACHING PARTS
- A -
|64 |A(57) | Less attaching parts C4AZ 57513A66-B |C4AZ 57513A67-B 1
! ' I'No.8-18 x 1/2" Flat 377948-S2(UU48G) | 377948-S2(UU48G) 14
1- l | head screw |
163/64 [A(63) . Less attaching parts | C3AZ 63513A66-C |C3AZ 63513A67-C 1
183/ |A(63), X(63) { No.8-18 x 1/2" Flat | 377948-52(UU48G) | 377948-52(UU48G) |ldorls
i ! | head screw | |
g
161/63 IS | 23/4"x1/2" wide ! C2SZ 63513A66-A |C25Z 63513A66-A 2
T64, [5(63) | Front-less attaching T C4SZ 63513A66-A |CASZ 63513A67-A 1
{ | parts ;
64, [S(63) Rear _less attaching " C45Z 63513AB6-D |C4SZ 63513A67-B 1
| | parts |
161/ S 'No.8-15 x 1" Cross | 52376-S13(U206) 52376-S13(U296) 4
l " recess oval head screw |
- X -
I\63/ !\x(63) | Less attaching parts | C3DZ 63513A66-A |C3DZ 63513A67-A 1
|
S13A N ASSY. “ROOF SIDE REAR RAIL TO WHEELHOUSE - Also Reler to Group 513A44-5
164 A(54, 62) 1 [ C4AZ 62513A86-A [CAAZ 62513A87-A 1
64 A(57) i | C4AZ 57513A86-A |CAAZ 51513A87-A T
| | l ! ) |
S514A00-1 TIP - FOLDING TOP REAR BOW OR BELY RAIL BINDING
60/62  A(76) [ "COAB™ 76514A00-B |COAB 76514A01-B Tor3
60/63 |S(76) | lor2
83/ A(T8) ‘ [ C3AZ 7T6514A00-A |C3AZ 76514A00-A 2
,64/ |s(76) | W | 2
83/  |X(76) | i i 2
€0/ X(76) 'No.6-18 x.88" Cross |  357556-S15{UU53) 357556-515(0U53) 20rd
60, | A(76),5(76) | recess oval head screw | ]

| 1




1140 BODY
_SECTION 510

FORD CAR PARTS

N%Rr?é’& YEAR BODY TYPE DESCRIPTION PART NUMBER Qry.
RIGHT HAND | LEFT HAND
514A02-3" RAIL -FOIDING TOP REAR SIDE INTERMEDIATE - Daint (o Match
64, |S(76) 1 | C4SZ 16514A02-B |C4SZ 76514A03-B 1
[ 716'x1, 88" Pin{ovalhd))| 370644-S13(NN45) 1370644-S13(NN45) 2
| 3/16"x11/2"" Springpin |  353909-S8(NN109) | 353909-S8(NN109) 2
514A26-7 RIETAINER - FOLDING TOP NO. 1 BOW REAR WIATHERSTRIP
61/63 [S(76) | *C1SB  76514A26-A |CI1SB 176514A07-A 1
No.8-15 x 1/2" Cross 52726-513(U381) 52726-S13(U381) 12
recess pan head screw
60/ A(16) Refer to Group 51352-3
64/  |S(76)
60/ X(76)
] |‘ | | |
WGROUP | YEARE BODY TYPE | DESCRIPTION | PART NUMBER | amv.
5T4A28  WIATHERSTRIP - FOLDING TOP NO. | BOW ‘ ’
161/63° 5(16) 1 C1SZ 76514A28-A | 1
i | | No. 6-18 x 1/2" Binding head screw | 32921-58(U334) | 4
164, |85(16) | Refer to Group 53986-7 I
z } i ! !
S514A30 BRACKET - FOLDING TOP NO. 2 BOW - DPaint to Match
164  [5(76) 5 |C4SZ 76514A30-A | 2
‘ ? | \ I
514A32-3  PLAYE - FOLDING TOP NO. 1 BOW SCUFF
|64, ! 8(76) | R.H. IC4SZ " 76514A32-A | 1
| | |L.H, C4SZ_ 76514A33-A | 1
64/ 5(76) No. 6-18 x 1/2" Binding head screw i 32921-38(U3349) 4
1 ]
514A38 DOWIEL - FOLDING TOP NO.1 BOW (
|64, [ S(76) \ IC4SZ  76514A38-A | 2
|64/ | s(76) | No. 10-32 x 1/2" Cross recess flaf head screw | 350056-S13(BB107) | 4
' { and washer assy. ? |
\ J f
ROV YEAR BODY TYPE | DESCRIPTION PART NUMBER arv.
RIGHT HAND | LEFT HAND
51562-3 WEATHERSTRIP ASSY.- FOLDING TOP SIDE RAIL - FRONT
160/62 [A(76) ;‘ | _COAB 17651562-B  |COAB 7651563-B 1
163/64 [A(T6) ' C3AZ 7651562-A  |C3AZ 17651563-A 1
63/ |X(76) ' C3DZ 7651562-A  |C3DZ 17651563-A 1
(60, [A(76), X(76) No.10-32 x . 44" Special | 353014-S8(BB806) | 353014-S8(BB806) |4or6
] head moulding bolt ‘
60/62 |A(16) : No, 10-32 Nut (tee) | 373855-S8(MM131) | 373855-S8(MM131) |dor6
63/ |X(76) 1 ; 4
63 A(T6) | No. 10-32 Nut (tee) f 377686-S7-8 377686-57-8 6
| 4 | (MM131D) | (MM131D)
60, |A(76), X(76) | No.8 x 1/2" Cross © 52726-SI3(U381) | 52726-S13(U381) ' 2o0r4
i recess pan head screw | ( i
|63/ [x(76) |.27"LD. x.75" O.D. x|  351320-S8(XX310] | 351320-S8(XX310) 4
i | ! . 164" thick-washer ‘ J
i i | (special) |
51564-5 WEATHERSTRIP ASSY.- FOLDING TOP SIDE RAIL - CENTER
60/62 [A(176) : | COAB 17651564-A  |[COABR 17651565-A 1
No. 10 Flat washer ‘ 44716-58(X15) | 44716-S8(X15) 6or8
No. 10 Lockwasher " 34803-S7(X50) 34803-57(X60) 6ors
60 A(786) No. 10-32 Hex. nut | 34079-S7(M163) 34079-S7(M163) 6ors8
63,/64 |A(76) | | C3AZ 7651564-A |C3AZ 17651565-A 1
[ No. 10-32 Nut (tee) . 377686-S8(MM131D)| 377686-S8(MM131D) 8
63/  1X(76) | C3DZ 7651564-A  |C3DZ 7651565-A 1
60/ JA(76), X(76) No.10-32 x .44 Special | 353014-S8(BBS06) ’ 353014-S8(BB806) |6o0r8
head moulding bolt
61/62 \A(76) No. 10-32 Nut (tee) [ 373855-S8(MM131) \ 373855-S8(MM131) | 6
163/  Ix(78) ! ‘ [ 8
.27"LD. x.75" O.D.x |  351320-S8(XX310) | 351320-88(XX310) 6

fsa/ (xms) /

! .184" thick-washer |
l ' } (special) f

i

t 1 [ ]




FORD CAR PARTS BODY 1141
SECTION 510
GROUP | yeap BODY TYPE DESCRIPTION PART NUMBER QY.
NUMBER RIGHT HAND | LEFT HAND
51566-7 WEATHERSTRIP ASSY.- FOLDING TOP SIDE RAIL - REAR
- A -
60,62 |A(76) COAB 7651566-A COAB 7651567-A 1
No. 10 Flat washer 44716-58(X15) 44716-58(X15) 8
No. 10 Lockwasher 34803-S7(X60) 34803-87(X60) 8
No. 10-32 Hex. nut 34079-S8(M163) 34079-S8(M163) 8
61/62 |A(76) No. 10-32 Nut (tee) 373855-S8(MM131) | 373855-S8(MM131) 8
63/64 |A(76) C3AZ 7651566-A C3AZ 7651567-A 1
63/64 [A(76) No. 10-32 Nut (tee) 377686-S8(MM131D)| 377686-S8(MM131D) 8
60/ |A(76), X(76) No. 10-32 x . 44" Special 353014-S8(BB806) 353014-5S8(BB806) |6or8
head moulding bolt I
-8 -
60 S(76A) B8S 7651566-A | B8S 7651567-A 1
No.10 x 1/2" Cross *52787-515 *52787-515 8
i recess pan head screw
| | No. 10 Flat washer 44716-S8(X15) | 44716-88(X15) [ 8
| 64 |'5(76) | | C4SZ 7651566-A |C4SZ 7651567-B | 1
61/63 [S(T6A) Refer to Group 54000-1 i
62/63 |5(76B) C2SZ 7651566-A  |C2SZ 17651567-A 1
62, [5(76) No. 10 x 1/2" Cross *52787-S15 *52787-S15 8
o i recess pan head screw j
- X -
l63/ |X(76) \ | C3DZ 7651566-B  [C3DZ 7651567-B 1
| | | No. 10-32 Nat (tee) ] 373855-S8(MM131) | 373855-S8(MM131) | 6
| | .27"LD. x.75" O.D. x|  351320-S8(XX310) 351320-S8(XX310) | 2
! . 164" thick-Flat head | V
| ] washer (special) ‘
51618-9 RAIL - ROOF SIDE INNER REAR - UPPER
163 [A(54,62) | C3AZ 6251618-A  [C3AZ 6251619-A 1
163 A(B5,75) C3AZ 6551618-A C3AZ 6551619-A 1
163/64 |A(63) C3AZ 6351618-A C3AZ 6351619-A 1
| 64 | A(54, 57, 62) | Refer to Group 513B24-5] [ ]
(64, [B(54,62) | | C40Z 6251618-A  |C40Z 6251619-A [ 1
63/ |B(85) | | C30Z 6551618-B  |C30Z 6551619-B !
|62 |X(62C) \ | C2DZ 6251618-A  |C2DZ 6251619-A 1
163/ |x(54,62) \ | | 1
63/ |X(63) I | C3DZ 6351618-A |C3DZ 6351619-A 1
51628-9 MOULDING - ROOF SIDE FINISH
|64 A(54A, 54B) [ Includes attaching parts C4AZ =451628-A  [C4AZ 5451628-A 2
| 64 A(62A, 62B) \ C4AZ 6251628-A  |C4AZ 6251629-A 1
51652-3 RAIL - ROOT SIDE INNER CENTER LOWER
61 [A(59,71) | Refer to Group 513A50-1] | |
$1700-1 RAIL - ROOF SIDE DRIP
- A -
60/61 |A(54A,58,624A, 64) COAB 6451700-C COAB 6451701-C 1
61 A(59,71) C1AB 5951700-A C1AB 5951701-A 1
62/64 |A(71) Cut 4 1/8"from forward 1
| end l
62/63 |A(54,62) C2AZ 6251700-B C2AZ 6251701-B 1
62/63 |A(65,75) C2AZ 7551700-B C2AZ 17551701-B 1
64 A(54) C4AZ 5451700-A C4AZ 5451701-A 1
64 A(57) C4AZ 5751700-A C4AZ 5751701-A 1
64 A(62) ] C4AZ 6251700-A C4AZ 6251701-A 1
63/64 |A(63) | C3AZ 6351700-A C3AZ 6351701-A [ 1
- B -
62/63 {B(54,62) Front-Refer to Group
025A20-1
63 B(71) Front C30Z 7151700-A C30Z 7151701-A 1
64 B(54, 62) C40Z 6251700-A C40Z 6251701-A 1
62/ |B(54,62) Rear C20Z 6251700-A C20Z 6251701-A 1
63/ |B(65) Rear C30Z 6551700-A C30Z 6551701-A 1
64/ [B(71) Front C40Z 17151700-A C40Z T151701-A 1
63 B(71) Rear C30Z 7151700-B C30Z 7151701-B !




1142 BODY
iRy, o FORD CAR PARTS
NGURﬁggRl YEAR 1 BODY TYPE DESCRIPTION | PART RUMBER arv.
RIGHT HAND | LEFT HAND
51700-1 RAIL - ROOF SIDE DRIP - continued
- 8§ -
160 Is(63 | Cut as required | *COSB 6351700-A | %COSB 6351701-A 1
161/63 1S(63) | | *C1SZ 6351700-C  [C1SZ 6351701-C 1
‘62/63 S(76) \ Front-Refer to'Group | ‘
\ . 025A20-1 }
164/  |S(63) C4SZ 6351700-A  |C4SZ 6351701-A 1
- X -
160/62 [X(58A.64) | *CODZ 6451700-C % CODZ 6451701-C | 1
60/ 1X(59,71,18) Cut to fit CODB 5951700-B  |[CODB 5951701-B T
'eo/  1X(66) CODZ 6651700-A  |CODZ 6651701-A 1
|62 X(62C) \ | C2Dz 6251700-A  |C2DZ 6251701-A 1
183/ rx(54,62) \ \ 1
63/ 1X(63) \ | C3Dz 6351700-A  |C3DZ 6351701-A !
S517A00-1 ORNAMENT - ROOF SIDI INNIR
162/63 |A(54, 62, 65, 75) | Refer to Group 51982-3 | I
lga AT | 1 |
|61/63 [S(683) | C1SB 63517A00-A |C1SB 63517A01-A | 1
S17A02 MOULDING ASSY. -"ROOF OUTSIDE - REAR SIDE - INCLUDES ATTACHING PARTS
63/64 |A(63) ‘, ‘ Used with vinyl covered | C3AZ 63517A02-A |C3AZ 63517A02-A 2
i roof | ‘
517A04-5 MOULDING ASSY. - ROOF OUYSIDE - BELT - INCLUDES ATTACHING PARTS
- A -
(64 [A(54A,54B) [ 7" Tong | C4AZ 54517A04-A |C4AZ 54517A05-A | 1
|64 A(544,54B) | 14" lone | C4AZ 5451TA04-B |[C4AZ 54517A05-B | 1
[64 A(57) "From 5/1/64" " C4AZ 57517A04-A {C4AZ 57517A05-A 1
| 64 A(62A,62B) [ C4AZ 62517A04-A |CAAZ 632517A05-B 1
|"Before 10/18/63to 3/20/64" | ( 1 ,
64 'A(62A, 62B) " C4AZ 62517TA04-C [C4AZ 62517A05-B | 1
"From 3/20/64 to 5/1/64" | {
| 64 |A(624A,62B) 'From 5/1/64" | | C4AZ 62517A04-C [C4AZ 62517A05-C | 1
- B -
162/64 |B(54,62) | | C20Z 62517A04-A [C20Z 62517A05-A | 1
163/64 [B(65) | Refer to Group 517A20-1] \ I
-8 -
[60  [S(63A) __ "Bafore 12/14/59"! Smooth Texture | *COSB _ 63517A04-A %COSB 63517A05-A [ 1
I60 |S(63A) "From 12/14/59" | Horizontal Texture | COSB 63517A04-B |COSB 63517A05-B | 1
X -
[61/62 |X(584, 64) \ . CIDZ 64517A04-A |CIDZ 64517A05-A | 1
S17A TAINER - F SIDE - INCLUDES ATTACHING PARTS
[61/63 1S(634) | CiSZ ©3517A08-A CISZ 6351TA08-A | 2
| x 3/16™Nut (self-threading)] 373503-57-8(MM2854) 373503-57-8(MM285K)] 6
517A16-7  MOULDING - ROOF OUTSIDE SIDE . |NCLUDES ATTACHING PARTS
160/61 |A(54A,62A,65A, 75A) | | COAB 625ITAI6-D [COAB 62517AI7T-D | 1
51718-9_MOULDING - ROOF DRIP FINISH - FRONT - INCLUDES ATTACHING PARTS
| 62/64 |Aexcept (76) Includes joint cover C4AZ 6251718-B  |C4AZ 6251719-B I 1
l63/64 |B(65) Use with C4AZ 6251792-A] C30Z 6551718-C  |C30Z 6551719- C 1
] | | Cover | \ }
64/ |B(65) i Includes joint cover | C30Z 6551718-C C30Z 6551719-C !
WGROUP T veaR | BODY TYPE DESCRIPTION PART NUMBER | aIv.
‘ |
ST7AT8-3 ORNAMENT and MEDALLION ASSY. - ROOF SIDE - INCLUDES ATTACHING PARTS-
) Also Refer to Group 517A56-7
AT
60 | A(544, 62A) "Light Blue 'COAB 62517A18-B | 2
81 ] A(54A, 624, 654, T5A) \ [CIAB 62517A18-A | 2
; ; ! 1/8" Sleeve nut 353577—82(MM222) 4
[ 62 i A(54A,624,65A) | Refer to Chassis Group 16228 I
162 ‘A(75) [ Refer to Groups 51TA20 & 517TA22 ! \
62 | A(B5B) \ IC2AZ 65517A18-4 | 2
63 | A(B4, 62, 654, T5A) | 'C3AZ 62517A18-A | 2
T63 | A(65B, 75c> \_ [C3AZ 6551TAT8-A | 2
64 TA(54,57B, 62) [ [C4AZ 63517A18-B | 2
184 | A(57C) IC4AZ 57517A18-A | 2




FORD CAR PARTS BODY 1143
SECTION 510
WGROUP | vEaR | BODY TYPE | DESCRIPTION | PART NUMBER
UMBER i | ! QTY.
S517A18-9 ORNAMENT and MEDALLION ASSY.- ROOF SIDE - Includes Attaching Parts - continued
Also refer to Group 517A56-7
- B -
63 | B(65A) IC30Z 65517A18-A | 2
[63 | B(65B) IC30Z 65517A18-B 2
84 | B(54,62) C40Z 62517A18-A 2
64 | B(65B) - iC40Z 65517A18-A |, =2
(64 S(63A) IC4SZ 63517A18-A )
- X -
627 1x(62C) R.H IC2DZ 62517A18-A 1
163 | X(54B, 62B, 62C, 63B) by
\ | |L.H .C2DZ 62517A18-B ' 1
[63 | X(63C)-Sprint R.H IC3DZ 63517A18-A | 1
‘; {L.H iC3DZ 63517A19-A | 1
| | |
roROUP| YEAR BODY TYPE DESCRIPTION | PART NUMBER Q.
| RIGHT HAND | LEFT HAND
S17A20-1 ORNAMENT - ROOF SIDE - OUTSIDE - INCLUDES ATTACHING PARTS
- A -
61 [A(54A, 624,654, T5A) | C1AZ 62517A20-A C1AZ 6251TA21-A 1
62 A(54,62, 65) ‘ C2AZ 62517A20-B C2AZ 62517A21-B 1
62 A(T54) ! *C2AZ 75517A20-A [C2AZ 75517A21-A 1
63 A(54A, 624, 65, 75) ! " C3AZ 62517TA20-A [C3AZ 62517A21-A 1
63 A(54B,54E, 62B, 62E) | C3AZ 62517A20-B | C3AZ 62517A21-B | 1
- B -
63 B(65) | C307Z 65517A20-A C30Z 65517A21-A 1
|64 B(65A) ! | C40Z 65517A20-B :C40Z 65517A21-B | 1
164 B(65B) I C40Z 65517TA20-A :C40Z 65517A21-A | 1
- S .
61/63 |S(63A) I Includes pad . C1SB 6€3517A20-C ICI1SB 63517A20-C | 2
‘ | Retainer C1SZ 63517A08-A (C1SZ 63517A08-A |, 2
| 3 ut (self-threéading)| -87- ] -S7- \
[62/63 [S(63B) "Landau" I Includes Black Insert C2SZ 63517A20-A |C2SZ 63517A21-A 1
I Mncludes White Insert . C258Z 63517A20-B [C2SZ 63517A21-B 1
64 S(63B)  White | C4SZ 63517A20-B |C4SZ 63517A21-B 1
64 S(63B) | Black T C4SZ 63517A20-A |C4SZ 63517A21-A | 1
s | &
N%Rﬁgﬁ"Rl YEAR!‘ BODY TYPE DESCRIPTION PART NUMBER Q.
{
B17A22 MEDALLION ASSY. - ROOF SIDE - OUTSIDE
(62 | A(T54) i TIZAZ BO5ITA3-A | 2
I | \ * \
] ‘ ‘
NEU“,%’SR YEAR BODY TYPE DESCRIPTION 1 PART NUMBER ' QY.
RIGHT HAND | LEFT HAND
51726-7 MOULDING - ROOF DRIP SIDE FINISH
Y
60/61 |A(54A, 624, 65A, T5A) I Refer to Group 51728-9 i '
60/61 |A(63A) ‘ COAB 6351726-B  |COAB 6351727-B 1
61 .A(71E,71F,71G,71J) ‘ C1AB 7151726-A |C1AB 7151727-A 1
62 |A(T1) | Cut 3 1/8" from forward | 2 \
1 . end !
62 A(54A, 624,65, T5A) | | C2AZ 6251726-A |C2AZ 6251727-A 1
63 A(54A,54B, 62A,62B,65,75) | T C3AZ 6251726-A  |C3AZ 6251727-A [ 1
83  |A(7T1A,7T1E, 171G, T1H) \ T C3AZ T151726-A  |C3AZ TI51727-A T
64 A(54A, 54B, 62A, 62B) Front T C4AZ 6251726-A  |[C4AZ 6251727-A 1
64 !A(54E, 62E)"From 1/6/64" | t 1
64 1A(57) | C4AZ 5751726-A  [C4AZ 5751727-A 1
64 A(54A, 54B, 624, 62B) Rear | C4AZ 6251726-B  |C4AZ 6251727-B 1
64 A(54E, 62E) ~"From 1/6/64" ; ; 1
63/64 |A(63) i | C3AZ 6351726-A  [C3AZ 6351727-A [ 1
64 [A(T1A, T1E) ! | C4AZ 17151726-A [C4AZ 17151727-A [ 1




1
4 SECTION 510 FORD CAR PARTS
NUMBER| YEAR BODY TYPE DESCRIPTION PART NUNWBER Qry.
RIGHT HAND | LEFT HAND
51726-7 MOULDING - ROOF DRIP SIDE FINISH - continued
- B -
62/63 |B(54,62) } C20B €251726-A |C20B 6251727-A 1
63 B(71) { Front C30Z 7151726-A |C30Z 7151737-A 1
64/ |B(54A,624) | C40Z 6251726-A  |C40Z 6251727-A 1
63/ [B(65) | C30Z 6551726-B  |C30Z 6551727-B 1
[63/ |B(71) { Rear-Refer to Group
| 51728-9
64/ |B(71D) CFront C40Z 17151726-A  [C40Z 7151727-A 1
-
60 S(63A) Cut as required COSB 6351726-A  [COSB_ 6351727-A 1
61/63 [S(63) C1SB 6351726-B  |CISB 6351727-B 1
64/ 5(63) Rear-Refer to Group
| | 51728-9 | |
64, |S(63) | Front | C4SZ 6351726-A  |CASZ 6351727-A 1
. X -
[60/62 |X(584A,64) \ [ CODB 6451726-C CODB 6451727-C 1
162/63 |X(54B, 62B, 62C) C3DZ 6251726-A  |C3DZ 6251727-A 1
64, _|X(54D.62D) 1
60/  [X(59.71,178) CODB 5951726-A  [CODB 5951727-A 1
63/ X(63) "Before 3/16/64" | Used with or without C3DZ 6351726-A C3DZ 6351727-A 1
| vinyl roof cover
64 X(63) "From 3/16/64" | Used without vinyl roof C4DZ 6351726-A  |C4DZ 6351727-A 1
1 cover
163/ IX(66B) i C3DZ 6651726-A  |C3DZ 6651727-A 1
51728-9 MOULDING - ROOF DRIP SIDE FINISH
160 A(54A, 624, T5A) 1 COAB 7551728-A  |COAB 7551720-A 1
161 A(54A, 624,654, T5A) , 1
|62 A(54,62,65,75) | Refer to Group 51726-7
62 B(71).5(63) . Front-Refer to Group
| 51726-7 .
163 B(71) | Rear | C30Z 7151728-A C30Z 7151729-A 1
ls4/ |B(T1D) | 1
| 64/ S(63) o | Rear C4SZ 8351728-B C45Z 6351729-B 1
R OVTR | YEAR l BODY TYPE ‘ DESCRIPTION PART NUMBER Qry.
3T7A28 ORNAMENTY - ROOF STDE - CENTER - INCLUDES ATTACHING PARTS
[60 1 A(634) i 2 7/32"dia, ~Midnite Blue COAZ B351TAZ8-A P
"1/87 Nut (sieeve type) | 353577-S2(MM222) 4
517830 s:u - ROOF SIDE INNER FRONT MOULDING
|64, | S(63) " 171" long-Vinyl plastic \C4SZ  63517B30-A 2
S17A36-7 MOULDING - ROOF OUTSIDE REAR - INCLUDES ATTACHING PARTS
‘ 60,/62 X(66A) ¢ R.H.-Chrome-Paint as required 'CODB 66517A36-B 1
163/ . X(66) ; l 1
‘ L.H. |CODB  66517A37-B 1
Ad DING - ROOTF DRIP REAR FINISH
Fe1 | A(TIE, 71F, 71G, 71J) I CIAB T71517A46-A 1
162 A(T1) 1
163/64 A(T1A,T1E) .
|60/ | X(59,71,78) CODB 58517A46-A 1
N%Rﬁggk‘ YEAR BODY TYPE | DESCRIPTION PART NUMBER ary.
| RIGHT HAND | LEFT HAND
BI7A48-9 MOULDING - ROOF DRIP SIDE FINISH - REAR CORNER
61 [A(T1E, T1F, 71G, T1J) ; | ClAZ 71517A48-A |C1AZ 71517A49-A 1
62 A(T1) ; 1
63/64 |A(T1A, T1E) | 1
60/ 1X(59,71,78) \ CODB 59517A48-A |[CODB 59517A49-A 1
S17A50-1 EXTENSION - ROOF OUTSIDE SIDE MOULDING - REAR
I!61 ‘lA 54A,62A, 654, T5A) \ | C1AB 62517A50-B |C1AB 32517A51-B 1
| | l
51752-3 MOULDING - ROOF SIDE - INNER FRONT - Includes Attaching Parts
161/63 |s(63) ! | C1SZ 6351752-A |CI1SZ 6351753-A 1
!\ 64/ 11s 63) | C4SZ 6351752-A |C4SZ 6351753-A 1

|




FORD CAR PARTS BODY 1145

SECTION 510

NCERR| YEAR | BODY TYPE DESCRIPTION PART NUMBER arv.
r RIGHT HAND | LEFT HAND
51754-5 MOULDING - ROOF SIDE - INNER REAR - INCLUDES ATTACHING PARTS
o 160,63 S(63) | C1SZ 6351754-A  [C1SZ 6351755-A 1
i i No.8 x 3/4" Cross I 52360-S13(U294) 52360-513(U294) 4
( 1 recess oval head screw
‘‘‘‘ 64/ 1S(63) | C4SZ 6351754-A  {C4SZ 6351755-A [ 1
517A54-5 MOULDING - ROOF DRIP SIDE FINISH - FRONT
160 [A(54A,62A, T5A) | COAB 75517A54-A [COAB T75517A55-A | 1
161 %A(54A,62A,65A,75A) | | 1
.64,/ 15(63) | Includes attaching parts C45Z 63517A54-A [C4SZ 63517A55-A 1
64, S5(76) ! Includes attaching parts C4SZ 16517AB4-A |C45Z T6517A55-A 1
! | \ |
517A56-7 ORNAMENT ASSY. - ROOF SIDE - OUTSIDE - INCLUDES ATTACHING PARTS-AlsoRefer toGroup 517A18
P
63 |A(75) \ [ C3AZ 75517A56-A |[C3AZ 7T5517A57-A | 1
- S .
61,63 |S(63) "Refer to Group 517A20-1] i i
64 iS(63A) i | C4SZ 63517A56-B 1C4SZ 63517TA57-B | 1
64 |s(63B) j I C4SzZ 63517A56-A |C4SZ 63517A57-A | 1
- X -
162 'X(62C) | C2DZ 62517TA56-A (C2DZ 62517TA57-A | 1
63 1X(54,62) | | | 1
63,64 [X(83) | Lower-Used with vinyl | C3DZ 63517A56-A |C3DZ 63517A57-A { 1
: roof cover !
64,  1X(54, 62) i ] I C4DZ 62517A56-A |C4DZ 62517A57-A | 1
GZ"WGB)‘"‘ T | Used without vinyl roof | C4DZ 63517A56-D |C4DZ 63517A57-D | 1
‘ cover | | |
i | ) | | ]
NGUR“SJBUEPR‘ YEAR BODY TYPE f DESCRIPTION ‘ PART NUMBER ; Qry.
51762 | COVER - ROOF DRIF MOULDING JOINT
60 A(58F, 64H) “Front corner T B5A 7051762-A s
61 A(58F, 59, 64H, T1H) | l2
162 ,/64: A(except 76) ; | 2or4
63,  B(65,71B) | | 2
60,61 X(59A,T1A,78A) | | 20r4
B17A68 SPACER - ROOF OUTSIDE REAR MOULDING
60,64 X(66) [CODB 66517A68-A | 3
517A82-3___MOULDING - ROOF DRIP REAR CORNER ]
60/ X(59,71,78) R.H. [CODB 59517A82-A 1
L.H. |CODB 59517A83-A |
51792 COVER - ROOF DRIPFINISH MOULDING JOINT - FRONT
64 A(544,54B,624,62B,71A,71E) | C4AZ 6251792-A [ 2
64 A(54E, 62E) ; b2
63/,  B(65) |
51798 COVER -ROOF DRIP MOULDING JOINT
64 A(54A, 54B,62A,62B) ! [C4AZ 6251798-A 2
64 A(B4E, 62E) j I
51842 RETAINER - ROOF OUTSIDE BELT MOULDING
64 A(54A, 54D, 62A, 62B) \ C4AZ 6251842-B [Tor 6

[No. 8-18 x. 38" Cross recess truss head screw [376378-S101(UUST) [4orl2
64  A(54A, 548, 57, 624, 605) I CZ4AZ 5451842-A p)

— f

64 “TA(54A,54B, 57, 624, 62B) [C4AZ 6251842-C [4or 6
519A16  RETAINER - ROOF SIDE REAR TRIM FOUNDATION
63/64 A(63) : [C3AZ 63519A16-A | 6
) - W | I
GROUER| YEAR BODY TYPE DESCRIPTION PART NUMBER arv.
] RIGHT HAND | LEFT HAND
51982-3 PANEL - ROOF SIDE. INSIDE REAR - Includes Attaching Parts
161 A(63A) Refer to Group 517A00-1 | ]
|61/63 |S(63) | )
62,/63 A(54,65) C2AZ 5451082-A |C2AZ 5451983-A [ 1
62/63 |A(62) C2AZ 62510982-A C2AZ 6251083-A J 1
62/63 |A(75) C2AZ 17551882-A C2AZ 17551983-A 1
64 A(517) C4AZ 5751982-A C4AZ 5751983-A 1




1146 cBORY,,,  FORD CAR PARTS
NGUR;?éJEPR YEAR\ BODY TYPE DESCRIPTION PART NUMBER QTy.
5§2101-5 SUPPORT . ROOF HEADLINING
- A -
| 62 | A(54,62,65,75) [ No. 5-One end painted pink IC2A7Z 6252105-A !
63 ‘A(54, 62, 65, 75) [ No. 1-One end painted black IC3AZ 6252101-A 1
i [ No. 2-One end painted white [C3AZ 6252102-A o1
\ [No. 3-Both ends painted pink C3MY 6252103-A !
‘ {No.4-One end painted purple [C3AZ 6252104-A |1
[ No. 5-One end painted pink |C2AZ 6252105-A 1
| 60/64 | A(except T1,76) | Extension for last two supports | BOA 5752133-A | 2
{ 61 ' A(59.7T1) ‘ No.1 -One end painted brown [CTAB 5952101-B | 1
62/64 | A(T1) ‘ \‘ \ 1
\ 61 \ A(59,71) \ 0. 2&5 -One end painted red {C1AB 5952102-C ! p)
I62/64 lA(m | No. 4 [
i
1 62/64 | A(T1) | No. 2-Both ends plain C2AZ 7152102-A 1
[ 62/64| A(T1) \ No. 3-Use C1AB 5952102-C & cut to 56. 25" long 1
163/64 | A(63) [No.1 -Orne end painted bronze other black IC3AZ 6352101-A 1
‘ | No. 2-One end painted bronze other white IC3AZ 6352102-A 1
1 % No. 3-One end painted bronze other blue [C3AZ 6352103-A 1
!' | No. 4-One end painted bronze other red IC3AZ 6352104-A 1
\ | No. 5-One end painted bronze other yellow C3AZ 6352105-A 1
64 A(54,62) - | No.1 -Oneé end painted black other pink C3MY 6252101-B 1
| j ‘ No. 2 -One end painted white other plain 'C3AZ 6252102-A 1
! ! I'No. 3 -Both ends painted pink C3MY 6252103-A 1
i ’ \_Ijo. 4 -Both ends pamtefi black IC4AZ 6252104-A 1
| i No.5 -One end painted black other plain C4A7Z 6252105-A 1
|'64 A(57) [No.1 -One end painted gray other red C4AZ 5752101-A 1
[ 'No.2 -One end painted gray other white C4AZ 5752102-A 1
[ i No. 3 -One end painted gray other blue IC4AZ 5752103-A 1
1 | | No. 4 ~One end painted gray other brown C4AZ 5752104-A !
; [No.5 -Both ends painted gray " IC4AZ 5752105-A L1
— | | |
- B -
162 |B [Extension for last two supports - BYA 5752133-A |2
|63/ | B(54. 62. 65) l ‘ 2
62 B No, 1-One end painted red other black 1C20Z 6252101-A 1
63/ | B(54,62,71) | No.1 i P
163/ | B(65) | No. 2 | L1
‘ 62 | B l No. 2-One end painted red other white 'C20Z 6252102-A 1
i63/ | B(54, 62, T1) | | ‘ 1
\62/ | B(54, 62) } No, 3-Both ends painted red [C20Z 6252103-A 1
63/ B(11) i No.8 1
| 62/ B(54, 62) | No.4-One end painted red other green C20Z 6252104-A 1
| 62/ B(54, 62) | No. 5-One end painted red other yellow C20Z 6252105-A [ 1
63/ B(65) | No. 1-Both ends painted blue [C30Z 6552101-A !
I'No. 3-One end painted blue other red IC30Z 6552103-A | 1
\ No. 4-One end painted blue other black [C30Z 6552104-A 1
| | | No. 5-One end painted blue other grey [C30Zz 6552105-A 1
163/ B(71) \No. 3,5,6 & 7-One end painted red other black {CBOZ T152101-A 4
i [ No.4-One end painted red other white IC30Z 17152102-A 1
l l t * )
LS.
] 61/63 l‘ S(63) {No.1&2-Doth ends painted green [C3SZ 6352101-A 2
| ! |'No. 3-One end painted green other blue [C3SZ 6352103-A 1
| 64 | S(63) !'No. 3-One end painted green other blue |C48Z 6352103-A o1
64 | S(63) [ No.1& 2 -Both ends painted green 1Cc48Z  8352102-A | 2
| 64/ 5(63) [ No. 4-Both ends plain 'C45Z 6352104-A 1
64, 5(63) | No. 5-One end painted red other plain 'C4SZ 6352105-A 1
]EO/ [S [Refainer (rear)-wire-Refer to Group 52182 [

!
1




FORD CAR PARTS BODY 1147
SECTION 520
N%RﬁéJEPR\‘YEAR{ BODY TYPE " DESCRIPTION PART NUMBER \ ary.
32101-5 SUPPORT - ROOF HEADLINING - continued
- X -
1 60/62 | X(58A, 64, 66A) No, 1-One end painted yellow other black C3DZ 6252101-A 1
183/ 1X(66) : 1
160, X(59,71,178) ., No. 1-One end painted white other black CODB 5952101-A 1
| 60 . X (59A, T1A) No.2 & 6 - Both ends painted white CODB 5952102-A 2
161/ X(59.71.78) ' No. 6 - 1
1 60 X (59A, T1A) No. 3,4 & 5 - One end painted white other blue CODB 5952103-A 3
81/ X(59,71,78) N0.2.3,4 &5 o 4
}r 62 . X(62C) No.1,2&3 -One end painted white other yellow 'C30Z $252102-A 3
163/ ! X(54,62) INo.1,2 & 3 3
|60/62 | X(58A, 64) INo. 2 ‘ 1
1 80/ X(686) No, 2 1
| 62 X(62C) ~ I'No.4-One end painted yellow ofher plain C3DZ 6252104-A 1
!63 X(54.62) ""Before 12/17/62" ‘ 1
1 60/62 . X(58A, 64) No.4-One end painted yellow other plain C3DZ 6252104-B 1
163/ 1X(54,62) "From 12/17/62" | \ Cq
163/ 1X(63) | No.1&2-One end painted black other plain C3DZ 6352101-A : 2
I : No. 3-One end painted black other blue C3DZ 6352103-A i 1
i No. 4-One end painted black other red 'C3DZ 6352104-A i 1
160/62 | X(584, 62C, €4) T [Extension for last two supports BIA 5752133-A p)
T \ 63/’""3'((54, 62,63) "Extension for last fwo supports B9A 5752133-A 2
\ | 1
52126 CAP - ROOFHEADLINING SUPPORT
| 60 A(59, 71) " Paint to match BIAB 5952126 -A 1 20r10
161 A(59,71H) 10
162 ' A(7T1D) ] 8
i 61 \A(71E F,G,J) I 'Chrome BIKB 7152126-A 10
62 A(T1A,B,C,E) i ; 8
\ 63/64 | A(T1) 8
52133 EXTENSION ROOF HEADLINING SUPPORT . . . S
[60 | Alexcept 71, 76B) " BYA 5752133-A T
62 | A(except 71,76}, B 9
63 . A(except 71, 76) 2
64 ' A (54,62 )
163/ i B(54, 62, 65), X(54, 62. 63) | 2
1 60/62, X(584A, 64) ‘ oy
[62 1 X(62C) | 2
52136-7 RETAINER - ROOF HEADLINING - SIDE
|1 60/64 1 A(T1) i R, H. -front- 48. 02" long COAZ 7152136-B 1
1 60/61 | A(59C ,E) ' R.H. -front- from front end cut to 27 7/8" long | 1
| i " L.H, 'CO0AZ 17152137-B 1
i | i No. 8'x 3/8" Cross recess pan head screw 52720-58(U380) 2
\ 63/64 [A(TD | No. 8 x 1/2"" Cross recess pan head screw ~ 52726-513(U381) 2
| 1
52146-7 7_,ET_A|NER ROOF HEADLINING
80/62| A(59, 71) | Cut as required 'B9A  5952147-C25 | 5
61/641 A(TI) | Bright finish-cut as required [C1AB 7152146-C36 | 5
T '
52187 RETAINER “ROOGF HEADLINING SUPPORT -
1 60/63 1 S(63) ‘ ‘{ B56S 4052182-A ‘} 4oré
. w ‘ ;
52202 STRIP - ROOF HEADLINING HEADER RETAINING
163/ | X(63) | |C3DZ 6352202-A ] 1
| \ \ ~ \
52542 RETAINER - FOLDING TOP No. 4 BOW ZIPPER
164 [ A(T6) \ [C4AZ 17652542-A T 1
[64 [ 5(76) ] [C48Z 7652542-A T
|64/ | A(76),S(76) [ No. 6-18 x 3/8'" Cross recess pan head screw %52718-58 [ 11
52884 RETAINER ASSY. - FOLDING TOP QUARTER PAD CASIE
T63/64] A(76) | 24 1/2" long - includes eyelets IC3AZ 7652884-A 2
64, S(76) [ 16 1/2" long - includes eyelets [C48Z  17652884-B 2
63/ X(76) \ 19" long - includes eyelets [C3DZ 7652884-A 2
63/ | A(76),5(76), X(16) | No.6-36 x 1/4" Cross recess pan head screw 41540-S8(U353) | 4
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BODY
2% o0 FORD CAR PARTS
N%Rrv?éjé’RiYEAR BODY TYPE DESCRIPTION PART NUMBER QTy.
53000  TOP ASSY. - FOLDING - LESS TRIM, MOTOR and LIFTS -Paint to Match
- A -
83 A(T6) o ~C3AZ 7653000-A | 1
64 A(76) i C4AZ 7653000-A I 1
-8 -
61/83 S(76) . i - - C3SZ 17653000-A R
64 $(76) T - C48Z 7653000-B Pl
R S
63 X(76) e C3DZ 17653000-A 1
B4 X(76) B o B - ~ C4DZ 7653000-A 1
53004-5 SUPPORT - FOLDING TOP MAIN PIVOT SUPPORT BASE -Paint to Match
64 S(76) "Before 10/1/63" R.H. - T TC4SZ 7653004-A T
L.H. C4S8Z 17653005-A 1
64 S(e) WFrom 10/1/63" R.H. T T T C4SZ 7653004-B [ 1
i L.H, iC48Z 17653005-B o1
64, (s(ie) No, 13-24 X 3,8 hex. hd. screw & washer assy. | 354666-52(BB265) | 2
53038 HEADER ASSY. - FOLDING TOP- Paint to Match
- A -
[63/64] A(T6) Less clamp - 'C3AZ 17653038-A | 1
7637 | A(76) 5716724 x 7/87 T~ head bolt I~ 373786-S8(BB8ITL) | 4
- S -
'61,/63 | S(786) o 7 cisB 17653038-BP 1
61,63 's(16A) 167-24 x 7,8 "T" head bolt T 373786-S8(BB8ITL) | 4
"64 S(76) - ©C4S7 7653038-A | 1
‘ 5716724 x 1. 19" "T" head bolt *378059-S8 4
5/16"-24 Hex.out T 33923-ST(M32) 4
&
—-—;—.6:3—,"7#“73(7(;776777 N o - - Less clamps B ) - - Cc3bz 765109&3 ‘ 1
763, X(76) T T T T5/16" Flat washer I 44722-58(X19) | 4
516" Lockwasher 34806-57(X64) T4
} ; 5.167-24 Crownnut T 34179-S13(M5) 4
N%Rﬁg&' YEAR BODY TYPE DESCRIPTION PART NUMBER qQry.
i RIGHT HAND LEFT HAND
53084-5 PLATEASSY.- FOLDING TOP MAIN PIVOT BRACKETSUPPORT___ o
760/62 [A(76) " TCOAD 17653084-A #COAB 7653085-A 1
[60/62 |A(T6) ‘ 5/16' 67 x3/4" Hex, hid, bolt  20347-S8(B156) | 20347-58(B156) 6
163 [A(T78) o T 7 TT(C3AZ 7653084-A  |C3AZ 7653085-A 1
|64 |A(76) T C4Az 7653084-A  C4AZ T653085-A !
[63 X(76) "Before 1/21/637 €3DZ 7653084-,.  ,C3DZ 1653085-A 1
63 X(76) “"From 1/21/63" ¢3D7 7653084-B 1 C3DZ 7653085-B 1
| 64 X(76) - T - " "C3pZ 1653084-C  1C3DZ 7653085-C 1
63 A(76),X(76) “5/167 x 1" Hex. head bolt 20387-58(B157) 20387-S8(B157) 6or8
63 A(76),X(76) 5/16"-24 Hex. checknut 33923-ST7(M32) 33923-S7(M32) | 6or8
[ 60,/64 | A(T6) © 716" Tockwasher 34806-857(X64) . 34806-57(X64) " 6or8
163 X(76) i 6
| "5/16" Flat washer T 447922°88(X19) ¢ 44722-S8(X19) | 6
[ 60/64 | A(T6) 147 x5/8" Hex. washer +40040-S8 [%40940-58 T2
1‘63 X(76) hd. seli-tapping screw
530868-9 SUPPORT - FOLDING TOP MAIN PIVOT BRACKET TO WHEELHOUSE
[63/64 |A(76) "C3AZ 7653088-A  CSAZ 1653089-A 1
63 X(76) "Before 12710827 N C3DZ 7653088-A . C3DZ 7653080-A 1
63, [X(76) “From 12/10/62°. ~ C3DzZ “7653088-B | C3DZ 7653089-B !
63/ |A(T78),X(76) ' : 516" -24x1"] Hex, hd, bolt ~ 20387-S8(B157) 20387-S8(B157) G
75/16" Flaf washer 44722-S8(X19) 44722-58(X19) 8
j "5/16" Lockwasher T 34806-S7(X64) 34806-S7(X64) G
| 516 -2d Hex. checknut  33923-S7(M32) 33923-57(M32) [ 6
53104-5 RAIL- FOLDING TOP FRONT SICE - Paint to Match
B . - S,
e —

[63/64 |A(76)

I 1 _ \

‘C3AZ 1653105-B

\




FORD CAR PARTS BODY 1149
SECTION 330
N‘fm’é‘{nl YEAR BODY TYPE DESCRIPTION PART NUMBER arv.
RIGHT HAND LEFT HAND
53104-5 RAIL - FOLDING TOP FRONT SIDE - continued
- s -
60 S(T6A) *B8S 1T653104-A | #B8S  7653105-A 1
61/63 |S(76) C1SZ 7653104-A (C18Z 17653105-A 1
1/4"-20x 127 Screw and 50992-S7(U154) | 50992-S7(U154) 2
washer assy.-rail i ‘
adjustment ) |
64/ [S(76) C4SZ 7653104-A  IC4SZ 17653105-A 1
Y-
63 X(76) " C3DZ 7653104-A  |C3DZ 11653105-A 1
64/ X(76) | C4DZ 7653104-A [C4DZ 1653105-A 1
53118-9 BRACKET - FOLDING TOP MAIN PIVOT - Paint to Match e
- A -
63 A(776) \ i C3AZ 7653118-A |C3AZ T653119-A i 1
64 A(76) | C4A7Z 7653118-A IC4AZ 7T7653119-A I 1
63/64 |A(76) | 5/16'"-24 x 1" Hex. hd. bolt 20387-S8(B157) 20387-58(B157) | 6or8
[ 516" Lockwasher (spring)]  34806-S7(X64) 34806-37(X64) [ 6or8
X -
763 X(76) y C3DZ 1653118-A  |C3DZ 7653119-A 1
64 X(76) I C4DZ 7653118-A C4DZ 1653119-B [ 1
| 5/16"-24 x 1 1/8" Hex, 353483-S2(BB588) 353483-S2(BB588) | 8
| washer head screw | i |
63/64 | X(76) [5/167-24 x 1" Hex, head 20387-58(B157) , 20387-88(B157) | 6or8
| bolt 1 : l
| 5/16"Lockwasher(spring)| 34806-S7(X64) | 34806-S7(X64) | 6ors
531A18-9 EXTENSION ASSY. - FOLDING TOP MAIN PIVOT BRACKET - Paint to Match
['64, | A(78), X(76) | i C4DZ 1T6531A18-A |C4DZ T76531A18-A [ 2
53138-9 RAIL - FOLDING TOP REAR SIDE - Paint to Match -
- A -
60 [A(76B) COAB 7653138-BP |COAB 7653139-BP. | 1
61/62 |A(76) ClAZ 7653138-A |[CIAZ 7653139-A 1
60/62 |A(76) .433"/,430" x2,095" Pin | 357429-S13(NN29) | 357429-313(NN29) 2
60/62 |A(76) 716" x 6164 Ovalhd, pin | 354735-S13(NN31) | 354735-SI13(NN31) 2
63 A(176) | i C3AZ 7653138-A |[C3AZ 17653139-A 1
60/63 {A(76) ‘ .45"1.D, x.757 0. D. \ 356214 -S8(XX162) ‘ 356214 -S8(XX162) 2or4
i Flat washer . !
64 A(16) | | C4AZ 17653138-A C4AZ 17653139-A 1
63/64 |A(76) [716"x 112" Ovalhd, pin @ 357427-S13(NN26) 357427-S13(NN26) 2
39”1, D, x.74570,.D, ' 356403-58(XX126) 356403-58{XX126) 2
\ Plain washer }
1/16" Pin (seli-locking) |  352358-S(NN127) | 352358-S(NN127) b
387 x 118" Ovalhd, pin 359236-S13(NN12) | 359236-S13(NN12) 2
.45"I.D. x.75" 0. D. 356383-S7(XX362) | 356383-S7(XX362) 2
| Spring wave washer i t‘
I'7/16"I.D. x3/470.D. | *373262-S36 *373262-S36 [ 2
Flat washer |
64/ A(76) .45 1I,D.x .75" O.D. 356383-S7(XX362) 356383-S7(XX362) 2or4
Spring wave washer
| 3/32""x1" Cotter pin | 72034 -S(N45) | 72034 -S(N45) 4
| 716" x 1,587 Ovalhd. pin | *359224-S2 §*359224-SQ 2
-
61/63 |S(76) [ | C38Z 17653138-A [C38Z 17653139-A 1
5/16" -18 x 1 3/8" Hex. | 20446-58(B60) 20446-S8(B60) lor2
head bolt 1
60/62 |S(76) .45"1,D, x.75" 0. D, f 356383-S7(XX362) 356383-S7(XX362) 2
Spring wave washer :
64/ S('76) I C48SZ 7653138-A C45Z 7653139-A 1
5/16"-24x2 1/8" Hex. 379031-S7-8(BB211B)| 379031-S7-8(BB211BJ 2
head screw
[ [ | 5/16" -18 x 1 3/8" Hex. | 20446-58(B60) | 20446-S8(B60) lor2
head bolt '
60/ S(76) 7/16'"x1,93" Pin 370643 -S8(NN36) 370643-S8(NN36) 2
.45"1.D. x, 757 0. D, 356214 -S8(XX162) 356214 -S8(XX162) 2
Flat washer
1/16" Pin (self-locking) 352358-S(NN127) 352358-S(NN127) 2
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BODY
SECTION 530

FORD CAR PARTS

N%Rﬁé’;z{ YEAR BODY TYPE DESCRIPTION PART NUMBER arv.
RIGHT HAND | LEFT HAND
53144-5 BRACKEY - FOLDING TOP - NO. 3 BOW - Paint to Match
- A -
1'63/64 |A(T6) : C3AZ 7653144-A |C3AZ 7653145-A 1
60/64 | A(76) “Before 12/1/64" | 3/8" x 1 1/8" Ovalhd.pin] *355236-513 [%359236-513 2
_30"1.D, x. 745" 0. D. 356403-58(XX126) 356403-58(XX126) P)
Plain washer
.39"1.D. x.63"0.D. #356397-52 *356397-52 2
i Spring washer
| | [ 3/327x I Pin (cotter) | 72034-S(N45) | T2034-545) 2
- § -
61/63 [5(76) \ | *C1SB  7653144-AP #C1SB 10653144-AP 2
64, [S(76) | | C45Z 17653144-A C4SZ 7653144-A 2
61 |S(76) T'3/8"x1,008" Pin [ 359140-SI3(NN14) | 359140-SI3(NN14) b
| ! [.45" 1D, x.75 O.D, | 356383-87(XX362) 356383-57(XX362) | 2
‘ ’ | Spring wave washer '
l ‘ ‘ L3971.D, x.745"0.D. 356403-S8(XX126) 356403-S8(XX126) 2
L Plain washer
| [ 3/327x1” Cotter pin 72034 -S(N45) 72034 -5(N45)
X -
63/ |X(76) \ [ C3DZ 7653144-A |[C3DZ 7653144-A [ 2
| \ 1 \ I |
53152-3 BRACE- FOLDING TOP MAINPIVOT BRACKET SUPPORT
[ 60/64 [A(76) \ T*COAB 7653152-A [COAB 7653153-A 1
63, [X(786) 1 | C3DZ 7653152-A |[C3DZ 7653152-A 2
\ l |
53156-7 SUPPORT ASSY.-TOP MAINPIVOT BRACKET .
64 TA(76) 1 C4AZ 7653156-A |C4AZ 17653157-A 1
63 IX(76) ] C3DZ 7653156-A  |[C3DZ 7653157-A 1
64 [ X(76) l C4DZ 7653156-A  |C4DZ 17653157-A 1
\ | |
I | I 1
53158-9 SUPPORT - FOLDING TOP MAIN PIVOT BRACKET
| 61/62 [S(76) "Before 12/1/61" | Paint to match [ #CISB "7653158-CP #C1SB 7653159-CP ' = 1
62763 [S(76) "From 12/1/61" | Paint to match % C25Z 1653158-A C2SZ 7653159-A 1
[ 64 S(76) "Before 10/1/63" | Paint to match C45Z 7653158-A C4SZ 7653159-A 1
| 64 5(76) "From 10/1/63" | Paint to match C4SZ 7653158-B C4SZ 17653159-B 1
61/64 [S(76) 56 -24x1 14" Hex. hd. 20427-58(B158) 20427-58(B158) 6
bOlt |
j | 5/16" Lockwasher | 34806-S7(X64) 34806 -57(X64) 8
f { 5/16" Flat washer [~ 44722-S8(X19) 44722-58(X19) 6
\ [5/167-24 Hex. nut [ 33923-57(M32) | 33923-87(M32) 6
| I | \ | |
53192-3  RAIL and REINFORCEMENT ASSY. - FOLDING TOP REAR SIDE
763 X(776) | C3DZ 7653192-A  |C3DZ 7653193-A 1
64 X(786) [ C4DZ 7653192-A C4DZ 17653193-A 1
| 63/ [X(76) 716" x 138" Pin (ovalhd.)l  357427-S13(NN26) 357427-S13(NN26) 2
: 7/16" Flat washer 356214 -S8(XX162) 356214-S8(XX162) 2
} 45"1.D. x.15 0, D, 356383-S7(XX362) 356383-87(XX362) 4
l Special spring washer
| 1/16" Pin (seli-locking) 352358-5(NN127) 352358-S(NN127) 2
! 3/8" x13/32" Clevis pin 359140-S13(NN14) | 359140-SI13(NN14) 2
{ J307I. D, x.5670.D. x 354861 -5(XX137T) 354861-5(XX137) 2
! ,060" thick Flat washer
| \ 3/327x 1" Cotter pin 72034 -S(N45) | 72034 -S(N45) 2
l | l l
L :
N%Rh?éJEPRgYEAR* BODY TYPE DESCRIPTION PART NUMBER am.

53210-3 WASHER - SPRING - THREE WAVE -‘CONVERTIILE SLAT IRONS

"60/64. A(76)
163/64 - S(76)

".39"1.D. x .63" O.D.
|

{i 356383-ST(XX362) | 2to;7

'60/64 A(76)
__80/63, S(16)

~.51"1.D. x.56" 0.D.

|
B
|

7653213 |

AR
AR

l
l l

1 1




FORD CAR PARTS
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SECTION 530
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NGURI\?éJgRi YEAR% BODY TYPE 1 DESCRIPTION PART NUMBER QTy.
i ! i
533A00 MOTOR and PLATE ASSY. - FOLDING TOP HYDRAULIC LIFT PUMP KIT
[ 60/61, A(76B) COAB 76533A00-A 1
| 62/63 | A(76) 'C2AZ 176533A00-A 1
163 | X(76) ‘ : 1
Consists of
1-Motor & pump end plate assy. 3-Grommets 2-Tetra seals
1-"0" ring 2-Lockwashers 2-Plugs
1-Mounting bracket 2-Screws
T60/ | S(76) TC3SZ 76533A00-A | 1
Consists of
1-Motor & pump end plate assy. 2-Sleeves 1-"0" ring
2-Screws 2-Grommets 2-Plugs
2-Lockwashers 1-Bracket 1-Connector adapter
2-Grommets 2-Hydraulic packing 1-Inner rotor
T84/ | A(76) \ IC4DZ 76533A00-A 1
64, 1X(76) | ; 1
Consists of
1-Motor & pump end plate assy. 2-Grommets 2-Tetra seals
1-""0" ring 2-Lockwashers 2-Plugs
1-Mounting bracket 2-Screws
53337 PUMP ASSY.-FOLDING TOP HYDRAULICLIFY
160/61 | A(76B) I Kit for round pumplifts - (Repair) | BSA 17653337-B | 1
Consists of
1-Plate ass'y. 1-Inner rotor 2-Seals
1-"0" ring 1-Outer rotor 2-Ball bearings (1/4" dia.)
2-Ball bearings (1/8" dia.)
[ g2,/63] A(76) Repair kit 'C2AZ 17653337-A 1
183 | X(76) | 1
Consists of
1-Plate assy. 1-Inner rotor 2-Ball bearings (1/4"dia, )
2-"0" rings 1-Outer rotor
60/ | S(76) [Repair Kit-Used with"D" and "O" type motor shaftsTC3SZ  7653337-A 1
Consists of
1-Plate assy. 1-Outer rotor 2-"0" rings
1-Ball bearing (1/8" dia,) 2-Ball bearings (1/4" dia,) 1-Inner rotor
1-"0" ring 1-Inner rotor
64/ | A(T8) [Repair kit ICaDz  7653337-A T
64/ X(76) : ‘ 1
Consists of
1-Plate assy. 1-"Q" ring 1-Inner rotor
1-"0" ring (reservoir) 2-Ball bearings (1/4") 1-Outer rotor
53357 . MOTOR and PLATE ASSY. - FOLDING TOP HYDRAULIC LIFT PUMP - Refer to Group 533A00
l l | f .
53376 RESERVOIR ASSY. - FOLDING TOP HYDRAULICLIFT
[60/831 A[76) [ Kit for round pump lifts-(Repair) [ B5A 7653376-A 1
160/ | S(18) 2 ! | 1
163 | x(76) i ! 1
Consists of
1-Plate 1-Bolt 1-"0" ring
1-Reservoir 2-Seals 2-Grommets
164 [ A(76) TRepair kit |C4DZ 17853376-A Y
l64;, |X(76) w‘ T
Consists of
1-Reservoir and bracket assy. 1-'0" ring 1-Bolt, washer and 'O'' ring assy.
1-Filler plug and 'O'' ring assy.
33390-.3 HOSE AS3Y. - FOIDING TOP HYDRAULIT LTFY
A -
160/61 | A(T6B) [ Approx, 05" long [COAB_ 7653390-A 2
[62/631 A(76) | Approx. 95" long [C2AZ 17653390-A | 2
[64 | A(76) [ Upper-85™ long [C4AZ 7653390-A | 1
’ ] Lower -approx. 84" long IC4AZ 7653392-A | 1
] Lower-approx. 10" long [C4AZ 17653393-A 1
763, | A(T6) Lower-approx, 100" long [C5AZ 17653392-A | 19
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BODY FORD CAR PARTS
SECTION 3530
NIOREL | YEAR BODY TYPE l DESCRIPTION | PART NUMBER ary.
53390-3 HOSE ASSY, - FOLDING TOP HYDRAULIC LIFY - continued
- S -
160 | S(76A) | Upper-approx. 35" long *BISB  7653390-A L1
| Lower-approx. 34" long BI9SB 17653392-A 1
| 61/63 ' S(76 Upper_approx. 93 1/2" long ICISB 7653390-A ! 1
Lower-approx, 82" long CISB 1653392-A | 1
No. 10-12 x 1/2" Cross recess pan head screw - 52727-88{U382) [ 5
Clip 1*373028-S2 5
‘64/ kS('TG) Upper-approx. 55'" long C4SZ 17653390-A 1
Lower -approx, 58" long C4SZ 7653392-A |
-
63 X("76) [ Approx. 96" long C3DZ 7653390-A 2
\ Clip *375938-5 2
| No. 10-12 x 5/8'" Hex. washer head screw 42134-88(U249) | 2
164/ | X(76) Upper-78" long C4DZ 7653390-A ' 1
| i | Lower-86" long 'C4DZ  7653392-A | 1
53456 HOSE ASSY. - FOLDING TOP HYDRAULIC LIFT
[64/ | 5(16) [Approx. 14" long T C35Z 7653456-A 1
53510 NUTASSY.- FRONTROOF or LUGGAGE COMPARTMENT DOOR LOCK
| 607 | S(76) I Luggage compartment door - B7A 5153510-A 2
| | | No,8-32 x ., 62" Socket head set screw *371293-813 | 4
53523 GEAR - LUGGAGE COMPARTMENT oooa LOCK DRIVE
[60/63 | S(76) ; B7TA 5153523-A 2
53536 SCREW - LUGGAGE COMPARTMENT DOOR LOCK .
§0/63 S(76) ‘ _ BTA 5153536-A 2
I ! . i
33716 RETAINER - ROOF OUTSIDE VINYL COVER - FRONT - INCLUDES ATTACHING PARTS
163/ [ B(65) [ 'C30Z 6553716-A 1
l
53729 kﬂlmn ROOF OUTSIDE VINYL COVER - SIDE - INCLUDES ATTACHING PARTS
- A -
163/64 | A(63) [62 5/8" long - Aluminum C3AZ 6353729-A T2
63, | B(65) 46 1/2" long - Aluminum C30Z 6553729-A 2
6263 S(63D) "Tandas" 49" Iong -Aluminum "CI8Z 6353729-B 3
| 64/ 1 S(63B) 49" long-Aluminum C45Z 6353720-B 3
- x -
63/ | X(63C) [55 1/4" long - Aluminum TC3DZ 6353729-A [ 2
53730 RETAINER - ROOF OUTSIDE VINYL COVER - FRONT CORNER
|63/ | B(65) [Includes attaching parts 1C30Z 6553730-A 2
| \ ; i
oneure| YEAr BODY TYPE DESCRIPTION | PART NUMBER arv.
Q RIGHT HAND LEFT HAND
5§3900-1 WEATHERSTRIP ASSY. - FOLDING TOP SIDE INTERMEDIATE REAR RAIL
60 S(76A) COSB 7653000-B  |COSB  7653901-B 1
61/63 |S(76A) I CISB  7653900-B %« CISB 7653901-B [ 1
62/63 |S(76B) T C2SZ 71653900-A  |C25Z 7653901-A 1
64, |5(76) C4SZ 7653900-A  C4SZ 7653901-A 1
60, 1S(76) No, 10-32x .75 Special 352222-58(BB807) | 352222-S8(BB807) 8
head moulding screw | ! |
| No. 10 Flat washer 44716-S8(X15) 44716-S8(X15) ; 8
{ No. 10 Lockwasher | 34803-S7(X60) . 34803-87(X60) | 8
"No. 10-32Hex, nut I 34079-S7(M163)  34079-S7(M163) 8
[ No. 7 Flat washer [ 44709-S8B(X9) 44709-38B(X9) [ 20r4
N%Rﬁé’& YEAR BODY TYPE DESCRIPTION PART NUMBER . QTv.
53916 BUSHING - LUGGAGE COMPARTMENT DOOR LOCK MOUNTING BOLT
[60/ |S(16) | B7A 5153916-A [ 8
53917 SLEEVE- LUGGAGE COMPARTMENTDOOR LOCK MOUNTING BOLT BUSHING
[60/ 15(76) ! [ BTA 5153917-A 4
53928-9 WIATHERSTRIP ASSY, - FOLDING ¥ nmnm:ounr ONT RAIL
60 | S(76A) [R.H. COSB  17653928-A 1
l . L.H. COSB _ 7653929-A 1
[61/63 | 5(76) [R.H. [CISB 7653928-B 1
| | | L.H. IC1SB_ 7653929-B | 1




FORD CAR PARTS BODY 1153

SECTION 530

NGURMOBUgR‘YEAR BODY TYPE : DESCRIPTION PART NUMBER QTy.
53928-9 WEATHERSTRIP ASSY. - FOLDING TOP INTERMEDIATE FRONT RAIL - - continued
64/ . S(76) R.H. C4SZ ™ 17653928-A o1
: L.H.  C4SZ  17653929-A 1
160,” 18(76) I"No.10-32x.75" Special head moulding screw T T352222-58(BB80T) 6
‘ "No. 10 Flat washer T 44716-S8(X15) 6
"No. 10 Lockwasher ) T 734803-57(X60) 6
No. 10-32 Hex. nut T T T T30S -8T(M183) 6
T |
53986-7 WEATHERSTRIP ASSY. - FOLDING TOP SIDE FRONT RAIL ]
60 S{T6A) R.H. *COSB 7653986-A 1
4 L.H. COSB 7653987-A 1
61,/637 5(76) R.H. jC1SZ  17653986-A | 1
‘ ,L.H. C187 7653987-A [
64/ [s(76) " Header & front sides .C4SZ 7653986-B 1
— - - T T
; \ i .
60/ - 8(76) ' No. 10-32x 75" Special head moulding screw 352222-S8(BB807) ¢ 4oré
‘ No. 10 Flat washer T 44716-S8(X15) " 40r6
"No, 10 Lockwasher | "34B03-57(X60) dor6
| ‘ No. 10-32 Hex, nut 77”771‘34079-S8 {M163) " 4or6
64 S(76) "No.8-18 x 3/8" Cross recess panhead screw 52720-S8(U380) 4
" T T
53988-9 DEFLEETGR “FOLDING TOP REAR RATL WATER
. 60/64  A(76) R. H. ~Rubber COAB 7653938-A ‘ 1
, L. H. COAB 7353939-A 1
] ; 7
53996 COVER - FOLDING TOP BALANCELINK - B
64, . S(76) 1 'C4SZ  7653996-A 2
| ‘ 5 16" Lockwasher - I 34806-S7(X64)
; ! '16"-18 x 7/8" Hex. head bolt . 20366-58(B52) I 4
54000-1 WEATHERSTRIP ASSY. - FOLDING TOP SIDE RAIL - REAR- Also Refer to Group 51566-7
1 61/63 ! S(76A) 'R.H, "CiSB  7654000-B o
! v; 'L.H. /CISB  7654001-B | 1
“ ™No. 10-16 x 1,/2" Cross recess pan head screw i %52787-S15 { 10
: : "No. 10 Flat washer " 44716-58(X15) | 10
1 ! ‘ I |
54002-3  WEATHERSTRIP ASSY. - FOLDING TOP SIDE INTERMEDIATE REAR RAIL - OUTER
[61/83] 5(76) R.H [CISB  7654002-A | 1
| | | L.H {CISB  7654003-A | 1
164/  S(76) R.H T 'C4SZ 7654002-A [ 1
| ‘ 'L.H IC4SZ  17654003-A P
54330 ABSORBER - ROOF PANELSOUND
'60/ A,B,S.,X 730" x 48" - cut as required COAB 6454330-A AR
i 1 i | \
| i
S546A02 SEAL - FOLDING TOP COMPARTMENT OPENING
163 FA(76) | Black C3AZ 76546A02-A 1
|64 | A(76) Black C4AZ 76546A02-A 1
! | | ! |
WGROUP. | YEAR BODY TYPE [ DESCRIPTION PART NUMBER ary.
{ RIGHT HAND | LEFT HAND
58624-5 RETAINER - FOLDING TOP COMPARTMENT TRIM - FRONT
[ 63 A(76) T C3AYZ 1654624-A C3AZ 1654625-A 1
64 A(7T6) T C4AZ '1654624-A C4A7 17654625-A 1
63/ |X(176) [ C3DZ 1654624-A C3DZ 7654625-A 1
!
NGUR“?‘;J;R‘YEAR\ BODY TYPE i DESCRIPTION . PART NUMBER QTY.
! |
54677 RETAINER - FOLDING TOP COMPAITM!NT TRIM - CENTER
[83 | A(76) , [C3AZ 7654677-A [ 1
[64  TA(76) \ [C4AZ 17654677-A [ 1

183/ | X(76) [C3DZ 17654677-A | 1

| i \ \ !




1154 BoDY fo PARTS
SECTION 530 RD c‘R R
GROUP | ! r T
NUMBER\LYEAR‘“ BODY TYPE : DESCRIPTION \‘ PART NUMBER i QTY.
i | I
54704-5 RETAINER - FOLDIN . EA 1P - END
1 63/64] A(76) i R.H, TC3AZ 17654704-A 1 1
i ! | L.H. 'C3AZ 17654705-A !
| ! "No. 8-15 x 1/2" Cross recess pan head screw { 52726-S13(U381) f 4
e e e e e > pan A ULL2 I A
54754 ‘COVER "FOLDING TOP SIDE RAIL - FRONT and REAR
1‘62/64 ‘ S(76B) ‘Rear-g. 38" long - NOTE 3 [C3SZ 17654754-A : 2
- - f | Front-Cut to 2 3/4" long- NOTE 3 ! 9
i ' !
54810 LOOP - FOOTMAN
“ 62/64 | S(76B) "NOTE 3 1C28Z 17654810-A 1
‘ ‘ I No. 10-32 x 3/4" Oval head machine screw *50419-513 2
" No. 10 Lockwasher 34803-S7 (X60) 2
I R R | No.10-32 Hex. nut | 34079-S7(M163) 2
54814 ESCUTCHEON - TONNEAU COVER FOOTMAN LOOP
|64 i S(76) ! 1C487  7874:.°4-4 ; 1
_— | | |
55006 CLAMP and STRAP ASSY. - SKI CARRIER
63/ | A,B,S,X(exceptconvertibles) | iC3AZ 6255006-A T4
[ l ] \ _ |
55008 CLAMP - REAR pECK or ROOF SKI CARRIER HOLD DOWN B - N
[60/ | All (except § roof mount) T B T IC3AZ 9555008-A° 4
i i 1 ‘ ‘
! ; ‘ ‘ i
55014 FASTENER ASSY. - ROOF LUGGAGE CARRIER
T60/61] X(59A,T1A) [ Non adjustable TCODB  5955014-A 28
I | | |
55020 CLIP - SKI CARRIER HOLD DOWN CLAMP RETAINING
63/ | A,B,5, X(except 76) , C3AZ 6255020-A T4
! ! | No.10-32 x 1/2'* Round head machine screw ' 27081-88(U175) | 4
l i | - \ !
53022 SLAT ASSY.- ROOF LUGGAGE CARRIER - OUTER
(61 [A(39,71),X(59A, T14) 758" long iCODB  5955022-B I
' : No.10-32 x 1" Pan head screw i 374993-S37(BB638) 12
: ' "TFastener assy. ICODB 5955014-A ‘ 12
1 | i |
|62/ 64] A(71),X(59,71) | Used with 6 slat carrier-63" long-non adjustable [C2DZ 5955022-A 2
63/ 64 B(71) ‘ ‘ L
! "No.10-16 x , 38" Pan head screw | 375388-S101(UU82H): 6
[ ' o | 1_/74}7';\/Vasher | 354610-8407(2(3(9‘}7)71_” _»L
! 1 \ % !
55028 PAD - SKI CARRIER BOTTOM SUPPORTY
63/ | 5,B,S, X(except 76) R.H. C3AZ 6255028-A 2
1_ ; | L.H. -Cut off nipples L I 2
| | - 1 1
55052 RETAINER - SK1 CARRIER
163/ [A,B,S, X(except 76) 1 C3AZ 6255052-A 1
! | B |
55078 KIT - REAR DECK or ROOF LUGGAGE CARRIER BRACKET and SCREW
[60/ | All (except S roof mount) f [C3AZ 2555078-A T2
T ‘ | : :
| ! i
55100 KIT - ROOF LUGGAGE CARRIER
T
1

61/ | A(59,71), B(71), X(59,71,78) |5 Slats-Permanent installation-less crossmemberC5AZ 7155100-B
| non-adjustable |

Consists of

4-C60B 71550A30-1-B Base (R.H.& L.H.) 4-C60B 17155156-A  Pad

2-C6AZ 17155106-A Rail 4-371429-8100 Screw-No. 10-24 x 3/4"
2-CB6AZ 7155114-A Rail {side) 10-375959-S101 Screw-No, 10-16 x 3/4"
4-C6OB 7155140-A-B  Support (R.H. & L. H.) 4-378979-5100 Screw-No. 10-24 x 3/8"
5-C6AB 7155147-A Pad 4-378980-8100 Screw-No. 10-24 x 3/8"
5-C6AZ 7155150-B Slat assy. 1-Installation sketch

—ROTE 3- Use on Units with Tonneau Cover
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GROUP | : ! I
NUMBER | YEAR BODY TYPE : DESCRIPTION | PART NUMBER QrY.
ss]g_iﬁljﬁ!rl. - ROOF LUGGAGE CARRIER - FRONT and REAR ,ﬁ,,, —
” 60/63 " A(59, 71), B(71),X(59, 71)- | Front-41.86" long-with 6 slat carrier-also C3AZ 7155106-A Tor2
\ "From 2/1/63" } use C3AZ 7155138-A-non adjustable carrier ' |
64 A(71), B(71), X(59, 71) ! Co1
163 A(59 71), B(71),X(59, 71)- | Rear-41, 86" long -with 6 slat non adjustable |[C3AZ 7155138-A i 1
"From 2/1/63" | carrier ‘
64 A(T1), B(71),X(59, 71) 1
N o VI P ARG T - N e ~ e
L64/ C A(T1), B(71), X(59, 71) ‘i Front-41, 86" tong- with 5 slat non adjustable iC4DZ 5955106-A ]
| carrier ; |
Tieds “1((71’)’,'1‘3’(?1’), X(59, 71) [ Rear-41.86" long-with 5 slat non adjustable IC4DZ 5955138-A 1
| ‘ | carrier ‘* |
. l | |
55114 RAIL - |100|= LUGGAGE CARRIER - SIDE
6176317 A(59,71), X(59,71) 637 long -non adjustable carrier [CIDZ 5955114-A [ 2
64/ A1), X(59,71) ‘ o
163,  B(T1) | \ P2
o .60 [X(59A,T1A) | 58" long -non adjustable carrier {CODB  5955114-B [ 2
‘ : ; { !
, | |
55138 RAIL - ROOF LUGGAGE CARRIER - REAR - Also Refer to Group 55106
63 A(59,71). B(71), X(59, T1) l'41,86' long -Used with 6 slat carrier - IC3AZ 17T15513% A |1
164 71), B(71), X(59, 71) { non adjustable ’ | 1
“ 64, ' A(71),B(71),X(59,71) | 41,86 long-Used with 5 slat carrier - ;C4DZ 5955138-A 1
] B | non adjustable i
1 | | |
55140 SUPPORT - ROOF LUGGAGE CARRIER
{ 61/63} A(59,71) | Used with 6 slat carrier - non adjustable CODZ 5955140-B | 4
64  A(T1) ‘ Cog
| 63/64 | B(71) 1 ; 4
| 60,64 1 X(59,71) | | 4
| i T ‘ 5 B -
! | !
64, A(71), B(T1), X(59, 71) | Used with 5 slat carrier -non adjustable IC4DZ 5955140-A I 4
- 160/ ‘:“ﬂsg, 1), B(71), X(59, 71) [ No,10-32 x 1, 187" Fillister head machine screw  374468-S13(BB26G) | 4
55147 PAD - ROOF LUGGAGE CARRIER SLAT
ey 1 X(59A T1A) Drill added holes as required -non adjustable 'CODB  5955147-C [ 3
| o ‘ l
! | |
55150 SLAT - ROOF LUGGAGE CARRIER
- A -
] 62/641 A(T1) ~ T | Tnner-63" long -Used with 6 slat carrier C2DZ 5955150-A | 4
64 . A(T1) {With 5 slat carrier-non adjustable | 5
162,/ | A 71), B(71), X(59, 71) | No,10-16 x , 38" Pan head screw . 375388-S101(UUB2H) 12
: - [1/4 Washer (flat) [ 354610-540 (XX01) | 12
i I ! |
-8 -
63/64\ }3 (71) | Inner-63" long-used with 6 slat carrier [C2DZ 5955150-A [
]64 IB(71) | With 5 slat carrier-non adjustable | |
2 { | |
\ 60/61| X(59A,T1A) | Inner-58" long-Drill added holes as required [CODB  5955150-C \ 4
161 I X(59A,71A) | Outer -Refer to Group 55022 ; [
- qug [ X(59A, T1A) [ No. 10-32 x 1" Pan head screw | 374993-537(BB638) | 28
1 62/64| X(59,71) | Tnner-63" long-used with 6 slat carrier |C2DZ 5955150-A | 4
|64/ LX(SQ,'?I) | With 5 slat carrier-non adjustable | [ 5
A 1 ! \
55156 KIT - REAR DECK or ROOF LUGGAGE CARRIER PAD and RETAINER
| 63 | All (except S roof mount & 76)] [C3AZ 2555156-A I 4
N P E ! !
T T 1 ]
55182 CAP - ROOF OR DECK LUGGAGE CARRIER RAIL FINISH

|CODZ 5955182-A
|

61/ | A(59,71)
163/ | B(T1)
\ 80/ | X(59,71)

|
[1/4"-28 x 1/4" Set screw
I

) PN

375377-S100(UU37D) |




